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Summary of Test Result

Conformance Test Specifications

gfapuosré Régf;g' Description Result
1.1.3 15.203 Antenna Requirement Complied
3.1 15.207 AC Power-line Conducted Emissions Complied
3.2 15.407(a) |Emission Bandwidth Complied
3.3 15.407(a) |Maximum Conducted Output Power Complied
3.4 15.407(a) |Peak Power Spectral Density Complied
35 15.407(b) |Unwanted Emissions Complied
3.6 15.407(g) |Frequency Stability Complied
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Revision History

Report No. Version Description Issued Date

FR760624AB Rev. 01 Initial issue of report Oct. 09, 2017

Modifying the brand name and model
FR760624AB Rev. 02 name of Antenna for the test report and Oct. 25, 2017
photographs of EUT.
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1 General Description

1.1 Information
1.1.1 RF General Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 a, n (HT20), ac (VHT20) 5180-5240 36-48 [4]
5250-5350 5260-5320 52-64 [4]
5470-5725 5500-5720 100-144 [12]
5725-5850 5745-5825 149-165 [5]
5150-5250 n (HT40), ac (VHT40) 5190-5230 38-46 [2]
5250-5350 5270-5310 54-62 [2]
5470-5725 5510-5710 102-142 [6]
5725-5850 5755-5795 151-159 [2]
5150-5250 ac (VHT80) 5210 42 1]
5250-5350 5290 58 [1]
5470-5725 5530-5690 106-138 [3]
5725-5850 5775 155 [1]
For Radio 2
Band Mode BWch (MHz) Nant
5.15-5.25GHz 802.11a 20 4TX
5.15-5.25GHz 802.11n HT20 20 4TX
5.15-5.25GHz 802.11n HT20-BF 20 4TX
5.15-5.25GHz 802.11ac VHT20 20 4TX
5.15-5.25GHz 802.11ac VHT20-BF 20 4TX
5.15-5.25GHz 802.11n HT40 40 4TX
5.15-5.25GHz 802.11n HT40-BF 40 4TX
5.15-5.25GHz 802.11ac VHT40 40 4TX
5.15-5.25GHz 802.11ac VHT40-BF 40 4TX
5.15-5.25GHz 802.11ac VHTS80 80 4TX
5.15-5.25GHz 802.11ac VHT80-BF 80 4TX
5.25-5.35GHz 802.11a 20 4TX
5.25-5.35GHz 802.11n HT20 20 4TX
5.25-5.35GHz 802.11n HT20-BF 20 4TX
5.25-5.35GHz 802.11ac VHT20 20 4TX
5.25-5.35GHz 802.11ac VHT20-BF 20 4TX
5.25-5.35GHz 802.11n HT40 40 4TX
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Band Mode BWch (MHz) Nant
5.25-5.35GHz 802.11n HT40-BF 40 4TX
5.25-5.35GHz 802.11ac VHT40 40 4TX
5.25-5.35GHz 802.11ac VHT40-BF 40 4TX
5.25-5.35GHz 802.11ac VHT80 80 4TX
5.25-5.35GHz 802.11ac VHT80-BF 80 4TX
5.47-5.725GHz 802.11a 20 4TX
5.47-5.725GHz 802.11n HT20 20 4TX
5.47-5.725GHz 802.11n HT20-BF 20 4TX
5.47-5.725GHz 802.11ac VHT20 20 4TX
5.47-5.725GHz 802.11ac VHT20-BF 20 4TX
5.47-5.725GHz 802.11n HT40 40 4TX
5.47-5.725GHz 802.11n HT40-BF 40 4TX
5.47-5.725GHz 802.11ac VHT40 40 4TX
5.47-5.725GHz 802.11ac VHT40-BF 40 4TX
5.47-5.725GHz 802.11ac VHT80 80 4TX
5.47-5.725GHz 802.11ac VHT80-BF 80 4TX
5.725-5.85GHz 802.11a 20 4TX
5.725-5.85GHz 802.11n HT20 20 4TX
5.725-5.85GHz 802.11n HT20-BF 20 4TX
5.725-5.85GHz 802.11ac VHT20 20 4TX
5.725-5.85GHz 802.11ac VHT20-BF 20 4TX
5.725-5.85GHz 802.11n HT40 40 4TX
5.725-5.85GHz 802.11n HT40-BF 40 4TX
5.725-5.85GHz 802.11ac VHT40 40 4TX
5.725-5.85GHz 802.11ac VHT40-BF 40 4TX
5.725-5.85GHz 802.11ac VHTS80 80 4TX
5.725-5.85GHz 802.11ac VHT80-BF 80 4TX
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For Radio 3
Band Mode BWch (MHz) Nant
5.15-5.25GHz 802.11a 20 1TX
5.15-5.25GHz 802.11n HT20 20 1TX
5.15-5.25GHz 802.11ac VHT20 20 1TX
5.15-5.25GHz 802.11n HT40 40 1TX
5.15-5.25GHz 802.11ac VHT40 40 1TX
5.15-5.25GHz 802.11ac VHTS80 80 1TX
5.25-5.35GHz 802.11a 20 1TX
5.25-5.35GHz 802.11n HT20 20 1TX
5.25-5.35GHz 802.11ac VHT20 20 1TX
5.25-5.35GHz 802.11n HT40 40 1TX
5.25-5.35GHz 802.11ac VHT40 40 1TX
5.25-5.35GHz 802.11ac VHTS80 80 1TX
5.47-5.725GHz 802.11a 20 1TX
5.47-5.725GHz 802.11n HT20 20 1TX
5.47-5.725GHz 802.11ac VHT20 20 1TX
5.47-5.725GHz 802.11n HT40 40 1TX
5.47-5.725GHz 802.11ac VHT40 40 1TX
5.47-5.725GHz 802.11ac VHT80 80 1TX
5.725-5.85GHz 802.11a 20 1TX
5.725-5.85GHz 802.11n HT20 20 1TX
5.725-5.85GHz 802.11ac VHT20 20 1TX
5.725-5.85GHz 802.11n HT40 40 1TX
5.725-5.85GHz 802.11ac VHT40 40 1TX
5.725-5.85GHz 802.11ac VHTS80 80 1TX
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For 80+80 MHz Mode

Band Mode BWch (MHz) Nant
5.15-5.25GHz 802.11ac VHT80+80 80 ATX(Port 1/2)
5.15-5.25GHz 802.11ac VHT80+80-BF 80 ATX(Port 1/2)
5.25-5.35GHz 802.11ac VHT80+80 80 ATX(Port 1/2)
5.25-5.35GHz 802.11ac VHT80+80-BF 80 ATX(Port 1/2)
5.47-5.725GHz 802.11ac VHT80+80 80 ATX(Port 1/2)
5.47-5.725GHz 802.11ac VHT80+80-BF 80 ATX(Port 1/2)
5.725-5.85GHz 802.11ac VHT80+80 80 ATX(Port 3/4)
5.725-5.85GHz 802.11ac VHT80+80-BF 80 ATX(Port 3/4)

Note:

. 11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.

¢ VHT20, VHT40 and VHT80 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM,
modulation.
BWch is the nominal channel bandwidth.
Nss-Min is the minimum number of spatial streams.
Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3. 2 means have 2
outputs for port 1 and port 2.
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1.1.2 Table for 80+80 MHz Mode

Type Channel No. Frequency
1 42+106 5210+5530 MHz
2 42+122 5210+5610 MHz
3 42+138 5210+5690 MHz
4 42+155 521045775 MHz
5 58+106 5290+5530 MHz
6 58+122 5290+5610 MHz
7 58+138 5290+5690 MHz
8 58+155 529045775 MHz
9 106+138 5530+5690 MHz
10 106+155 5530+5775 MHz
11 122+155 5610+5775 MHz
12 138+155 5690+5775 MHz
13 42+58 5210+5290 MHz
14 106+122 5530+5610 MHz
15 122+138 5610+5690 MHz

Note: non-beamforming mode for type 1~15 and beamforming mode for type 1~14.
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1.1.3 Antenna Information

Official Model
Ant. Brand Antenna Type Connector Gain (dBi)
Number
1 Cisco MA-ANT-3-A Dipole Antenna I-PEX
2 Cisco MA-ANT-3-B Dipole Antenna I-PEX
3 Cisco MA-ANT-3-F Patch Antenna [-PEX
4 Cisco MA-ANT-3-E Patch Antenna [-PEX Note
5 Cisco MA-ANT-3-C Omni Antenna I-PEX
6 Cisco MA-ANT-3-D Omni Antenna I-PEX
Note:
Radio 1 (2.4GHz)
Antenna Gain (dBi) Cable Loss (dB) True Gain (dBi)
>t Port1 | Port 2 | Port 3 | Port 4 (lF;%rnt“ln) (22%%% (ZF;%::];) (2%%:;:1“) Port1 | Port2 | Port 3 | Port 4
1 5 5 5 5 0.77 0.93 0.92 0.75 4.23 4.07 4.08 4.25
2 3.7 3.7 3.7 3.7 0.77 0.93 0.92 0.75 2.93 2.77 2.78 2.95
3 11.55 | 11.55 | 11.55 | 11.55 0.77 0.93 0.92 0.75 10.78 | 10.62 | 10.63 10.8
4 6.7 6.7 6.7 6.7 0.77 0.93 0.92 0.75 5.93 577 5.78 5.95
5 5.1 51 5.1 51 0.77 0.93 0.92 0.75 4.33 4.17 4.18 4.35
6 3.16 3.16 3.16 3.16 0.77 0.93 0.92 0.75 2.39 2.23 2.24 241
Radio 2 (5GHz)
Antenna Gain (dBi) Cable Loss (dB) True Gain (dBi)
>t Port1 | Port 2 | Port 3 | Port 4 (lF;%rntqun) (22%2;%) (ZZ%rrLSm) (2%(;;% Port1 | Port2 | Port 3 | Port 4
1 6.3 6.3 6.3 6.3 1.47 1.65 1.69 1.52 4.83 4.65 461 4.78
2 7.2 7.2 7.2 7.2 1.47 1.65 1.69 1.52 5.73 5.55 5.51 5.68
3 10.94 | 10.94 | 10.94 | 10.94 1.47 1.65 1.69 1.52 9.47 9.29 9.25 9.42
4 6.93 6.93 6.93 6.93 1.47 1.65 1.69 1.52 5.46 5.28 5.24 541
5 54 54 5.4 54 1.47 1.65 1.69 1.52 3.93 3.75 3.71 3.88
6 3.95 3.95 3.95 3.95 1.47 1.65 1.69 1.52 2.48 2.3 2.26 2.43
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Radio 3 (2.4GHz + 5GHz)
Antenna Gain (dBi) Cable Loss (dB) True Gain (dBi)
Set Port 1 Port 1 (100mm) Port 1
2.4GHz 5GHz 2.4GHz 5GHz 2.4GHz 5GHz

1 5 6.3 0.54 0.83 4.46 5.47

2 3.7 7.2 0.54 0.83 3.16 6.37

3 11.55 10.94 0.54 0.83 11.01 10.11

4 6.7 6.93 0.54 0.83 6.16 6.1

5 51 54 0.54 0.83 4.56 4.57

6 3.16 3.95 0.54 0.83 2.62 3.12

Radio 4 (Bluetooth)
Antenna Gain (dBi) Cable Loss (dB) True Gain (dBi)
Set Port 1 Port 1 (100mm) Port 1

1 5 0.53 4.47

2 3.7 0.53 3.17

3 11.55 0.53 11.02

4 6.7 0.53 6.17

5 51 0.53 457

6 3.16 0.53 2.63
SPORTON INTERNATIONAL INC. Page No. : 11 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

Correlated Composite Gain(dBi) for Radio 1 and Radio 2
4T1S 4T2S
set| "G | Comeosite | Composite | CableLoss 48) | 1uq Gan (asi) | True Gain (@B
1 2.4GHz 6.47 3.48 0 6.47 3.48
2.4GHz 12.73 9.72 0.75 11.98 8.97
5GHz Band 1 11.74 8.80 1.47 10.27 7.33
5GHz Band 2 11.87 8.86 1.47 10.4 7.39
° 5GHz Band 3 11.19 8.18 1.47 9.72 6.71
5GHz Band 4 12.57 9.85 1.47 11.1 8.38
80+80 - - - - 8.38
2.4GHz 9.37 6.47 0.75 8.62 5.72
5GHz Band 1 10.11 7.1 1.47 8.64 5.63
5GHz Band 2 10.8 7.81 1.47 9.33 6.34
: 5GHz Band 3 11.2 8.21 1.47 9.73 6.74
5GHz Band 4 10.17 7.23 1.47 8.7 5.76
80+80 - - - - 6.74
2.4GHz 7.41 4.42 0.75 6.66 3.67
5GHz Band 1 9.55 6.54 1.47 8.08 5.07
5GHz Band 2 9.71 6.7 1.47 8.24 5.23
> 5GHz Band 3 9.67 6.68 1.47 8.2 5.21
5GHz Band 4 8.89 6.09 1.47 7.42 4.62
80+80 - - - - 5.23
2.4GHz 4.07 1.33 0.75 3.32 0.58
5GHz Band 1 5.6 2.72 1.47 4.13 1.25
5GHz Band 2 55 2.57 1.47 4.03 1.1
° 5GHz Band 3 5.42 2.43 1.47 3.95 0.96
5GHz Band 4 6.8 3.87 1.47 5.33 2.4
80+80 - - - - 2.4
Directional Gain(dBi) for Radio 2
Set 4T1S 4T2S
2 11.64 8.63
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Note: The EUT has six sets of antennas, and each set contains six antennas.
The EUT has four radios, Radio 1 supports WLAN 2.4GHz, Radio 2 supports WLAN 5GHz, Radio 3
supports WLAN 2.4GHz + 5GHz (scanning radio) and Radio 4 supports Bluetooth function.
Set 1 and Set 2 antennas are the same type antennas; only the higher gain antennas Set 1 for 2.4GHz,
Set 2 for 5GHz were tested.
< Radio 1 (2.4GHz Functions) >
For 4ATX/4RX:
Port 1, Port 2, Port 3 and Port 4 can be use as transmitting/receive antennas.
Port 1, Port 2, Port 3 and Port 4 could transmit/receive simultaneously.
< Radio 2 (5GHz Functions) >
For 4ATX/4RX:
Port 1, Port 2, Port 3 and Port 4 can be use as transmitting/receive antennas.
Port 1, Port 2, Port 3 and Port 4 could transmit/receive simultaneously.
<For Radio 3/2.4GHz + 5GHz Functions>
Only Port 1 can be use as transmitting/receiving antenna.
<For Radio 4 / Bluetooth Functions>

Only Port 1 can be use as transmitting/receiving antenna.
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1.1.4 Mode Test Duty Cycle

For Radio 2
Mode DC DCF(dB) T(s) VBW(Hz) = 1/T
802.11ac VHT20 0.873 0.59 5.006m 300
802.11ac VHT40 0.766 1.158 2.437m 1k
802.11ac VHT80 0.839 0.762 1.141m 1k
802.11ac VHT20-BF-NSS1 0.837 0.773 1.765m 1k
802.11ac VHT40-BF-NSS1 0.834 0.788 1.697m 1k
802.11ac VHT80-BF-NSS1 0.864 0.635 1.931m 1k
802.11ac VHT20-BF-NSS2 0.877 0.57 1.753m 1k
802.11ac VHT40-BF-NSS2 0.88 0.555 1.681m 1k
802.11ac VHT80-BF-NSS2 0.857 0.67 1.931m 1k
For Radio 3
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11ac VHT20 0.965 0.155 1.935m 1k
802.11ac VHT40 0.934 0.297 955U 3k
802.11ac VHT80 0.878 0.565 467.5U 3k
For 80+80 MHz Mode
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11ac VHT80+80 0.943 0.255 1.14m 1k
802.11ac VHT80+80-BF 0.924 0.343 2.015m 1k

1.1.5 EUT Operational Condition

EUT Power Type From Power Adapter or POE

. . With beamforming For radio 1 and radio 2 . .
Beamforming Function |X 802.11n/ac in 2. 4GHz/5GHz. ] | without beamforming
Weather Band X | with 5600~5650MHz [] | Without 5600~5650MHz
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

47 CFR FCC Part 15

ANSI C63.10-2013

FCC KDB 789033 D02 v01r04

FCC KDB 644545 D03 v01

FCC KDB 662911 D01 v02r01

*

* o o o

1.3 Testing Location Information

Testing Location

O |HWAYA ADD : No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL ©  886-3-327-3456 FAX : 886-3-318-0055
X |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL .  886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Eddie Weng 22°C /1 54% Jul. 25, 2017
Rad'i‘éﬁé’e'ow 03CHO1-CB Mars Lin & Joy Tseng & Paul Chen 22°C 1 54% Jul. 27, 2017
Rad'efg‘i{;‘bo"e 03CHO1-CB Mars Lin & Joy Tseng & Paul Chen 22°C | 54% Jun. 19, 2017 ~ Sep. 01, 2017
AC Conduction CO01-CB GN Hou 21°C/62% Jul. 20, 2017

Test site Designation No. TW0006 with FCC
Test site registered number IC 4086D with Industry Canada.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test ltems Uncertainty Remark
Conducted Emission (150kHz ~ 30MHz) 3.2dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1,000MHz) 3.6dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 3.7dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7dB Confidence levels of 95%
Output Power Measurement 1.33dB Confidence levels of 95%
Power Density Measurement 1.27 dB Confidence levels of 95%
Bandwidth Measurement 9.74 x10°® Confidence levels of 95%
Frequency Stability 6.06 x10° Confidence levels of 95%
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2 Test Configuration of EUT
2.1 Test Channel Mode

For Radio 2
For set 2 antenna / 4T1S
Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 15.5
5200MHz 16
5240MHz 16
5260MHz 9.5
5300MHz 9.5
5320MHz 9.5
5500MHz 9.5
5580MHz 9.5
5700MHz 10
5720MHz Straddle 5.47-5.725GHz 11
5720MHz Straddle 5.725-5.85GHz 11
5745MHz 23
5785MHz 23
5825MHz 23
802.11ac VHT20_Nss1,(MCS0)_4TX -
5180MHz 16
5200MHz 16.5
5240MHz 16.5
5260MHz 10
5300MHz 10
5320MHz 10
5500MHz 10
5580MHz 10
5700MHz 10.5
5720MHz Straddle 5.47-5.725GHz 10.5
5720MHz Straddle 5.725-5.85GHz 10.5
5745MHz 235
5785MHz 23.5
5825MHz 23.5
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 19
5230MHz 19
5270MHz 13
5310MHz 13
5510MHz 13
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Mode Power Setting
5550MHz 13
5670MHz 135
5710MHz Straddle 5.47-5.725GHz 13.5
5710MHz Straddle 5.725-5.85GHz 13.5
5755MHz 215
5795MHz 225
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 195
5290MHz 16.5
5530MHz 16.5
5610MHz 16.5
5690MHz Straddle 5.47-5.725GHz 17
5690MHz Straddle 5.725-5.85GHz 17
5775MHz 195
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 22
5200MHz 22
5240MHz 22
5260MHz 16
5300MHz 16
5320MHz 16
5500MHz 15
5580MHz 15
5700MHz 16
5720MHz Straddle 5.47-5.725GHz 16
5720MHz Straddle 5.725-5.85GHz 16
5745MHz 23
5785MHz 23
5825MHz 23
802.11ac VHT40-BF_Nss1,(MCS0) _4TX -
5190MHz 21
5230MHz 21
5270MHz 15
5310MHz 15
5510MHz 15
5550MHz 15
5670MHz 15
5710MHz Straddle 5.47-5.725GHz 16
5710MHz Straddle 5.725-5.85GHz 16
5755MHz 22
5795MHz 22
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5210MHz 21
5290MHz 15
5530MHz 15
5610MHz 15
5690MHz Straddle 5.47-5.725GHz 18
5690MHz Straddle 5.725-5.85GHz 18
5775MHz 23
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FCC Test Report Report No. : FR760624AB

For set 2 antenna/ 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 24
5200MHz 24
5240MHz 24
5260MHz 18
5300MHz 18
5320MHz 18
5500MHz 18
5580MHz 18
5700MHz 19
5720MHz Straddle 5.47-5.725GHz 20
5720MHz Straddle 5.725-5.85GHz 20
5745MHz 25
5785MHz 25
5825MHz 25

802.11ac VHT40-BF_Nss2,(MCS0)_4TX -

5190MHz 25
5230MHz 24
5270MHz 18
5310MHz 18
5510MHz 18
5550MHz 18
5670MHz 18
5710MHz Straddle 5.47-5.725GHz 20
5710MHz Straddle 5.725-5.85GHz 20
5755MHz 25
5795MHz 25

802.11ac VHT80-BF_Nss2,(MCS0)_4TX -

5210MHz 24
5290MHz 18
5530MHz 18
5610MHz 18
5690MHz Straddle 5.47-5.725GHz 20
5690MHz Straddle 5.725-5.85GHz 20
5775MHz 26
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FCC Test Report Report No. : FR760624AB

For set 3 antenna/ 4T1S

Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 17
5200MHz 17
5240MHz 17
5260MHz 10.5
5300MHz 105
5320MHz 10.5
5500MHz 11
5580MHz 11
5700MHz 11.5
5720MHz Straddle 5.47-5.725GHz 12.5
5720MHz Straddle 5.725-5.85GHz 12.5
5745MHz 195
5785MHz 195
5825MHz 195

802.11ac VHT20_Nss1,(MCS0)_4TX -

5180MHz 17.5
5200MHz 17.5
5240MHz 17.5
5260MHz 11
5300MHz 11
5320MHz 11
5500MHz 11.5
5580MHz 115
5700MHz 12
5720MHz Straddle 5.47-5.725GHz 12
5720MHz Straddle 5.725-5.85GHz 12
5745MHz 20
5785MHz 20
5825MHz 20
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 19
5230MHz 195
5270MHz 135
5310MHz 13.5
5510MHz 135
5550MHz 135
5670MHz 135
5710MHz Straddle 5.47-5.725GHz 125
5710MHz Straddle 5.725-5.85GHz 125
5755MHz 20
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FCC Test Report

Report No. : FR760624AB

Mode Power Setting
5795MHz 20
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 18
5290MHz 13.5
5530MHz 135
5610MHz 135
5690MHz Straddle 5.47-5.725GHz 125
5690MHz Straddle 5.725-5.85GHz 13
5775MHz 20
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 23
5200MHz 24
5240MHz 24
5260MHz 18
5300MHz 17
5320MHz 17
5500MHz 16
5580MHz 16
5700MHz 16
5720MHz Straddle 5.47-5.725GHz 17
5720MHz Straddle 5.725-5.85GHz 17
5745MHz 23
5785MHz 23
5825MHz 23
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5190MHz 22
5230MHz 22
5270MHz 16
5310MHz 16
5510MHz 17
5550MHz 17
5670MHz 17
5710MHz Straddle 5.47-5.725GHz 18
5710MHz Straddle 5.725-5.85GHz 18
5755MHz 22
5795MHz 22
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
5210MHz 22
5290MHz 16
5530MHz 17
5610MHz 17
5690MHz Straddle 5.47-5.725GHz 20
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5690MHz Straddle 5.725-5.85GHz 20
5775MHz 23
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FCC Test Report

Report No. : FR760624AB

For set 3 antenna
For Harmonic / 4T1S

Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 25
5300MHz 25
5320MHz 25
5500MHz 25
5580MHz 25
5700MHz 25
5720MHz Straddle 5.47-5.725GHz 25
5720MHz Straddle 5.725-5.85GHz 25
5745MHz 25
5785MHz 25
5825MHz 25
802.11ac VHT20_Nss1,(MCS0)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 25
5300MHz 25
5320MHz 25
5500MHz 25
5580MHz 25
5700MHz 25
5720MHz Straddle 5.47-5.725GHz 25
5720MHz Straddle 5.725-5.85GHz 25
5745MHz 25
5785MHz 25
5825MHz 25
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 25
5230MHz 25
5270MHz 25
5310MHz 25
5510MHz 25
5550MHz 25
5670MHz 25
5710MHz Straddle 5.47-5.725GHz 25
5710MHz Straddle 5.725-5.85GHz 25
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FCC Test Report

Report No. : FR760624AB

FCC ID: UDX-60064010

Mode Power Setting
5755MHz 25
5795MHz 25
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 25
5290MHz 25
5530MHz 25
5610MHz 25
5690MHz Straddle 5.47-5.725GHz 25
5690MHz Straddle 5.725-5.85GHz 25
5775MHz 25
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 29
5200MHz 29
5240MHz 29
5260MHz 29
5300MHz 29
5320MHz 29
5500MHz 29
5580MHz 29
5700MHz 29
5720MHz Straddle 5.47-5.725GHz 29
5720MHz Straddle 5.725-5.85GHz 29
5745MHz 29
5785MHz 29
5825MHz 29
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5190MHz 29
5230MHz 29
5270MHz 29
5310MHz 29
5510MHz 29
5550MHz 29
5670MHz 29
5710MHz Straddle 5.47-5.725GHz 29
5710MHz Straddle 5.725-5.85GHz 29
5755MHz 29
5795MHz 29
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
5210MHz 29
5290MHz 29
5530MHz 29
5610MHz 29
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5690MHz Straddle 5.47-5.725GHz 29
5690MHz Straddle 5.725-5.85GHz 29
5775MHz 29
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FCC Test Report Report No. : FR760624AB

For set 3 antenna/ 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 19
5300MHz 19
5320MHz 19
5500MHz 20
5580MHz 20
5700MHz 20
5720MHz Straddle 5.47-5.725GHz 21
5720MHz Straddle 5.725-5.85GHz 21
5745MHz 25
5785MHz 25
5825MHz 25

802.11ac VHT40-BF_Nss2,(MCS0)_4TX -

5190MHz 24
5230MHz 26
5270MHz 20
5310MHz 20
5510MHz 20
5550MHz 20
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 22
5710MHz Straddle 5.725-5.85GHz 22
5755MHz 25
5795MHz 25

802.11ac VHT80-BF_Nss2,(MCS0)_4TX -

5210MHz 23
5290MHz 19
5530MHz 20
5610MHz 20
5690MHz Straddle 5.47-5.725GHz 22
5690MHz Straddle 5.725-5.85GHz 22
5775MHz 26
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FCC Test Report Report No. : FR760624AB

For set 3 antenna
For Harmonic / 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 29
5200MHz 29
5240MHz 29
5260MHz 29
5300MHz 29
5320MHz 29
5500MHz 29
5580MHz 29
5700MHz 29
5720MHz Straddle 5.47-5.725GHz 29
5720MHz Straddle 5.725-5.85GHz 29
5745MHz 29
5785MHz 29
5825MHz 29
802.11ac VHT40-BF_Nss2,(MCS0)_4TX -
5190MHz 29
5230MHz 29
5270MHz 29
5310MHz 29
5510MHz 29
5550MHz 29
5670MHz 29
5710MHz Straddle 5.47-5.725GHz 29
5710MHz Straddle 5.725-5.85GHz 29
5755MHz 29
5795MHz 29
802.11ac VHT80-BF_Nss2,(MCS0)_4TX -
5210MHz 29
5290MHz 29
5530MHz 29
5610MHz 29
5690MHz Straddle 5.47-5.725GHz 29
5690MHz Straddle 5.725-5.85GHz 29
5775MHz 29
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FCC Test Report Report No. : FR760624AB
For set 4 antenna / 4T1S
Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 185
5200MHz 185
5240MHz 18.5
5260MHz 11.5
5300MHz 11
5320MHz 11.5
5500MHz 11
5580MHz 11
5700MHz 11.5
5720MHz Straddle 5.47-5.725GHz 12.5
5720MHz Straddle 5.725-5.85GHz 12.5
5745MHz 235
5785MHz 235
5825MHz 235
802.11ac VHT20_Nss1,(MCS0)_4TX -
5180MHz 19
5200MHz 19
5240MHz 19
5260MHz 12
5300MHz 11.5
5320MHz 12
5500MHz 11.5
5580MHz 1.5
5700MHz 12
5720MHz Straddle 5.47-5.725GHz 12
5720MHz Straddle 5.725-5.85GHz 12
5745MHz 24
5785MHz 24
5825MHz 24
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 20
5230MHz 215
5270MHz 15
5310MHz 15
5510MHz 14.5
5550MHz 145
5670MHz 15
5710MHz Straddle 5.47-5.725GHz 15
5710MHz Straddle 5.725-5.85GHz 15
5755MHz 22
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FCC Test Report

Report No. : FR760624AB

Mode Power Setting
5795MHz 23
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 19.5
5290MHz 17
5530MHz 17
5610MHz 17
5690MHz Straddle 5.47-5.725GHz 16
5690MHz Straddle 5.725-5.85GHz 16
5775MHz 20
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 19
5300MHz 18
5320MHz 18
5500MHz 16
5580MHz 16
5700MHz 16
5720MHz Straddle 5.47-5.725GHz 17
5720MHz Straddle 5.725-5.85GHz 17
5745MHz 26
5785MHz 26
5825MHz 26
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5190MHz 23
5230MHz 23
5270MHz 17
5310MHz 17
5510MHz 17
5550MHz 17
5670MHz 17
5710MHz Straddle 5.47-5.725GHz 18
5710MHz Straddle 5.725-5.85GHz 18
5755MHz 25
5795MHz 25
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
5210MHz 24
5290MHz 17
5530MHz 17
5610MHz 17
5690MHz Straddle 5.47-5.725GHz 20
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5690MHz Straddle 5.725-5.85GHz 20
5775MHz 26
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FCC Test Report Report No. : FR760624AB

For set 4 antenna/ 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 25
5200MHz 26
5240MHz 26
5260MHz 20
5300MHz 20
5320MHz 20
5500MHz 20
5580MHz 20
5700MHz 20
5720MHz Straddle 5.47-5.725GHz 21
5720MHz Straddle 5.725-5.85GHz 21
5745MHz 28
5785MHz 28
5825MHz 28

802.11ac VHT40-BF_Nss2,(MCS0)_4TX -

5190MHz 25
5230MHz 27
5270MHz 21
5310MHz 21
5510MHz 20
5550MHz 20
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 22
5710MHz Straddle 5.725-5.85GHz 22
5755MHz 28
5795MHz 28

802.11ac VHT80-BF_Nss2,(MCS0)_4TX -

5210MHz 25
5290MHz 20
5530MHz 20
5610MHz 20
5690MHz Straddle 5.47-5.725GHz 22
5690MHz Straddle 5.725-5.85GHz 22
5775MHz 26
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FCC Test Report Report No. : FR760624AB

For set 5 antenna/ 4T1S

Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 19
5200MHz 19
5240MHz 19
5260MHz 13
5300MHz 13
5320MHz 13
5500MHz 13
5580MHz 13
5700MHz 13.5
5720MHz Straddle 5.47-5.725GHz 13.5
5720MHz Straddle 5.725-5.85GHz 135
5745MHz 225
5785MHz 23
5825MHz 23

802.11ac VHT20_Nss1,(MCS0)_4TX -

5180MHz 19.5
5200MHz 195
5240MHz 195
5260MHz 135
5300MHz 135
5320MHz 13.5
5500MHz 13.5
5580MHz 135
5700MHz 14
5720MHz Straddle 5.47-5.725GHz 14
5720MHz Straddle 5.725-5.85GHz 14
5745MHz 23
5785MHz 235
5825MHz 235
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 19
5230MHz 20.5
5270MHz 15.5
5310MHz 15.5
5510MHz 155
5550MHz 155
5670MHz 15.5
5710MHz Straddle 5.47-5.725GHz 15.5
5710MHz Straddle 5.725-5.85GHz 15.5
5755MHz 215
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FCC Test Report

Report No. : FR760624AB

Mode Power Setting
5795MHz 23
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 19
5290MHz 17
5530MHz 17
5610MHz 17
5690MHz Straddle 5.47-5.725GHz 17.5
5690MHz Straddle 5.725-5.85GHz 17.5
5775MHz 19.5
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 24
5200MHz 24
5240MHz 24
5260MHz 18
5300MHz 18
5320MHz 18
5500MHz 18
5580MHz 18
5700MHz 18
5720MHz Straddle 5.47-5.725GHz 18
5720MHz Straddle 5.725-5.85GHz 18
5745MHz 25
5785MHz 25
5825MHz 25
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5190MHz 24
5230MHz 24
5270MHz 18
5310MHz 19
5510MHz 19
5550MHz 19
5670MHz 19
5710MHz Straddle 5.47-5.725GHz 19
5710MHz Straddle 5.725-5.85GHz 19
5755MHz 25
5795MHz 25
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
5210MHz 22
5290MHz 18
5530MHz 18
5610MHz 18
5690MHz Straddle 5.47-5.725GHz 18
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5690MHz Straddle 5.725-5.85GHz 18
5775MHz 25
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FCC Test Report Report No. : FR760624AB

For set 5 antenna/ 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 26
5200MHz 26
5240MHz 26
5260MHz 20
5300MHz 20
5320MHz 20
5500MHz 20
5580MHz 20
5700MHz 20
5720MHz Straddle 5.47-5.725GHz 21
5720MHz Straddle 5.725-5.85GHz 21
5745MHz 27
5785MHz 27
5825MHz 27

802.11ac VHT40-BF_Nss2,(MCS0)_4TX -

5190MHz 24
5230MHz 26
5270MHz 20
5310MHz 20
5510MHz 20
5550MHz 20
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 21
5710MHz Straddle 5.725-5.85GHz 21
5755MHz 27
5795MHz 27

802.11ac VHT80-BF_Nss2,(MCS0)_4TX -

5210MHz 24
5290MHz 20
5530MHz 20
5610MHz 20
5690MHz Straddle 5.47-5.725GHz 20
5690MHz Straddle 5.725-5.85GHz 20
5775MHz 26
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FCC Test Report Report No. : FR760624AB

For set 6 antenna/ 4T1S

Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 195
5200MHz 21
5240MHz 21
5260MHz 15
5300MHz 15
5320MHz 15.5
5500MHz 15
5580MHz 15
5700MHz 15
5720MHz Straddle 5.47-5.725GHz 15.5
5720MHz Straddle 5.725-5.85GHz 155
5745MHz 23
5785MHz 235
5825MHz 23

802.11ac VHT20_Nss1,(MCS0)_4TX -

5180MHz 20.5
5200MHz 215
5240MHz 215
5260MHz 15.5
5300MHz 15.5
5320MHz 16
5500MHz 15.5
5580MHz 155
5700MHz 15.5
5720MHz Straddle 5.47-5.725GHz 15.5
5720MHz Straddle 5.725-5.85GHz 15.5
5745MHz 23.5
5785MHz 235
5825MHz 235
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 195
5230MHz 21
5270MHz 16.5
5310MHz 16.5
5510MHz 16
5550MHz 16
5670MHz 16
5710MHz Straddle 5.47-5.725GHz 15.5
5710MHz Straddle 5.725-5.85GHz 15.5
5755MHz 22
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5795MHz 23
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 19
5290MHz 17
5530MHz 17
5610MHz 17
5690MHz Straddle 5.47-5.725GHz 17.5
5690MHz Straddle 5.725-5.85GHz 17.5
5775MHz 19.5

802.11ac VHT20-BF_Nss1,(MCS0)_4TX -

5180MHz 25
5200MHz 25
5240MHz 25

802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5260MHz 20
5300MHz 20
5320MHz 20

802.11ac VHT20-BF_Nss1,(MCS0)_4TX -

5500MHz 20
5580MHz 20
5700MHz 20
5720MHz Straddle 5.47-5.725GHz 20

802.11ac VHT20-BF_Nss1,(MCS0)_4TX -

5720MHz Straddle 5.725-5.85GHz 20
5745MHz 27
5785MHz 27
5825MHz 27

802.11ac VHT40-BF_Nss1,(MCS0)_4TX -

5190MHz 25
5230MHz 26

802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5270MHz 20
5310MHz 20

802.11ac VHT40-BF_Nss1,(MCS0)_4TX -

5510MHz 20
5550MHz 20
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 20
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5710MHz Straddle 5.725-5.85GHz 20
5755MHz 27
5795MHz 27
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FCC Test Report Report No. : FR760624AB

Mode Power Setting

802.11ac VHT80-BF_Nss1,(MCS0)_4TX -

5210MHz 25

802.11ac VHT80-BF_Nss1,(MCS0)_4TX -

5290MHz 20

802.11ac VHT80-BF_Nss1,(MCS0)_4TX -

5530MHz 20
5610MHz 20
5690MHz Straddle 5.47-5.725GHz 20

802.11ac VHT80-BF_Nss1,(MCS0)_4TX -

5690MHz Straddle 5.725-5.85GHz 20
5775MHz 27
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FCC Test Report

Report No. : FR760624AB

For set 6 antenna
For Harmonic / 4T1S

Mode Power Setting
802.11a_(6Mbps)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 25
5300MHz 25
5320MHz 25
5500MHz 25
5580MHz 25
5700MHz 25
5720MHz Straddle 5.47-5.725GHz 25
5720MHz Straddle 5.725-5.85GHz 25
5745MHz 25
5785MHz 25
5825MHz 25
802.11ac VHT20_Nss1,(MCS0)_4TX -
5180MHz 25
5200MHz 25
5240MHz 25
5260MHz 25
5300MHz 25
5320MHz 25
5500MHz 25
5580MHz 25
5700MHz 25
5720MHz Straddle 5.47-5.725GHz 25
5720MHz Straddle 5.725-5.85GHz 25
5745MHz 25
5785MHz 25
5825MHz 25
802.11ac VHT40_Nss1,(MCS0)_4TX -
5190MHz 25
5230MHz 25
5270MHz 25
5310MHz 25
5510MHz 25
5550MHz 25
5670MHz 25
5710MHz Straddle 5.47-5.725GHz 25
5710MHz Straddle 5.725-5.85GHz 25
SPORTON INTERNATIONAL INC. Page No. : 39 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report

Report No. : FR760624AB

FCC ID: UDX-60064010

Mode Power Setting
5755MHz 25
5795MHz 25
802.11ac VHT80_Nss1,(MCS0)_4TX -
5210MHz 25
5290MHz 25
5530MHz 25
5610MHz 25
5690MHz Straddle 5.47-5.725GHz 25
5690MHz Straddle 5.725-5.85GHz 25
5775MHz 25
802.11ac VHT20-BF_Nss1,(MCS0)_4TX -
5180MHz 29
5200MHz 29
5240MHz 29
5260MHz 29
5300MHz 29
5320MHz 29
5500MHz 29
5580MHz 29
5700MHz 29
5720MHz Straddle 5.47-5.725GHz 29
5720MHz Straddle 5.725-5.85GHz 29
5745MHz 29
5785MHz 29
5825MHz 29
802.11ac VHT40-BF_Nss1,(MCS0)_4TX -
5190MHz 29
5230MHz 29
5270MHz 29
5310MHz 29
5510MHz 29
5550MHz 29
5670MHz 29
5710MHz Straddle 5.47-5.725GHz 29
5710MHz Straddle 5.725-5.85GHz 29
5755MHz 29
5795MHz 29
802.11ac VHT80-BF_Nss1,(MCS0)_4TX -
5210MHz 29
5290MHz 29
5530MHz 29
5610MHz 29
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5690MHz Straddle 5.47-5.725GHz 29
5690MHz Straddle 5.725-5.85GHz 29
5775MHz 29
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FCC Test Report Report No. : FR760624AB

For set 6 antenna/ 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 26
5200MHz 26
5240MHz 26
5260MHz 20
5300MHz 20
5320MHz 20
5500MHz 20
5580MHz 20
5700MHz 20
5720MHz Straddle 5.47-5.725GHz 21
5720MHz Straddle 5.725-5.85GHz 21
5745MHz 27
5785MHz 27
5825MHz 27

802.11ac VHT40-BF_Nss2,(MCS0)_4TX -

5190MHz 25
5230MHz 26
5270MHz 20
5310MHz 20
5510MHz 20
5550MHz 20
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 21
5710MHz Straddle 5.725-5.85GHz 21
5755MHz 27
5795MHz 27

802.11ac VHT80-BF_Nss2,(MCS0)_4TX -

5210MHz 25
5290MHz 20
5530MHz 20
5610MHz 20
5690MHz Straddle 5.47-5.725GHz 20
5690MHz Straddle 5.725-5.85GHz 20
5775MHz 27
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FCC Test Report Report No. : FR760624AB

For set 6 antenna
For Harmonic / 4T2S

Mode Power Setting
802.11ac VHT20-BF_Nss2,(MCS0)_4TX -
5180MHz 29
5200MHz 29
5240MHz 29
5260MHz 29
5300MHz 29
5320MHz 29
5500MHz 29
5580MHz 29
5700MHz 29
5720MHz Straddle 5.47-5.725GHz 29
5720MHz Straddle 5.725-5.85GHz 29
5745MHz 29
5785MHz 29
5825MHz 29
802.11ac VHT40-BF_Nss2,(MCS0)_4TX -
5190MHz 29
5230MHz 29
5270MHz 29
5310MHz 29
5510MHz 29
5550MHz 29
5670MHz 29
5710MHz Straddle 5.47-5.725GHz 29
5710MHz Straddle 5.725-5.85GHz 29
5755MHz 29
5795MHz 29
802.11ac VHT80-BF_Nss2,(MCS0)_4TX -
5210MHz 29
5290MHz 29
5530MHz 29
5610MHz 29
5690MHz Straddle 5.47-5.725GHz 29
5690MHz Straddle 5.725-5.85GHz 29
5775MHz 29
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FCC Test Report Report No. : FR760624AB
For Radio 3
For set 2 antenna
Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 205
5200MHz 295
5240MHz 20.5
5260MHz 29.5
5300MHz 26
5320MHz 20.5
5500MHz 195
5580MHz 295
5700MHz 16.5
5720MHz Straddle 5.47-5.725GHz 29.5
5720MHz Straddle 5.725-5.85GHz 295
5745MHz 295
5785MHz 295
5825MHz 295
802.11ac VHT20_Nss1,(MCS0)_1TX -
5180MHz 21
5200MHz 30
5240MHz 21
5260MHz 30
5300MHz 26.5
5320MHz 21
5500MHz 20
5580MHz 30
5700MHz 17.5
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 14.5
5230MHz 21
5270MHz 255
5310MHz 14.5
5510MHz 15.5
5550MHz 26
5670MHz 20
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
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FCC Test Report Report No. : FR760624AB
Mode Power Setting
5755MHz 245
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 14
5290MHz 11.5
5530MHz 135
5610MHz 22
5690MHz Straddle 5.47-5.725GHz 30
5690MHz Straddle 5.725-5.85GHz 30
5775MHz 22,5
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FCC Test Report Report No. : FR760624AB

For set 3 antenna

Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 185
5200MHz 28
5240MHz 20.5
5260MHz 21
5300MHz 21
5320MHz 195
5500MHz 17.5
5580MHz 20.5
5700MHz 17
5720MHz Straddle 5.47-5.725GHz 20.5
5720MHz Straddle 5.725-5.85GHz 20.5
5745MHz 295
5785MHz 295
5825MHz 295

802.11ac VHT20_Nss1,(MCS0)_1TX -

5180MHz 19
5200MHz 285
5240MHz 21
5260MHz 215
5300MHz 215
5320MHz 20
5500MHz 18
5580MHz 21
5700MHz 17.5
5720MHz Straddle 5.47-5.725GHz 21
5720MHz Straddle 5.725-5.85GHz 21
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 13
5230MHz 21
5270MHz 215
5310MHz 13.5
5510MHz 14.5
5550MHz 215
5670MHz 215
5710MHz Straddle 5.47-5.725GHz 215
5710MHz Straddle 5.725-5.85GHz 215
5755MHz 24.5
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 11
5290MHz 9
5530MHz 13
5610MHz 215
5690MHz Straddle 5.47-5.725GHz 215
5690MHz Straddle 5.725-5.85GHz 215
5775MHz 22.5
SPORTON INTERNATIONAL INC. Page No. : 47 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

For set 3 antenna
For Harmonic

Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 30
5200MHz 30
5240MHz 30
5260MHz 30
5300MHz 30
5320MHz 30
5500MHz 30
5580MHz 30
5700MHz 30
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT20_Nss1,(MCS0)_1TX -
5180MHz 30
5200MHz 30
5240MHz 30
5260MHz 30
5300MHz 30
5320MHz 30
5500MHz 30
5580MHz 30
5700MHz 30
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 30
5230MHz 30
5270MHz 30
5310MHz 30
5510MHz 30
5550MHz 30
5670MHz 30
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5755MHz 30
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 30
5290MHz 30
5530MHz 30
5610MHz 30
5690MHz Straddle 5.47-5.725GHz 30
5690MHz Straddle 5.725-5.85GHz 30
5775MHz 30
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FCC Test Report Report No. : FR760624AB
For set 4 antenna
Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 22
5200MHz 295
5240MHz 20.5
5260MHz 295
5300MHz 275
5320MHz 20
5500MHz 185
5580MHz 295
5700MHz 17
5720MHz Straddle 5.47-5.725GHz 29.5
5720MHz Straddle 5.725-5.85GHz 295
5745MHz 295
5785MHz 295
5825MHz 295
802.11ac VHT20_Nss1,(MCS0)_1TX -
5180MHz 22,5
5200MHz 30
5240MHz 21
5260MHz 30
5300MHz 28
5320MHz 20.5
5500MHz 19
5580MHz 30
5700MHz 17.5
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 15
5230MHz 21
5270MHz 255
5310MHz 15
5510MHz 155
5550MHz 26
5670MHz 215
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
5755MHz 24.5
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FCC Test Report Report No. : FR760624AB
Mode Power Setting
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 15
5290MHz 13
5530MHz 145
5610MHz 25
5690MHz Straddle 5.47-5.725GHz 30
5690MHz Straddle 5.725-5.85GHz 30
5775MHz 22.5
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FCC Test Report Report No. : FR760624AB
For set 5 antenna
Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 195
5200MHz 26.5
5240MHz 18.5
5260MHz 295
5300MHz 245
5320MHz 18
5500MHz 14.5
5580MHz 295
5700MHz 17
5720MHz Straddle 5.47-5.725GHz 29.5
5720MHz Straddle 5.725-5.85GHz 295
5745MHz 295
5785MHz 295
5825MHz 295
802.11ac VHT20_Nss1,(MCS0)_1TX -
5180MHz 20
5200MHz 27
5240MHz 19
5260MHz 30
5300MHz 25
5320MHz 18.5
5500MHz 15
5580MHz 30
5700MHz 17.5
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 14.5
5230MHz 195
5270MHz 23
5310MHz 12
5510MHz 14
5550MHz 235
5670MHz 225
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
5755MHz 23
SPORTON INTERNATIONAL INC. Page No. : 52 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report Report No. : FR760624AB

Mode Power Setting
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 13
5290MHz 9
5530MHz 125
5610MHz 215
5690MHz Straddle 5.47-5.725GHz 28.5
5690MHz Straddle 5.725-5.85GHz 285
5775MHz 20.5
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FCC Test Report Report No. : FR760624AB

For set 6 antenna

Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 20.5
5200MHz 26.5
5240MHz 18.5
5260MHz 295
5300MHz 255
5320MHz 19
5500MHz 185
5580MHz 295
5700MHz 17
5720MHz Straddle 5.47-5.725GHz 29.5
5720MHz Straddle 5.725-5.85GHz 295
5745MHz 295
5785MHz 295
5825MHz 295

802.11ac VHT20_Nss1,(MCS0)_1TX -

5180MHz 21
5200MHz 27
5240MHz 19
5260MHz 30
5300MHz 26
5320MHz 19.5
5500MHz 19
5580MHz 30
5700MHz 17.5
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 15
5230MHz 195
5270MHz 24
5310MHz 14
5510MHz 15
5550MHz 26
5670MHz 23
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
5755MHz 23
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 14.5
5290MHz 12.5
5530MHz 14
5610MHz 24
5690MHz Straddle 5.47-5.725GHz 29.5
5690MHz Straddle 5.725-5.85GHz 295
5775MHz 20.5
SPORTON INTERNATIONAL INC. Page No. : 55 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

For set 6 antenna
For Harmonic

Mode Power Setting
802.11a_(6Mbps)_1TX -
5180MHz 30
5200MHz 30
5240MHz 30
5260MHz 30
5300MHz 30
5320MHz 30
5500MHz 30
5580MHz 30
5700MHz 30
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT20_Nss1,(MCS0)_1TX -
5180MHz 30
5200MHz 30
5240MHz 30
5260MHz 30
5300MHz 30
5320MHz 30
5500MHz 30
5580MHz 30
5700MHz 30
5720MHz Straddle 5.47-5.725GHz 30
5720MHz Straddle 5.725-5.85GHz 30
5745MHz 30
5785MHz 30
5825MHz 30
802.11ac VHT40_Nss1,(MCS0)_1TX -
5190MHz 30
5230MHz 30
5270MHz 30
5310MHz 30
5510MHz 30
5550MHz 30
5670MHz 30
5710MHz Straddle 5.47-5.725GHz 30
5710MHz Straddle 5.725-5.85GHz 30
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FCC Test Report Report No. : FR760624AB

Mode Power Setting
5755MHz 30
5795MHz 30
802.11ac VHT80_Nss1,(MCS0)_1TX -
5210MHz 30
5290MHz 30
5530MHz 30
5610MHz 30
5690MHz Straddle 5.47-5.725GHz 30
5690MHz Straddle 5.725-5.85GHz 30
5775MHz 30
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FCC Test Report Report No. : FR760624AB
For 80+80 MHz Mode
For set 2 antenna / 4T2S
<For non-beamforming mode>
Mode Power Setting
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
#5210MHz,5530MHz 19.5
#5210MHz,5610MHz 20.5
#5210MHz,5690MHz 19
#5210MHz,5775MHz 20.5
#5210MHz,5290MHz 19
#5290MHz,5530MHz 19
#5290MHz,5610MHz 19
#5290MHz,5690MHz 19.5
#5290MHz,5775MHz 20
5210MHz,#5290MHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 20
#5610MHz,5775MHz 20
#5690MHz,#5775MHz Straddle 5.47-5.725GHz 20.5
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
5210MHz,#5530MHz 19.5
5290MHz,#5530MHz 19
5210MHz,#5610MHz 20.5
5290MHz,#5610MHz 19
5210MHz,#5690MHz Straddle 5.47-5.725GHz 19
5290MHz,#5690MHz Straddle 5.47-5.725GHz 19.5
#5530MHz,#5610MHz 17
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 17.5
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 17
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 175
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 17
5210MHz,#5690MHz Straddle 5.725-5.85GHz 19
5290MHz,#5690MHz Straddle 5.725-5.85GHz 19.5
5210MHz,#5775MHz 20.5
5290MHz,#5775MHz 20
5530MHz,#5775MHz 20
5610MHz,#5775MHz 20
802.11ac VHT80+80_Nss2,(MCS0)_4TX -
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 20.5
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FCC Test Report

Report No. : FR760624AB

<For beamforming mode>

Mode

Power Setting

802.11ac VHT80+80-BF Nss1,(MCS0)_4TX

#5210MHz,5530MHz 23
#5210MHz,5610MHz 23
#5210MHz,5690MHz 23
#5210MHz,5775MHz 25
#5210MHz,5290MHz 23
#5290MHz,5530MHz 23
#5290MHz,5610MHz 23
#5290MHz,5690MHz 23
#5290MHz,5775MHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 23
5210MHz,#5530MHz 23
5290MHz,#5530MHz 23
5210MHz,#5610MHz 23
5290MHz,#5610MHz 23
5210MHz,#5690MHz Straddle 5.47-5.725GHz 23
5290MHz,#5690MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 23
#5610MHz,5775MHz 23
#5690MHz #5775MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5530MHz,#5610MHz 20
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 19
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 19
5210MHz,#5690MHz Straddle 5.725-5.85GHz 23
5290MHz,#5690MHz Straddle 5.725-5.85GHz 23
5210MHz,#5775MHz 25
5290MHz,#5775MHz 23
5530MHz,#5775MHz 23
5610MHz,#5775MHz 23
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 23
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FCC Test Report

Report No. : FR760624AB

For set 3 antenna / 4T2S
<For non-beamforming mode>

Mode

Power Setting

802.11ac VHT80+80_Nss1,(MCS0)_4TX

#5210MHz,5530MHz 17
#5210MHz,5610MHz 17
#5210MHz,5690MHz 17
#5210MHz,5775MHz 19
#5210MHz,5290MHz 16.5
#5290MHz,5530MHz 16.5
#5290MHz,5610MHz 16.5
#5290MHz,5690MHz 16.5
#5290MHz,5775MHz 16.5
5210MHz,#5290MHz 16.5
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 16.5
#5610MHz,5775MHz 16.5
#5690MHz #5775MHz Straddle 5.47-5.725GHz 16.5
5210MHz,#5530MHz 17
5290MHz,#5530MHz 16.5
5210MHz,#5610MHz 17
5290MHz,#5610MHz 16.5
5210MHz,#5690MHz Straddle 5.47-5.725GHz 17
5290MHz,#5690MHz Straddle 5.47-5.725GHz 16.5
#5530MHz,#5610MHz 135
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 13.5
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 135
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 135
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 135
5210MHz,#5690MHz Straddle 5.725-5.85GHz 17
5290MHz,#5690MHz Straddle 5.725-5.85GHz 16.5
5210MHz,#5775MHz 19
5290MHz,#5775MHz 16.5
5530MHz,#5775MHz 16.5
5610MHz,#5775MHz 16.5
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 16.5
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FCC Test Report Report No. : FR760624AB

For set 3 antenna
For Harmonic

Mode Power Setting
802.11ac VHT80+80_Nss1,(MCS0) 4TX -
#5210MHz,5530MHz 25
#5210MHz,5610MHz 25
#5210MHz,5690MHz 25
#5210MHz,5775MHz 25
#5210MHz,5290MHz 25
#5290MHz,5530MHz 25
#5290MHz,5610MHz 25
#5290MHz,5690MHz 25
#5290MHz,5775MHz 25
5210MHz,#5290MHz 25
#5530MHz,5775MHz 25
#5610MHz,5775MHz 25
#5690MHz,#5775MHz Straddle 5.47-5.725GHz 25
5210MHz #5530MHz 25
5290MHz #5530MHz 25
5210MHz,#5610MHz 25
5290MHz,#5610MHz 25
5210MHz,#5690MHz Straddle 5.47-5.725GHz 25
5290MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5530MHz,#5610MHz 25
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 25
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 25
5210MHz,#5690MHz Straddle 5.725-5.85GHz 25
5290MHz,#5690MHz Straddle 5.725-5.85GHz 25
5210MHz #5775MHz 25
5290MHz,#5775MHz 25
5530MHz,#5775MHz 25
5610MHz,#5775MHz 25
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 25
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FCC Test Report

Report No. : FR760624AB

<For beamforming mode>

Mode

Power Setting

802.11ac VHT80+80-BF Nss1,(MCS0)_4TX

#5210MHz,5530MHz 23
#5210MHz,5610MHz 23
#5210MHz,5690MHz 23
#5210MHz,5775MHz 24
#5210MHz,5290MHz 23
#5290MHz,5530MHz 23
#5290MHz,5610MHz 22
#5290MHz,5690MHz 23
#5290MHz,5775MHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 23
5210MHz,#5530MHz 23
5290MHz,#5530MHz 23
5210MHz,#5610MHz 23
5290MHz,#5610MHz 22
5210MHz,#5690MHz Straddle 5.47-5.725GHz 23
5290MHz,#5690MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 23
#5610MHz,5775MHz 23
#5690MHz #5775MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5530MHz,#5610MHz 20
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 19
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 19
5210MHz,#5690MHz Straddle 5.725-5.85GHz 23
5290MHz,#5690MHz Straddle 5.725-5.85GHz 23
5210MHz,#5775MHz 24
5290MHz,#5775MHz 23
5530MHz,#5775MHz 23
5610MHz,#5775MHz 23
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 23
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For set 3 antenna
For Harmonic

Mode

Power Setting

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

#5210MHz,5530MHz 29
#5210MHz,5610MHz 29
#5210MHz,5690MHz 29
#5210MHz,5775MHz 29
#5210MHz,5290MHz 29
#5290MHz,5530MHz 29
#5290MHz,5610MHz 29
#5290MHz,5690MHz 29
#5290MHz,5775MHz 29
5210MHz,#5290MHz 29
5210MHz,#5530MHz 29
5290MHz,#5530MHz 29
5210MHz,#5610MHz 29
5290MHz,#5610MHz 29
5210MHz,#5690MHz Straddle 5.47-5.725GHz 29
5290MHz,#5690MHz Straddle 5.47-5.725GHz 29
#5530MHz,5775MHz 29
#5610MHz,5775MHz 29
#5690MHz,#5775MHz Straddle 5.47-5.725GHz 29
#5530MHz,#5610MHz 29
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 29
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 29
5210MHz,#5690MHz Straddle 5.725-5.85GHz 29
5290MHz,#5690MHz Straddle 5.725-5.85GHz 29
5210MHz #5775MHz 29
5290MHz #5775MHz 29
5530MHz #5775MHz 29
5610MHz,#5775MHz 29
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 29
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For set 4 antenna / 4T2S
<For non-beamforming mode>

Mode Power Setting

802.11ac VHT80+80_Nss1,(MCS0)_4TX -

#5210MHz,5530MHz 19.5
#5210MHz,5610MHz 20.5
#5210MHz,5690MHz 20.5
#5210MHz,5775MHz 20.5
#5210MHz,5290MHz 19

#5290MHz,5530MHz 18.5
#5290MHz,5610MHz 18.5
#5290MHz,5690MHz 18.5
#5290MHz,5775MHz 18.5
5210MHz,#5290MHz 19

802.11ac VHT80+80_Nss1,(MCS0)_4TX -

#5530MHz,5775MHz 20
#5610MHz,5775MHz 20
#5690MHz #5775MHz Straddle 5.47-5.725GHz 20

802.11ac VHT80+80_Nss1,(MCS0)_4TX -

5210MHz,#5530MHz 17
5290MHz ,#5530MHz 18.5
5210MHz,#5610MHz 20.5
5290MHz #5610MHz 18.5
5210MHz,#5690MHz Straddle 5.47-5.725GHz 20.5
5290MHz,#5690MHz Straddle 5.47-5.725GHz 18.5
#5530MHz,#5610MHz 17
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 17
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 17
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 17
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 17
5210MHz,#5690MHz Straddle 5.725-5.85GHz 20.5
5290MHz,#5690MHz Straddle 5.725-5.85GHz 18.5
5210MHz #5775MHz 20.5
5290MHz #5775MHz 18.5
5530MHz #5775MHz 20
5610MHz #5775MHz 20

802.11ac VHT80+80_Nss2,(MCS0)_4TX -

#5690MHz,#5775MHz Straddle 5.725-5.85GHz 20
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<For beamforming mode>

Mode

Power Setting

802.11ac VHT80+80-BF Nss1,(MCS0)_4TX

#5210MHz,5530MHz 24
#5210MHz,5610MHz 25
#5210MHz,5690MHz 24
#5210MHz,5775MHz 24
#5210MHz,5290MHz 24
#5290MHz,5530MHz 23
#5290MHz,5610MHz 22
#5290MHz,5690MHz 23
#5290MHz,5775MHz 24
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 24
5210MHz,#5530MHz 24
5290MHz,#5530MHz 23
5210MHz,#5610MHz 25
5290MHz,#5610MHz 22
5210MHz,#5690MHz Straddle 5.47-5.725GHz 24
5290MHz,#5690MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 25
#5610MHz,5775MHz 25
#5690MHz #5775MHz Straddle 5.47-5.725GHz 25
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5530MHz,#5610MHz 22
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 21
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 21
5210MHz,#5690MHz Straddle 5.725-5.85GHz 24
5290MHz,#5690MHz Straddle 5.725-5.85GHz 23
5210MHz,#5775MHz 24
5290MHz,#5775MHz 24
5530MHz,#5775MHz 25
5610MHz,#5775MHz 25
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 25
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For set 5 antenna / 4T2S
<For non-beamforming mode>

Mode

Power Setting

802.11ac VHT80+80_Nss1,(MCS0)_4TX

#5210MHz,5530MHz 19
#5210MHz,5610MHz 19
#5210MHz,5690MHz 19
#5210MHz,5775MHz 20
#5210MHz,5290MHz 19
#5290MHz,5530MHz 19
#5290MHz,5610MHz 19
#5290MHz,5690MHz 19
#5290MHz,5775MHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 19
#5610MHz,5775MHz 19
#5690MHz #5775MHz Straddle 5.47-5.725GHz 19
5210MHz,#5530MHz 19
5290MHz,#5530MHz 19
5210MHz,#5610MHz 19
5290MHz,#5610MHz 19
5210MHz,#5690MHz Straddle 5.47-5.725GHz 19
5290MHz,#5690MHz Straddle 5.47-5.725GHz 19
#5530MHz,#5610MHz 16
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 16
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 16
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 16
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 16
5210MHz,#5690MHz Straddle 5.725-5.85GHz 19
5290MHz,#5690MHz Straddle 5.725-5.85GHz 19
5210MHz,#5775MHz 20
5290MHz,#5775MHz 19
5530MHz,#5775MHz 19
5610MHz,#5775MHz 19
802.11ac VHT80+80_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 19
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<For beamforming mode>

Mode

Power Setting

802.11ac VHT80+80-BF Nss1,(MCS0)_4TX

#5210MHz,5530MHz 24
#5210MHz,5610MHz 25
#5210MHz,5690MHz 25
#5210MHz,5775MHz 24
#5210MHz,5290MHz 24
#5290MHz,5530MHz 24
#5290MHz,5610MHz 23
#5290MHz,5690MHz 23
#5290MHz,5775MHz 24
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 24
5210MHz,#5530MHz 24
5290MHz,#5530MHz 24
5210MHz,#5610MHz 25
5290MHz,#5610MHz 23
5210MHz,#5690MHz Straddle 5.47-5.725GHz 25
5290MHz,#5690MHz Straddle 5.47-5.725GHz 23
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 21
#5610MHz,5775MHz 20
#5690MHz #5775MHz Straddle 5.47-5.725GHz 24
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5530MHz,#5610MHz 22
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 22
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 22
5210MHz,#5690MHz Straddle 5.725-5.85GHz 25
5290MHz,#5690MHz Straddle 5.725-5.85GHz 23
5210MHz,#5775MHz 24
5290MHz,#5775MHz 24
5530MHz,#5775MHz 21
5610MHz,#5775MHz 20
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 24
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For set 6 antenna / 4T2S
<For non-beamforming mode>

Mode

Power Setting

802.11ac VHT80+80_Nss1,(MCS0)_4TX

#5210MHz,5530MHz 19
#5210MHz,5610MHz 19
#5210MHz,5690MHz 19
#5210MHz,5775MHz 20.5
#5210MHz,5290MHz 19
#5290MHz,5530MHz 19
#5290MHz,5610MHz 19
#5290MHz,5690MHz 19
#5290MHz,5775MHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 19
#5610MHz,5775MHz 19
#5690MHz #5775MHz Straddle 5.47-5.725GHz 19
802.11ac VHT80+80_Nss1,(MCS0)_4TX -
5210MHz,#5530MHz 19
5290MHz,#5530MHz 19
5210MHz,#5610MHz 19
5290MHz,#5610MHz 19
5210MHz,#5690MHz Straddle 5.47-5.725GHz 19
5290MHz,#5690MHz Straddle 5.47-5.725GHz 19
#5530MHz,#5610MHz 16
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 16
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 16
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 16
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 16
5210MHz,#5690MHz Straddle 5.725-5.85GHz 19
5290MHz,#5690MHz Straddle 5.725-5.85GHz 19
5210MHz,#5775MHz 205
5290MHz,#5775MHz 19
5530MHz,#5775MHz 19
5610MHz,#5775MHz 19
#5690MHz #5775MHz Straddle 5.725-5.85GHz 19
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For set 6 antenna
For Harmonic

Mode Power Setting
802.11ac VHT80+80_Nss1,(MCS0) 4TX -
#5210MHz,5530MHz 25
#5210MHz,5610MHz 25
#5210MHz,5690MHz 25
#5210MHz,5775MHz 25
#5210MHz,5290MHz 25
#5290MHz,5530MHz 25
#5290MHz,5610MHz 25
#5290MHz,5690MHz 25
#5290MHz,5775MHz 25
5210MHz,#5290MHz 25
#5530MHz,5775MHz 25
#5610MHz,5775MHz 25
#5690MHz,#5775MHz Straddle 5.47-5.725GHz 25
5210MHz #5530MHz 25
5290MHz #5530MHz 25
5210MHz,#5610MHz 25
5290MHz,#5610MHz 25
5210MHz,#5690MHz Straddle 5.47-5.725GHz 25
5290MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5530MHz,#5610MHz 25
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5610MHz,#5690MHz Straddle 5.47-5.725GHz 25
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 25
#5610MHz,#5690MHz Straddle 5.725-5.85GHz 25
5210MHz,#5690MHz Straddle 5.725-5.85GHz 25
5290MHz,#5690MHz Straddle 5.725-5.85GHz 25
5210MHz #5775MHz 25
5290MHz,#5775MHz 25
5530MHz,#5775MHz 25
5610MHz,#5775MHz 25
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 25
SPORTON INTERNATIONAL INC. Page No. : 69 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

<For beamforming mode>

Mode

Power Setting

802.11ac VHT80+80-BF Nss1,(MCS0)_4TX

#5210MHz,5530MHz 25
#5210MHz,5610MHz 25
#5210MHz,5690MHz 25
#5210MHz,5775MHz 25
#5210MHz,5290MHz 23
#5290MHz,5530MHz 23
#5290MHz,5610MHz 24
#5290MHz,5690MHz 25
#5290MHz,5775MHz 24
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
5210MHz,#5290MHz 23
5210MHz,#5530MHz 25
5290MHz,#5530MHz 23
5210MHz,#5610MHz 25
5290MHz,#5610MHz 24
5210MHz,#5690MHz Straddle 5.47-5.725GHz 25
5290MHz,#5690MHz Straddle 5.47-5.725GHz 25
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,5775MHz 24
#5610MHz,5775MHz 24
#5690MHz #5775MHz Straddle 5.47-5.725GHz 25
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5530MHz,#5610MHz 21
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 21
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX -
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 21
5210MHz,#5690MHz Straddle 5.725-5.85GHz 25
5290MHz,#5690MHz Straddle 5.725-5.85GHz 25
5210MHz,#5775MHz 25
5290MHz,#5775MHz 24
5530MHz,#5775MHz 24
5610MHz,#5775MHz 24
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX -
#5690MHz #5775MHz Straddle 5.725-5.85GHz 25
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For set 6 antenna
For Harmonic

Mode

Power Setting

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

#5210MHz,5530MHz 29
#5210MHz,5610MHz 29
#5210MHz,5690MHz 29
#5210MHz,5775MHz 29
#5210MHz,5290MHz 29
#5290MHz,5530MHz 29
#5290MHz,5610MHz 29
#5290MHz,5690MHz 29
#5290MHz,5775MHz 29
5210MHz,#5290MHz 29
5210MHz,#5530MHz 29
5290MHz,#5530MHz 29
5210MHz,#5610MHz 29
5290MHz,#5610MHz 29
5210MHz,#5690MHz Straddle 5.47-5.725GHz 29
5290MHz,#5690MHz Straddle 5.47-5.725GHz 29
#5530MHz,5775MHz 29
#5610MHz,5775MHz 29
#5690MHz,#5775MHz Straddle 5.47-5.725GHz 29
#5530MHz,#5610MHz 29
#5530MHz,#5690MHz Straddle 5.47-5.725GHz 29
#5530MHz,#5690MHz Straddle 5.725-5.85GHz 29
5210MHz,#5690MHz Straddle 5.725-5.85GHz 29
5290MHz,#5690MHz Straddle 5.725-5.85GHz 29
5210MHz #5775MHz 29
5290MHz #5775MHz 29
5530MHz #5775MHz 29
5610MHz,#5775MHz 29
#5690MHz,#5775MHz Straddle 5.725-5.85GHz 29
SPORTON INTERNATIONAL INC. Page No. : 71 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report Report No. : FR760624AB

2.2 The Worst Case Measurement Configuration

For Radio 2:
The Worst Case Mode for Following Conformance Tests
Test Item Antenna Test Condition Mode Data Rate | TX No.
_ AC power-line
conﬁgc?ggv srrT;Iilsns?ons Set3 me;(s)Srqeuniteer?t for |CTX i 4Tx
line and neutral
Non-Beamforming Mode
11a/BPSK 6 Mbps 4TX
1lac VHT20 MCSO0 Nss1 |4TX
1lac VHTA40 MCSO0 Nss1 |4TX
1lac VHT80 MCSO Nss1 [4TX
Set 2 11ac VHT80+80 |MCSO0 Nss2 |4TX
Emission Bandwidth gg;i me(;gzséjrﬁfri at Beamforming Mode
Set5 transmit chains |1lac VHT20 MCSO Nss1 |4TX
Set6 1lac VHT40  |MCSO Nssl |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
1lac VHT20 MCSO0 Nss2 |4TX
1lac VHTA40 MCSO0 Nss2 |4TX
1lac VHT80 MCSO Nss2 |4TX
1lac VHT80+80 |MCSO0 Nss2 [4TX
Non-Beamforming Mode
11a/BPSK 6 Mbps 4TX
1lac VHT20 MCSO Nss1 [4TX
1lac VHT40 MCSO Nss1 |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
Set 2 11ac VHT80+80 |MCSO Nss2 |4TX
Maximum Conducted get 3 Conducted Beamforming Mode
Output Power et4 measur'emen.t at
Set 5 transmit chains |1lac VHT20 MCSO Nss1 |4TX
Set6 1lac VHT40 | MCSO Nssl |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
1lac VHT20 MCSO Nss2 |4TX
1lac VHT40 MCSO0 Nss2 |4TX
1lac VHTS80 MCSO0 Nss2 |4TX
11lac VHT80+80 [MCSO0 Nss2 |4TX
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Non-Beamforming Mode

11a/BPSK 6 Mbps 4TX
1lac VHT20 MCSO Nss1 [4TX
1lac VHT40 MCSO Nss1 |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
Set 2 11lac VHT80+80 |[MCSO0 Nss2 |4TX
Power Spectral Set3 Conducted Beamforming Mode
Density Set 4 measurement at
Set5 transmit chains |1lac VHT20 MCSO Nss1 |4TX
Set6 1lac VHT40 MCSO0 Nss1 |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
1lac VHT20 MCSO Nss2 |4TX
1lac VHT40 MCSO0 Nss2 |4TX
1lac VHTS80 MCSO0 Nss2 |4TX
1lac VHT80+80 |[MCSO0 Nss2 |4TX
Restrcted < 10H Set3 messurement | CTX I e
Non-Beamforming Mode
1lac VHT20 MCSO0 Nss1 |4TX
1lac VHTA40 MCSO0 Nss1 |4TX
1lac VHT80 MCSO Nss1 [4TX
1lac VHT80+80 |MCSO0 Nss2 [4TX
Unwanted Emissions Beamforming Mode
> 1GHz Set 3 Radiated
(Harmonic) Set 6 measurement | 11a¢ VHT20 MCSO Nss1 14TX
(see the Note) 11ac VHT40 MCSO Nss1 |4TX
1lac VHTS80 MCSO0 Nss1 |4TX
1lac VHT20 MCSO0 Nss2 |4TX
1lac VHTA40 MCSO0 Nss2 |4TX
1lac VHT80 MCSO Nss2 |4TX
1lac VHT80+80 |MCSO0 Nss2 [4TX
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Non-Beamforming Mode
1lac VHT20 MCSO Nss1 |4TX
1lac VHT40 MCSO Nssl1 |4TX
1lac VHT80 MCSO Nssl1 |4TX
1lac VHT80+80 |[MCSO0 Nss2 |4TX

Set 2 )
Unwanted Emissions Set 3 . Beamforming Mode
Radiated
>1GHz Set 4 measurement | 11ac VHT20 MCSO Nss1 |4TX
(Band Edge Emission) Set5
Set 6 11ac VHT40 MCSO Nss1 [4TX
1lac VHT80 MCSO Nss1 [4TX
1lac VHT20 MCSO0 Nss2 |4TX
1lac VHT40 MCSO0 Nss2 |4TX
1lac VHT80 MCSO0 Nss2 |4TX
1lac VHT80+80 |[MCSO0 Nss2 |[4TX
Conducted 20MHz - 47X
Frequency Stability Set 3 measurement at | 40MHz - ATX
transmit chains

80MHz - 4TX

Note: 1.VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and

HT40 are the same or lower than 802.11ac VHT20 and VHT40.

2.For emissions in restricted frequency bands>1GHz 11a of mode were exempted from testing
because they're covered by 11ac VHT20 mode.

3.For Emissions in Restricted Frequency Bands > 1GHz (Harmonic) used higher gain and lowest gain
antenna set collocate with maximum power setting to evaluated.

4.There are two modes of EUT, one is beamforming mode, and the other is non-beamforming mode for
802.11n/ac. All test results were recorded in the report.
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For Radio 3:
The Worst Case Mode for Following Conformance Tests
Test Item Antenna Test Condition Mode Data Rate TX No.
AC power-line
AC power-!me; Set 3 conducted CTX i 1TX
conducted emissions measurement for
line and neutral
Set 2 11a/BPSK 6 Mbps 1TX
- . Set3 Conducted 11950 yvHT20 MCSO Nss1 |1TX
Emission Bandwidth Set 4 measurement at
Set 5 transmit chains |1lac VHT40 MCSO Nss1 |1TX
Set6 11ac VHT80 MCSO0 Nss1 |1TX
Set 2 11a/BPSK 6 Mbps 1TX
Maximum Conducted Set3 Conducted 11950 yvHT20 MCSO Nss1 |1TX
Output P Set 4 measurement at
utput Fower Set§ transmit chains |1lac VHT40 MCSO Nss1 |1TX
Set6 11ac VHT80 MCSO0 Nss1 |1TX
Set 2 11a/BPSK 6 Mbps 1TX
Power Spectral Set 3 Conducted 11950 vHT20 MCSO Nss1 |1TX
Densit Set 4 measurement at
y Set5 transmit chains | 11ac VHT40 MCSO0 Nss1 |1TX
Set6 11ac VHT80 MCSO0 Nss1 |1TX
Emissions in Radiated
Restricted < 1GHz Set3 measurement CTX ) 1TX
Unwanted Emissions > 11ac VHT20 MCSO Nss1 |1TX
1GHz Set 3 Radiated
(Harmonic) Set 6 measurement 11lac VHT40 MCSO Nss1 |1TX
(see the Note) 1lac VHT80 MCSO Nss1 |1TX
o Set 2 11ac VHT20 MCSO0 Nss1 |1TX
Unwanted Emissions > Set 3 .
Radiated
1GHz Set 4 measurement | 11a¢ VHT40 MCSO0 Nss1 |1TX
(Band Edge Emission) Set5
Set 6 1lac VHT80 MCSO0 Nss1 |1TX
Conducted 20MHz - 1TX
Frequency Stability Set 3 measurement at | 40MHz - 1TX
transmit chains
80MHz - 1TX

Note: 1.VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and
HT40 are the same or lower than 802.11ac VHT20 and VHT40.

2.For emissions in restricted frequency bands>1GHz 11a of mode were exempted from testing
because they're covered by 11ac VHT20 mode.

3.For Emissions in Restricted Frequency Bands > 1GHz (Harmonic) used higher gain and lowest gain
antenna set collocate with maximum power setting to evaluated.
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The following test modes were performed all tests:
For Conducted Emission test:

Mode 1. CTX-Radio 1 (2.4G) + Adapter + set 3

Mode 2. CTX-Radio 2 (5G) + Adapter + set 3

Mode 3. CTX-Radio 3 (2.4G) + Adapter + set 3

Mode 4. CTX-Radio 3 (5G) + Adapter + set 3

Mode 5. CTX-Radio 4 (BT) + Adapter + set 3

Mode 4 is the worst case, so it was selected to record in this test report.

For Radiated Emission test below 1GHz:

The EUT was performed at X axis and Z axis position for Radiated emission above 1GHz test, and the worst
case was found for Radio 1 / Radio 2 / Radio 3 (5GHz) / Radio 4 at X axis and for Radio 3 (2.4GHz) at Z axis.
So the measurement will follow this same test configuration.

Mode 1. CTX- EUT in X axis Radio 1 (2.4G) + Adapter + set 3

Mode 2. CTX- EUT in X axis Radio 2 (5G) + Adapter + set 3

Mode 3. CTX- EUT in Z axis Radio 3 (2.4G) + Adapter + set 3

Mode 4. CTX- EUT in X axis Radio 3 (5G) + Adapter + set 3

Mode 5. CTX- EUT in X axis Radio 4 (BT) + Adapter + set 3

Mode 2 is the worst case, so it was selected to record in this test report.

For Radiated Emission test above 1GHz:

The EUT was performed at X axis and Z axis position for Radiated emission test, and the worst case was
found for Radio 2 / Radio 3 (5GHz) at X axis. So the measurement will follow this same test configuration.
Mode 1. EUT in X axis (Radio 2, 4TX) + (Radio 3, 1TX) with Dipole antenna (Set 1)

Mode 2. EUT in X axis (Radio 2, 4TX) + (Radio 3, 1TX) with Patch antenna (Set 3)

Mode 3. EUT in X axis (Radio 2, 4TX) + (Radio 3, 1TX) with Patch antenna (Set 4)

Mode 4. EUT in X axis (Radio 2, 4TX) + (Radio 3, 1TX) with Omni antenna (Set 5)

Mode 5. EUT in X axis (Radio 2, 4TX) + (Radio 3, 1TX) with Omni antenna (Set 6)

For Radiated Emission Co-location Test:

The EUT was performed at X axis and Z axis position for Radiated emission above 1GHz test, and the worst
case was found for Radio 1 / Radio 2 at X axis.

So the measurement will follow this same test configuration.

Mode 1. EUT in X axis (Radio 1, 4TX) + EUT in X axis (Radio 2, 4TX) with Patch antenna (Set 3)

For Co-location MPE test mode

Mode 1. Radio 1 (2.4G) + Radio 2 (5G) + Radio 3 (2.4G)+ Radio 4 (BT) + Adapter

Mode 2. Radio 1 (2.4G) + Radio 2 (5G) + Radio 3 (5G)+ Radio 4 (BT) + Adapter

The Co-location Maximum Permissible Exposure result, please refer to FA760624
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Note: The Adapter and PoE are for measurement only, would not be marketed.

Adapter and PoE information as below:

Power Brand Model
Adapter CISCO KSAS0361200250HU
PoE CISCO MA-INJ4
PoE CISCO MA-INJS5

2.3 EUT Operation during Test

For CTX Mode:

non-beamforming mode:

The EUT was programmed to be in continuously transmitting mode.

beamforming mode:

During the test, the following programs under WIN 7 were executed.

The program was executed as follows:

1. During the test, the EUT operation to normal function.

2. Executed command fixed test channel under Telnet.

3. Executed "Lantest.exe" to link with the remote workstation to transmit and receive packet by RX Device and

transmit duty cycle no less than 98%.

2.4 Accessories

Wall-mounted rack*1
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2.5 Support Equipment

For Test Site No: CO01-CB

Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB DELL E6430 DoC
2 Adapter CISCO KSAS0361200250HU DoC
For Test Site No: 03CH01-CB (below 1GHz)
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB DELL E4300 DoC
2 Adapter CISCO KSAS0361200250HU DoC
For Test Site No: 03CHO01-CB (above 1GHz)
For non-beamforming mode
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB DELL E4300 DoC
2 Adapter CISCO KSAS0361200250HU DoC
For beamforming mode
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB*2 DELL E4300 DoC
RX Device CISCO MR53E-HW UDX-60064010
3 Adapter CISCO KSAS0361200250HU DoC
For Test Site No: THO1-CB
For non-beamforming mode
Support Equipment
No. Equipment Brand Name Model Name FCCID
NB DELL E4300 DoC
3 Adapter CISCO KSAS0361200250HU DoC
For beamforming mode
Support Equipment
No. Equipment Brand Name Model Name FCCID
1 NB*2 DELL E4300 DoC
RX Device CISCO MR53E-HW UDX-60064010
3 Adapter CISCO KSAS0361200250HU DoC
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2.6 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test

AC main
| Load
| |
1 2 3
| L1
EUT

RN

LAN NB
Iltem [ Connection | Shielded | Length

1 Power cable No 1.5m

2 RJ-45 cable No 1.5m

3 RJ-45 cable No 10m
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Test Setup Diagram - Radiated Test < 1GHz and Radiated Test > 1GHz / For non-beamforming mode

ACMAIN

EUT

LAN NB
Iltem | Connection | Shielded | Length
1 RJ-45 cable No 10m
2 Power cable No 1.5m
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Test Setup Diagram - Radiated Test > 1GHz / For beamforming mode

AC MAIN
2
EUT
1
] t
LAN NB RXDevice j— 3 — DeviceNB
Iltem | Connection | Shielded | Length
1 RJ-45 cable No 10m
2 Power cable No 1.5m
3 RJ-45 cable No 1.5m
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

X Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

?u
LY h
4 f/". M J
r i
] \"'1 e -~ \'1 s g
\ \ ) . /
\\ e L Y, U,z
1 fl - -
) - - d
’/\ﬁ 10cm @ P9 10cm %‘ 4
I ' I
i/’ .
", cm
) Bonged ta Grounplaneg -
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3.1.5 Test Result of AC Power-line Conducted Emissions

AC Power-line Conducted Emissions Result

Operating Mode 4 Power Phase Neutral
Operating Function CTX
20 Level (dBuV) Date: 2017-07-20 Time: 19:43:12
70
60 i CISPR_B_QP
CISPR_B_AV

)

D
il
40

30
20

10

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Over Limit Read LISN Cable

Freg Level Limit Line Level Factor Loss Remark Pol/Phase
MHz dBuV dB dBuV  dBuV dB dB
1 ©.174% 42.3@ -12.42 54.72 32.15 18.01 0.14 Average NEUTRAL
2 @.1749 55.69 -9.853 b64.72 45.54 18.91 8.14 QP NEUTRAL
3 ©.2139 48.60 -12.45 53.85 30.43 18.85 0.12 Average NEUTRAL
4 8.2139 51.71 -11.34 53.85 41.54 18.85 8.12 QP NEUTRAL
5 ©.2256 32.77 -19.84 52.61 22.61 18.85 8.11 Average NEUTRAL
& ©.2256 44.11 -18.50 62.61 33.95 18.85 8.11 QP MEUTRAL
7 8.6205 30.54 -15.46 46.00 20.25 18.19 8.10 Average NEUTRAL
8 9.6205 41.70 -14.30 56.00 31.41 18.19 @.10 QP NEUTRAL
| 9 8.6449 39.88 -6.12 46.00 29.68 18.18 8.10 Average NEUTRALl
1e 0.6440 46.88 -9.92 56.00 35.80 10.18 @.1e QP NEUTRAL
11 8.8483 31.48 -14.52 46.00 21.22 18.18 8.16 Average NEUTRAL
12 8.8483 42.95 -13.85 56.00 32.69 18.10 8.16 QP NEUTRAL

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)

SPORTON INTERNATIONAL INC. Page No. : 83 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

AC Power-line Conducted Emissions Result

Operating Mode 4 Power Phase Line
Operating Function CTX
20 Level (dBuV) Date: 2017-07-20 Time: 19:40:37
T0
60 CISPR_B_QP
CISPR_B_AV
50K 10
1
40
J
30
20
10
00.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark Pol/Phase
MHz dBuV dB dBuv dBuV dB dB
1 8.1ele 46.91 -8.47 55.38 36.76 10.009 8.15 Average LINE
2 8.1616 56.42 -8.96 65.38 46.27 10.00 8.15 QP LINE
3 8.2048 43.16 -1©.29 53.45 33.11 9.92 8.13 Average LINE
a ©.2048 50.99 -12.46 63.45 40.%94 9.92 8.13 QP LINE
5 8.2152 48.31 -12.89 53.08 30.27 9.92 8.12 Average LINE
6 8.2152 51.32 -11.68 63.08 41.28 9.92 8.12 QP LINE
7 8.6238 30.10 -15.90 46.06 20.85 9.95 8.1 Average LINE
8 B.6238 42.85 -13.95 56.08 32.00 9.95 8.10 QP LINE
9 8.6474 38.86 -7.94 46.08 28.01 9.95 8.10 Average LINE
10 8.6474 A5.85 -198.95 56.08 35.00 9.95 8.10 QP LINE
11 8.8483 31.67 -14.93 46.00 208.95 9.96 8.16 Average LINE
12 8.8483 42.43 -13.57 56.08 32.31 9.96 8.16 QP LINE
13 1.8211 38.57 -15.43 46.00 208.42 9.96 8.19 Average LINE
14 1.8211 38.48 -17.52 b56.08 28.33 9.96 8.19 QP LINE

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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3.2 Emission Bandwidth

3.2.1 Emission Bandwidth Limit

Emission Bandwidth Limit

UNII Devices

For the 5.15-5.25 GHz band, N/A

For the 5.25-5.35 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

For the 5.47-5.725 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

-LAN Devices

For the band 5.15-5.25 GHz, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz.

For the 5.25-5.35 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz

For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or
17 + 10 log B, dBm, whichever power is less. B is the 99% emission bandwidth in MHz

O O O disX X KX

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

3.2.2 Measuring Instruments

Ref

er a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

For the emission bandwidth shall be measured using one of the options below:

X Refer as FCC KDB 789033, clause C for EBW and clause D for OBW measurement.

[1 Referas ANSI C63.10, clause 6.9.1 for occupied bandwidth testing.

X Refer as IC RSS-Gen, clause 4.6 for bandwidth testing.

3.2.4 Test Setup

Emission Bandwidth

[~

Spectrum

Analyzer
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3.2.5 Test Result of Emission Bandwidth

For Radio 2
For set 2 antenna/ 4T1S
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 19.85M 16.442M 16M4D1D 19.175M 16.392M
5.25-5.35GHz 19.85M 16.442M 16M4D1D 19.275M 16.392M
5.47-5.725GHz 19.8M 16.442M 16M4D1D 14.655M 13.178M
5.725-5.85GHz 16.325M 16.917M 16M9D1D 3.12M 3.438M
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 20.625M 17.641M 17M6D1D 19.975M 17.591M
5.25-5.35GHz 20.675M 17.666M 17M7D1D 20.325M 17.591M
5.47-5.725GHz 20.65M 17.641M 17M6D1D 15.015M 13.793M
5.725-5.85GHz 17.575M 18.791M 18M8D1D 3.74M 3.918M
802.11ac VHT40_Nss1,(MCS0)_4TX
5.15-5.25GHz 39.95M 35.932M 35M9D1D 39.1M 35.832M
5.25-5.35GHz 40.05M 36.032M 36MOD1D 39.1M 35.832M
5.47-5.725GHz 40M 36.082M 36M1D1D 34.545M 32.779M
5.725-5.85GHz 36.35M 36.382M 36M4D1D 3.12M 3.438M
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 85.7M 75.762M 75M8D1D 84.8M 75.562M
5.25-5.35GHz 85.7M 75.962M 76M0D1D 84.5M 75.762M
5.47-5.725GHz 86M 75.962M 76M0D1D 77.325M 72.414M
5.725-5.85GHz 75.2M 75.862M 75M9D1D 3.14M 5.417M
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 21.725M 17.691M 17M7D1D 21.25M 17.616M
5.25-5.35GHz 21.675M 17.691M 17M7D1D 20.925M 17.641M
5.47-5.725GHz 21.85M 17.716M 17M7D1D 15.63M 13.838M
5.725-5.85GHz 17.65M 17.716M 17M7D1D 3.78M 4.138M
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 40.7M 36.032M 36MOD1D 39.75M 35.882M
5.25-5.35GHz 40.4M 36.032M 36MOD1D 39.8M 35.882M
5.47-5.725GHz 40.6M 36.132M 36M1D1D 34.685M 32.709M
5.725-5.85GHz 36.1M 36.032M 36MOD1D 3.04M 3.498M
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 87M 75.962M 76M0D1D 86.5M 75.862M
5.25-5.35GHz 87.2M 76.062M 76M1D1D 86M 75.762M
5.47-5.725GHz 87.2M 76.062M 76M1D1D 75.525M 72.339M
5.725-5.85GHz 75.8M 75.662M 75M7D1D 3.1M 6.117M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;

Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5180MHz Pass Inf 1975M | 16392M | 19575M | 16417M 19.4M 16302M | 1985M | 16.417M
5200MHz Pass Int 1065M | 16442 19.6M 16417M | 10525M | 16417M | 19225M | 16.442M
5240MHz Pass Inf 19.6M 16302M | 19625M | 16417M | 19.425M | 16417M | 19.475M | 16417M
5260MHz Pass Inf 19.6M 16442M | 19725M | 16417M | 19275M | 16417M | 19.85M | 16.442M
5300MHz Pass Int 10625M | 16417M | 19.825M | 16442M | 19525M | 16417M 10.8M 16.392M
5320MHz Pass Inf 19675M | 16.442M 19.6M 16417M | 19575M | 16.417M 19.4M 16.302M
5500MHz Pass Inf 19675M | 16302M | 19.25M | 16417M | 19225M | 16.417M 19.8M 16.367M
5580MHz Pass Inf 1065M | 16417 | 1005M | 16367M | 10375M | 16417M | 19.75M | 16.392M
5700MHz Pass Int 1065M | 16.442M 192M 16417M | 10425M | 16.417M 10.8M 16.417M
57522;"'2272522"3‘:'9 Pass Inf 15045M | 13193M | 14655M | 13.178M | 1485M | 13208M | 14955M | 13.193M
sgzgynggggg‘;'e Pass 500k 3.16M 3.458M 3.12M 3.478M 3.14M 3.438M 3.16M 3.458M
5745MHz Pass 500k 16275M | 16502M 16.3M 16467 | 16275M | 16592M | 16325M | 16.542M
5785MHz Pass 500k 163M 16817M | 16275M | 16542M | 16275M | 16742M | 16325M | 16.617M
5825MHz Pass 500k 163M 16917M 163M 16617M | 16275M | 16717M | 16325M | 16.717M
802.11ac
VHT20_NssL,(MCS0)_
47X
5180MHz Pass Int 10975M | 17501M 204M 17641M | 20625M | 17501M | 20375M | 17.616M
5200MHz Pass Inf 20525M | 1750IM | 20525M | 17.641M 206M 17616M | 20425M | 17.591M
5240MHz Pass Inf 20425M | 1750IM | 20425M | 17.641M | 20475M | 17616M | 20325M | 17.501M
5260MHz Pass Int 20625M | 17616M | 20625M | 17.666M | 20525M | 17501M | 20325M | 17.616M
5300MHz Pass Inf 2045M | 17.616M | 20675M | 17616M | 2055M | 1750IM | 20.425M | 17.616M
5320MHz Pass Inf 20575M | 17616M | 20675M | 17.641M | 20.65M | 17616M | 20675M | 17.591M
5500MHz Pass Int 20475M | 17.641M 203M 17501M | 20425M | 17.616M | 20125M | 17.591M
5580MHz Pass Inf 20.6M 17616M | 2035M | 17566M | 2065M | 17.616M | 20.325M | 17.616M
5700MHz Pass Inf 2045M | 17.616M 203M 17501M | 20575M | 17.616M 20.6M 17.616M
57522;"?27255‘3‘1‘3'9 Pass Inf 15015M | 13808M | 15135M | 13793V | 1518M | 13808M | 1515M | 13.808M
STz Svacdle Pass 500k 3.74M 3.918M 3.84M 3.938M 3.8M 3.978M 3.74M 3.918M
5745MHz Pass 500k 17525M | 17.866M | 17575M | 17.74IM | 16925M | 17.89IM | 1755M | 17.891M
5785MHz Pass 500k 1755M | 1879IM | 17.15M | 17.766M | 17.575M | 18241M | 17.55M | 17.966M
5825MHz Pass 500k 17.5M 18.691M 17.5M 1784IM | 17525M | 1809IM | 17575M | 18.216M
802.11ac
VHT40_Nss1,(MCS0)_
47X
5190MHz Pass Inf 3995M | 35.932M 39.8M 3882M | 3055M | 35932 39.1M 35.832M
5230MHz Pass Inf 3975M | 35.932M 39.7M 3582M | 3055M | 35.882M | 3925M | 35.882M
5270MHz Pass Int 4005M | 35982M 39.9M 35.832M 39.7M 35.932M 39.2M 35.932M
5310MHz Pass Inf 3975M | 35932M | 39.65M | 35932M | 30.65M | 35.982M 39.1M 36.032M
5510MHz Pass Inf 3995M | 35882M | 39.85M | 35882M | 39.75M | 35.932M 39.4M 35.982M
5550MHz Pass Int 3995M | 36.082M 40M 36032M | 3045M | 3593M | 30.25M | 35.982M
5670MHz Pass Inf 3975M | 35.982M 40M 36032M | 3045M | 35932M | 3925M | 35982
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
57512;"'22725253‘;'9 Pass Inf 34805M | 32779M | 34895M | 32849M | 34755M | 32884M | 34545M | 32.849M
sglgynggggg‘;'e Pass 500k 3.18M 3.458M 3.12M 3.458M 3.22M 3.458M 3.14M 3.438M
5755MHz Pass 500k 3285M | 35982M | 3L25M | 35982M | 3565M | 36.032M 35.9M 36.032M
5795MHz Pass 500k 30.8M 36382M | 3635M | 36.082M | 3505M | 36.382M 32.4M 36.182M
802.11ac
VHT80_NssL,(MCS0)_
47X
5210MHz Pass Inf 84.8M 75.762M &M 75.562M &M 75.762M 85.7M 75.562M
5290MHz Pass Inf 84.5M 75.762M 84.7M 75.762M 85.1M 75.962M 85.7M 75.762M
5530MHz Pass Inf 84.6M 75.762M 84.8M 75.862M 85.7M 75.862M 85.5M 75.962M
5610MHz Pass Inf 84.7M 75.862M 84.8M 75.962M 85.6M 75.862M 86M 75.762M
S0oHz Svaddle Pass Inf 77305M | 72414M | 77475M | 72.630M 777M 72.630M 777M 72.489M
5«;9%5285;2':?.; Pass 500k 3.14M 5.617M 3.14M 5.417M 3.14M 5517M 3.14M 5.497M
5775MHz Pass 500k 68.8M 75.862M 75.2M 75.762M 75.1M 75.662M 74.9M 75.762M
802.11ac
VHT20-BF_NssL,(MC
S0) 4TX
5180MHz Pass Inf 2L475M | 17.641M 213M 17666M | 2125M | 17641 | 2135M | 17.641M
5200MHz Pass Inf 21325M | 17.641M | 2125M | 17.666M | 21.275M | 17.666M | 2L55M | 17.616M
5240MHz Pass Inf 21475M | 17.666M | 2125M | 17.60IM | 2145M | 17691M | 21725M | 17.666M
5260MHz Pass Inf 21375M | 17.641M | 2135M | 17.666M | 21.375M | 17.666M | 2165M | 17.641M
5300MHz Pass Inf 21.2M 17666M | 21575M | 17.666M | 21525M | 17.64IM | 21675M | 17.641M
5320MHz Pass Inf 20925M | 17.641M 216M 17691M | 21425M | 17.666M 21.3M 17.641M
5500MHz Pass Int 21305M | 17.641M | 2135M | 17.666M | 20.725M | 17.616M 21.3M 17.641M
5580MHz Pass Inf 21075M | 17.666M | 2125M | 17.666M 213M 17616M | 20875M | 17.641M
5700MHz Pass Inf 2155M | 17.716M | 21225M | 17691M | 21525M | 17.666M | 2185M | 17.691M
57522;"?27255‘3‘1‘3'9 Pass Inf 1563M | 13853M | 15705M | 13.853M 15.78M 13.838M 15.66M 13.853M
STz Svacdle Pass 500k 38M 4.138M 3.82M 4.198M 3.78M 4.278M 3.82M 4.218M
5745MHz Pass 500k 17625M | 17666M | 17.55M | 17.666M | 17575M | 17.666M | 17.575M | 17.666M
5785MHz Pass 500k 17575M | 17666M | 17.65M | 17.666M | 17575M | 17.691M 17.6M 17.691M
5825MHz Pass 500k 17.6M 17.666M 176M 17.666M 176M 17.666M 17.6M 17.716M
802.11ac
VHT40-BF_NssL,(MC
S0) 47X
5190MHz Pass Inf 40.7M 36032M | 4055M | 36.032M | 4025M | 35932 403M 35.932M
5230MHz Pass Inf 40.1M 35.982M 40M 35882M | 4035M | 36.032M | 3975M | 35.882M
5270MHz Pass Int 403M 35.982M 30.8M 35882M | 4035M | 35882 | 40.25M | 36.032M
5310MHz Pass Inf 4025M | 36.032M 39.9M 35.982M 40.3M 36.032M 40.4M 35.982M
5510MHz Pass Inf 40.4M 36032M | 3055M | 36.032M | 4055M | 35932M | 40.05M | 36.082M
5550MHz Pass Int 4035M | 36132M | 4025M | 36.032M 406M 35.982M 405M 35.982M
5670MHz Pass Inf 39.9M 36.082M | 4005M | 35.982M 39.9M 35.932M 40.4M 35.982M
57512;"'22725253‘;'9 Pass Inf 34685M | 32700M | 34755M | 32849M | 35105M | 32814M | 3472M | 32.884M
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
STIONrz Sracdle Pass 500k 3.04M 3.558M 3.14M 3.498M 3.24M 3.998M 3.14M 3.998M
5755MHz Pass 500k 35.25M | 35982M | 347M | 36.082M | 3605M | 35932M | 3355M | 35.882M
5795MHz Pass 500k 3IM | 3593M | 3525M | 35882M | 353 | 36032M | 3535M | 35.882M
802.11a
VHTB0-BF_Nss1,(MC
50)_47X
5210MHz Pass Inf 865M | 7586M | 867M | 7596M | 865M | 75.962M 87M 75.862M
5200MHz Pass Inf 87M 75.962M | 87.2M | 76.062M 86M 75.762M | 867M | 75.762M
5530MHz Pass Inf g50M | 7596M | 866M | 76062M | 872M | 75.862M | 863M | 76.062M
5610MHz Pass Inf BA6M | 75662M | 854M | 7596M | B84IM | 75862M | 854M | 75.862M
509Nz Sraddle Pass Inf 76425M | 72414M | 77.475M | 7263M | 7635M | 72414M | 75525M | 72.339M
SO0z Swaddle Pass 500k 3.M 6.117M 3.14M 6.177M 3M 6.217M 3.16M 6.237M
5775MHz Pass 500k 744M | 7566M | 737M | 75562M | 758M | 75662M | 744M | 75.662M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11a_(6Mbps)_4TX EBW
5180MHz
Ch Freq 10+ Ch Freg 10+
5.186Hz 3 5,186Hz )

Span 0- Span

SOMHz -5- 50MHz A0-

REAH -10- REAM/ !
|

200kHz -15- 200kHz -20] 3

WEW -2+ WENY |

MHz -25- MHz -30+ |
|

Sweep Time _30-| Sweep Time i

1Wms 35— 100ms =4 i
|

Detector Type _40- Detector Type 5 |

L ¢ J i

[ L] | | | | 1 | -60-) | | | | 1 |
Partl [ 51555 5,166 5,176 5186 5,196 526 5.203G 5,155G 5,166 5176 518G 519G 526G 5.205G
Porc2 [~ ¢ - Y )
Portd [ 26dB(Hz)  FI-26dB(H2) Fh-26dB(Hz OBW(HZ)  FI-OBW(Hz Fh-OBW(HZ) Limit(Hz)  Paort
Portd [ 19.75M 51699256 51806756 | 16.302M | SAT17706 | 51881716 | Inf 1

S| 1 19575M 1700255 5.1896G 16417 51717796 51881966 Inf 2

19,401 5.1702G 5.1896G 16392 51717796 5188171G | Inf 3
13.85M 51701256 51899756 | 16.417M  SATITTAG  5.188196G  Inf 4
802.11a_(6Mbps)_4TX EBW
5200MHz
Ch Freq 0- Ch Freg 10 I |
5.2GHz 5= 526Hz ) sl -
Span 0 Span
SaMHz 5] 50MHz 10
REYY -0~ REMY
200kHz -15- 200kHz 30
= -20- VB
1MHz -25- 1MHz -30+
Sweep Time -30- Swveep Time
100ms 354 100rms 4
Detector Type 40— Detectar Type 50-
Peak 5 [sample ]

[ ] | | | ! | | -60-) | | i ! | !
Portl [ 51755 5.186G 5,196 526G 5216 5226 52256 51756 5.186 5196 526 5216 522G 52256
Portz [/~ | ¢ - - Y ’
Partd [ 26dB(Hz  Fl-26dB(Hz) Fh-26dB(Hz OBMW/(HzZ)  FI-OBW(Hz) Fh-OBW(HzZ) Limit(Hz) | Part
Portd [ 19.65M 51899356 52005756 | 16.442M 51917545 | 5.208196G | Inf 1

L | 19.6m 51900256 52096256 | 16.417W 51917546 S.208171G  Inf 2

195250 5.1901G 52096256 16.417M 51917796 52081956 | Inf 3
10225k 51005256 5200756 16.442M 51917546 52081966 | Inf 4
802.11a_(6Mbps)_4TX EBW
5240MHz
Ch Freq 0- Ch Freq 10+ ' H
5.246Hz 3 5.246Hz ) g8 i

Span 0- Span
SaRHz 5] 50MHz a0

REW -10- REMY
200kHz -15- 200kHz .20

= -20- WEMY
IMHz -25- 1MHz -30+

Sweep Time -30-| Snweep Time
100ms 35- 100ms 404

Detector Type 40— Detectar Type 50-

Peak 45— Sample

F 1 -SU—I 1 I 1 I 1 1 'ED_\ I 1 1 1 1 1
Portl [~ 52156 5.226 5,236 5248 5,256 526G 5.265G 5.215G 5,126 5236 524G 525G 526G 52656
Partz [~ ¢ - Y ’
Portd [/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(HD) OBMW/(Hz) | FI-OBWW(HZ) Fh-OBW(Hz) Limit(Hz) | Port
Partd [ 13,60 52299756 5.249575G | 16392M 52317796 52481716 | Inf 1

L | [ 19.625M 5220056 52405756 16.417M 52317545 | 52481716 Inf H

194250 52301356 5.24955G  16.417M 52317796 52481966 Inf 3

10175k 52304756 5249656 16.417M 52317796 S.248196G | Inf 4
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802.11a_(6Mbps)_4TX EBW
5260MHz
Ch Freq 55 Ch Freg 10+
5.26GHz - 5.260Hz )

Span -5-| Span

SOMHz 10+ 50hHz 104
RBNY e RBNY

200kHz a0 200kHz -20-
WEW WEMY

ihiHz S 1MHz -30-
Sweep Time == Sweep Time

W0ms -35- 100ms R
Detectar Type -40- Detectar Type o
Peak _45-| Sample

1 VoE | | | | | | -60-) | | | | | |
Portl | 5,235G 5.24G 5.25G 5,266 5,276 5,286 5.283G 5.235G 5.24G 5,236 5,266 5,276 5,280 3.280G
Part2 [~ | ¢ - y )
Part 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’— 19,604 5.240995G 5.269553 16,4420 52517545 5.268198G | Inf 1

J 19.725M 52499256 5.26965G 16.417M 5.251779G  5.268198G | Inf 2

19.275M 52503256 5.2696G 16.417M 52517795 5.268196G Inf 3

19.85M 52501256 5.269973G 16.442M 5.251754G  5.268198G | Inf 4
802.11a_(6Mbps)_4TX EBW
5300MHz
Ch Freq E Ch Freg E ] ]

] H i
5.36Hz 0 5.36Hz ! QB AR
Span -5 Span =
S0MHz -10- 50MHz ol
REW 15— REAY ;;'
200kHz -20- 200kHz -

WEW -25- WENY 5
1MHz -30- 1MHz 35+
Sweep Time -35- Swveep Time a0~
1003 -40-| 100ms 45—
Detector Type 45— Detectar Type 50—
Peak -50- Sample 55—

1 1 B | | ' | | ' -60-) | | ' | | '
Portl | 5.275G 5.28G 5.29G 5.3G 531G 5.326 53230 5.275G 5.28G 5.29G6 5.36 5316 5,326 53256
Portz [ | ¢ - : y )
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW({Hz) Limit(Hz) Port
Part 4 ’7 19.625M 5.290025G  5.30965G 16.417M 52018045 5.308221G Inf 1

L J 19.625M 52899756 | 5.3098G 16.442M 52917796 5.308221G | Inf 2

19.525M 5,290123G6  5.30965G 16.417M 5,291804G  5.308221G | Inf 3
19,80 5.20015G 5.309953 16.392M 52018045  5.308198G | Inf 4
802.11a_(6Mbps)_4TX EBW
5320MHz
Ch Freq E Ch Freq 3]
5.326Hz 0 5.316Hz 05 ah =
Span -5 Span =
S0MHz -10- 50MHz Sl
REW -15- RENY ;Z'
200kHz -20- 100kHz '25
WEY -25- WENY T
IMHz -30- 1IMHz 354
Sweep Time -35-] Snweep Time _40-
100rms _40-| 100ms 45+
Detector Type 45— Detectar Type 50|
Peak 50 Sample 55—

f N ' ! | ! | ' -60-) ' | ! | ' '
Portl | 5.205G 5.3 5.316G 5.326 533G 5,346 5.243G 5.205G 5.3 5.316 5.32G 5.336 5.24G 5.245G
Porcz [ | ¢ - ) ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBWY(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 19.675M 3,30993G 5,3296235 16.442M 53117546 5.328196G | Inf 1

L J 19,604 53101256 5.329723G 16.417M 53117795 5.328198G | Inf 2

19.575M 53101756 5.32975G 16.417M 53117796 5.328196G | Inf 3

19,40 5.3105G 5.3209G 16.392M 53117795 5.328171G  Inf 4
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802.11a_(6Mbps)_4TX EBW
5500MHz
Ch Freq E Ch Freq 3] ! 1

| ; :
5.56Hz 0- 5,56Hz Y ERM: AR
Span 5] Span =
S0MHz -10- 50MHz -l
RBY/ -15- RB/ ;Z’
200kHz -20- 200kHz e
B -25 - WEWS 0
IMHz -30- 1MHz 35-
Sweep Time -35-] Sweep Time 40—
100rms -4 100rns 45
Detector Type 45— Detectar Type 50+
Peak 50— Sample -55-1
[ AL | | | | | ' -60-) | | | | | '
Portl | 5.475G 5.48G 5,495 5.5G 551G 5.526 5.525G 54756 5.48G 5405 5.5G 5.515 5.52G 5.525G
Portz [~/ | ¢ - \ - J
Part3 [ 6dB(Hz) | Fl-26dB{Hz) Fh-26dB(Hz) OBW{Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Part 4 ’— 19.675M 54899756 5.50965G 16.392M 54917796 5.5081T1G | Inf 1
L J 19,250 5,4803G 5,50955G 16.417M 54917796 5,508196G | Inf 2
19.225M 5.40035G 5.5005755 16.417M 54017706 5.508195G | Inf 3
19,60 5.480073G6  5.509873G 16.367M 5,491804G  5.5081T1G | Inf 4
802.11a_(6Mbps)_4TX EBW
5580MHz
Ch Freq E Ch Freg E T
|
5.586Hz - 5.566Hz ”' 5] AR
pan 57 Span -37
S0MHz _10- 50MHz -4
-15-]
REW 6 REW/ =i
200kHz 200kHz
20 -35-
WEW WENY
-25- 30+
1MHz 1MHz 35—
Sweep Time =i Swveep Time a0~
100rms 35 100rns 5
Detector Type -40- Detector Type 50—
Peak 45— Sample 55
1 1 0 ) . . | | | -60- | . ' . | |
Portl | 5.555G 5.560G 5.57G 558G 559G 5.6G 5.603G 5.555G 5.56G 557G 5.58G 559G 5.6G 5.605G
Portz [/~ | ¢ - X - J
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW({Hz) Limit(Hz) Port
Part 4 ’7 19.65M 5.57G 5.589655 16.417M G.5T1779G  5.588196G Inf 1
L J 19.05m 5.5704G 5.589435 16.367M 55718045  5.5881T1G | Inf 2
19.375M 3,57023G 5,59896255 16.417M SOT1779G  5.088196G | Inf 3
19.75h4 5.57015G 5.5899G 16.392M 55717706 5.5881T1G | Inf 4
802.11a_(6Mbps)_4TX EBW
5700MHz
Ch Freq E Ch Freq 3] ]
] |
5.76Hz 0- 5,76Hz Y 5 Ak
ERan =5 Span =3
S0MHz 10+ 50MHz -4
-15-]
RE 54 BB e
200kHz 200kHz
20+ -35-
WEY WENY
.25 -30
IMHz IMHz el
Sweep Time -30- Snweep Time _40-
100rs -39 100rms 5
Detectar Type -40- Detector Type 50|
Peak -45- Sample 55+
f ] ' i ' | | ' -60-) i ' ' ' ! '
Portl | 5.675G 5.68G 5.60G 576 571G 5,726 57236 5.675G 5.68G 5.606 5.7G 5716 5.72G 5.725G
Porcz [ | ¢ - ) ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBWY(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 19.65h 5.69G 3,70963G 16.442M 56917546 5.708196G | Inf 1
L J 19,20 5.6004G 5.7096G 16.417M 56017705 5.708198G | Inf 2
19.425M 56901756 | 5.7096G 16.417M S.691779G  5.708198G | Inf 3
19.8M 56901256 5.7099255 16.417M 5.6917545  5.708171G Inf 4
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802.11a_(6Mbps)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq 55 R Ch Freg 3]
5.716Hz - 5.716Hz b9 [5F
Span -5 Span =
30MHz 10+ 30MHz 12'
REMY 5 REMY b=l
200kHz 200kHz
20- _35-]
WEW WEMY
5= 430
1MHz 1MHz oy
Sweep Time == Sweep Time 40
100ms -35 100ms .
Detector Type 40 Detector Type 5
Peak _45-| Sample 55|
1 L] | | | ! | ' -60-) 1 | | ! | i
Portl | 5.695G 5,15 3,705G 5,716 57153 5,726 5,743G 5,695G 5,16 5,705G 5.71G 5.715G 5,726 5,725G
Portz [~/ | ¢ - . J
Part 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’— 15,0450 57099355 | 5.725G 13.193M 57117306 5.724933G | Inf 1
) 14855M 57103456 57256 13,078 STLLTS4G 57249336 Inf 2
14850 5.71015G 5.725G 13.208M 57117395 5.724948G Inf 3
14,955M 5.710045G | 5.725G 13.193M 5.T11754G  5.7249408G | Inf 4
802.11a_(6Mbps)_4TX EBW
5720MHz Straddle 5.725-5.85GHz
Ch Freq E Ch Freg Rl M
|
5.745GHz 034 5.7456GHz 101
Span -5i- Span 159 A
4MHz -10- AMHz -
REW 15— REAY s;'
10kHz -20- 50kHz '35 i
-35-] |
WEW -25- WENY i i
300kHz 30~ 200kHz . |
Sweep Time -39 Swveep Time 50 i
-50-] 1
00rris -4 100rns o -
Detector Type 45— Detectar Type 50~ i
- i
Peak 50— Sarnple 55— i
L J ¢ J |
1 1 B | ' | I . | | | -70- s ' I | | | | .
Portl | 5.725G 573G 57356 574G 5.745G 575G 575G 576G 5.765G 525G 573G 57356 574G 57456 575G 5755G LT6G  5.765G
Portz [ | ¢ - : y )
Partd [ 6dB(Hz) FI-6dB{Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 3.16M 5.725G 5.72816G 3.458M 5.72503G 5.728488G SO0k 1
L J 31 5.725G 5.72812G 3.478M 5.725016 5.728488G | 500K 2
3,140 3,725G 3,72814G 3.438M 5,72503G 5,728468G | 500K 3
3,160 5.725G 5.728160 3.458M 5.725016 5.728468G | 500K 4
802.11a_(6Mbps)_4TX EBW
5745MHz
Ch Freq Ch Freq 15
5.743GHz 5.745GHz
Span Span
S0MHz S0MHz
= RENY
100kHz 200kHz
WEY WENY
300kHz 1IMHz
Sweep Time Snweep Time
100rns 100rns
Detector Type Detectar Type
Peak Sample
f ] | ' | | ! ' ' ' ' !
Portl | 5.72G 5.73G 5.74G 5.75G 5,766 571G 5,736 5.74G 5,756 5.76G 577G
Porcz [ | ¢ - ) ’
Port3 [~ 6dB(Hz) FI-6dB{Hz) | Fh-fdB(Hz) OBW/(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 16.275M 3,73683G 5,7331235 16.592M 57367046 5,753296G | 500K 1
L . 16,30 57368256 5.753123G 16.467M 57367545 57532216 | 500K 2
16.275M 5.73685G 5.753125G 16.592M 5.TI6704G  5.753298G | 500K 3
16.325M 5.7368256 5.75315G 16.542M 57367045 5.753246G 500k 4
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802.11a_(6Mbps)_4TX EBW
5785MHz
( Ch Freq [ [ Ch Freq [
5.785GHz 5.785GHz
Span Span
S0rHz 50MHz
R RENY
100kHz 200kHz
B WEWS
I00kHz 1hHz
Sweep Time Sweep Time
100rns 100rns
Detector Type Detectar Type
Peak 'W‘
r V| 35 ‘ ; ‘ ; o | '
Portl [~ 5.76G 5,776 5,786 5.79G 5.86 5.81G
Portz [~/ | ¢ - - =
Part3 [ 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(HZ) Limit{Hz)  Port
Port 4 ’— 16.3M 57768256 5.793125G | 16.817M S.7T6629G  5.793446G 500K 1
L J| | 16,275k 57768256 5.7931G 16.542M STRET9G  5.793221G 500K ?
16.275M 5.77683G 57031256 | 16.742M 57766546 5.793396G 500K 3
16.325M 57768255 5.79313G 16.617TH 57766346 5.7932T1G 500K 4
802.11a_(6Mbps)_4TX EBW
5825MHz
( Ch Freq [T [ Ch Freg [
5.825GHz 10- 5.8256GHz
Span Span
S0MHz > SOMHz
RENY 0- RENY
100kHz 5 200kHz
B WY
300kHz i IMHz
Sweep Time -15- Swveep Time
100rns 20- 100rns
Detector Type Detectar Type
Peak -25- Sample
- ST ‘ I ‘ I = ’ I I I I .
Port1 W 5.8G 5.81G 5.026G 5.83G 5.84G 5.85G 5.81G 5.82G 5.83G 5.84G 5.85G
Portz [ | ¢ - - S '
Port 3 W GdB(Hz) FI-6dB{Hz)  Fh-6dB(Hz) | QBW/(Hz)  FI-OBW({Hz) Fh-QBW({Hz) LimitH) | Port
Part 4 ’7 16.3M 58168256 58331355 16.917M 58165545 5.833471G 500k 1
L 4| | 18,30 58168255 5.833125G | 16.617M 5.816654G  5.83327T1G 500k 2
16.275M 5.81683G 58331295 | 16.71TM 58166296  5.833346G 500K 3
16,3250 5.81682565  5.833135 16.717M 5.8166206  5.833346G SO0k 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5180MHz
( Ch Freq [ - [ Ch Freq (-
5.18GHz 37 5.18GHz =
Span 0- Span g:
SiMHz -5 SOMHz e
REMY -10- REMY 151
300kHz =15+ 200kHz -20-]
B -20- WEMY -25-]
IHz -25- IMHz -3+
Sweep Time -30-| Snweep Time -35]
100m: 35— 100 ig:
Detector Type 40— Detectar Type 50
Peak a5 Sample =
- S R . ‘ I ‘ - ST I I I o
Port1 W 5.155G 5.166G 517G 5186 510G 5.2G 5.205G 5.155G 5.16G 517G 5.18G 510G 5.2G 5.205G
Part2 [ | ¢ - ~ ’
Port 2 W 26dB(Hz)  Fl-26cdB(Hz) Fh-26dB(Hn) OBW{Hz)  FI-OBW(Hzn) Fh-OBW(Hz) LimitiHz)  Port
Port 4 ’7 19.975M 51700236 5.19G 17.591M 51711796 5188TTIG  Inf 1
L S| | 204 51698255 51902356 | 17.641M 51711546 5.188T96G  Inf 2
20.625M 5.169625G  5.19025G 17.591M S1T1179G  5.188TTIG  Inf 3
20.375M 5.1698G 5.190175G 17.616M 51711545 5.188771G Inf 4
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802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5200MHz
( Ch Freq [ w- ( Ch Freg [ 104

5.26Hz 3 5,26Hz i
Span 0- Span _g:
SOMHz -5- 50MHz A0-
RN -10- RBMY 15
300kHz -15- 200kHz .20+
VBW -20- VB -25-]
hHz -25-] MHz -30
Sweep Time _30-| Sweep Time -35]
100ms 354 100ms il
Detector Type 4 Detector Type ;;:
Peak 45! Sample 55|

c TR ‘ I ‘ — 0o I I I —
Port1 [/ 5.175G 5.186 5,195 528 5.21G 5225 5.225G 5.1756 518G 5198 5.2G 5218 5225 5.2256
Portz [~/ | ¢ - - - ’
Portd [/ 260B(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz  FI-OBW(Hz Fh-OBW(Hz) LimitHz)  Port
Portd [ 20525M | 5.1807756 | 5.2103G 17.501M | 51911706 5208771G | Inf 1

| l20525M 51897756 5.2103G 17641 5.191154G  5.208796G | Inf 2

20,6M 5.1807G 5.2103G 17.616M 51911546 5208771G | Inf 3

20425M 5189756 5.210175G | 17.591M 51911796 | S.208T71G | Inf 4
802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5240MHz

'Ch Freq 1 - ] 'Ch Freq 1 - I ]
5.24GHz 3 5.246Hz # =LA 2

Span 0 Span _Si
SaMHz 5] 50MHz 10
REYY -0~ REMY y5-]
300kHz -15- 200kHz 30
VB -20- VBV -25-]
1MHz -25- 1MHz -30+
Sweep Time -30- Swveep Time -334
100ms 354 100rms :Si
Detector Type 40— Detectar Type 50-
Peak 45 Sample 55+

- | -s0-, I I I - 60 I I I I—
Portl [ 5.2156 5.226 5,236 5.245 5.256G 5.2605 5.265G 5.2156 5,226 52315 5.246 5,256 5,265 5.2656
Portz [ | ¢ - - =~ ’
Portd [/~ 6dB(Hz) | FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz  FI-OBW(Hz Fh-OBW(Hz) LimitHz)  Port
Portd [ 0435M 5229856 5.2502756 | 17.591M 52311796 | 5.248771G | Inf 1

\ | | 20425M 52297756 5.2502G 17.641M 52311546 52497965 | Inf 2

0.475M 52297756 5.25025G6 | 11616M 52311546 | 5.248771G | Inf 3
20325M 5220756 52500756 17.591M 52311706 | S.248771G | Inf 4

802.11ac VHT20_Nss1,(MCS0)_4TX EBW

5260MHz

[ Ch Freq [ 5 [ch Freq e Bg R
5.266Hz - 5.266GHz = |

Span 5- Span -10- 1
SaRHz 10— 50MHz -15-]

RBNY 15- RBNY -20-| /
300kHz = 200kHz -25-] i
B BN 30+ i
MMz -3 IMHz -35- i
Sweep Time -3 Snweep Time -40 é
100 -35- 100rns a5 H
Detectar Type -40- Detector Type 50— E
Peak 45— Sarnple 55 ;

- oo T I I I —_— B T L I I b I—
Portl [ 5.235G 5.246 5,256 5,266 5.276G 5.2 5.285G 5.2356 5.24G 5.256 5.266 5276 5,285 5.2856
Part2 [ | ¢ - ~ ’
Port3 [ 6dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Partd [ 20625M | 5249836 52704796 | 17.616M 52511796 | 5.268T95G | Inf 1

\ | L 20625M 52407756 5.2704G 17.666M  5.2511206  5.268796G | Inf 2

20525M  5.249775G  5.2703G 17.501M  S.251179G  5.2687T1G | Inf 3

20325M 5249756 52700756 | 17.616M 52511796 | 5.268795G | Inf 4
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802.11ac VHT20_Nss1,(MCS0)_4TX

EBW

5300MHz
Ch Freq E Ch Freq 3]
5.36Hz i- 5.36H 3
Span -5 Span =
SiitHz 10+ 50hHz -4
15
REY 5 REM ool
300kHz 200kHz
20- 25
B WEWS
25— -30
IviHz 1MHz g
Sweep Time == Sweep Time 40—
100rms -35- 100¢ms 5
Detector Type -40- Detector Type 50|
Peak -45-] Sample -55-1
[ A L] | | I | | ' -60-) | | ' | | '
Portl | 5.275G 5.28G 529G 536 531G 5,326 5.325G 5.275G 5.28G 5.206 536G 5.315 5.32G 5.325G
Parc2 [~ | ¢ - - ) i
Part3 [ 6dB(Hz) | Fl-26dB{Hz) Fh-26dB(Hz) OBW{Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Part 4 ’— 20,45 52898256 5.310273G 17.616M 5.291179G  5.308798G | Inf 1
L J 20,675M 3,2897G 5,3103755 17.616M 5,291179G  5.308796G | Inf 2
20.55m 5.28075G 5.3103G 17.501M 52011706 5.3087T1G | Inf 3
20.425M 3,289773G6 | 5.3102G 17.616M 52911546 3.3087T1G | Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5320MHz
Ch Freq E Ch Freg E
5.326Hz - 5.326Hz ”'
pan KR Span -37
S0MHz _10- 50MHz -4
-15-]
REW 6 REW/ =i
300kHz 200kHz
20 -35-
WEW WENY
-25- 30+
1MHz 1MHz 35—
Sweep Time =i Swveep Time a0~
100rms 35 100rns 5
Detector Type -40- Detector Type 50—
Peak 45— Sample 55
1 ] ' | | | | \ -60-) | . | | | |
Portl | 5.295G 5.3G 5.31G 5326 533G 5.34G 53430 5.285G 536 5316 5.32G 5336 5.34G 5.345G
Portz [ | ¢ - : y )
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW({Hz) Limit(Hz) Port
Part 4 ’7 20.575M 5.30875G 5.330325G 17.616M 53111795 5.328796G Inf 1
L J 20.675M 53097256 | 5.3304G 17.641M 53111545 5.328798G | Inf 2
20,65M 3,3097G 5,33033G 17.616M 53111796 5,328796G | Inf 3
20.675M 5.3096G 5.3302755 17.591M 53111795 53287716 | Inf 4
802.11ac VHT20_Nss1,{(MCS0)_4TX EBW
5500MHz
Ch Freq E Ch Freq 3]
5.56Hz 0- 5.56H 3
ERan =5 Span =3
S0MHz 10+ 50MHz -4
-15-]
RE 54 BB e
300kHz 200kHz
20+ -35-
WEY WENY
.25 -30
IMHz IMHz el
Sweep Time -30- Snweep Time _40-
100rs -39 100rms 5
Detectar Type -40- Detector Type 50|
Peak -45- Sample 55+
f ] ' | | i ' ' -60-) | | ' ' ' '
Portl | 5.475G 5.48G 5.406G 5.56 5.51G 5.526 55230 5.475G 548G 5.406 5.5G 5.516 5.52G 5.525G
Porcz [ | ¢ - ) ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBWY(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 20.475M 3,4898G 3,5102735 17.641M 54911546 5.508796G | Inf 1
L J 20,30 54808756 5.510175G 17.591M 54911795 5.508771G | Inf 2
20.425M 5.4898G 5.510225G 17.616M 54911546 5.5087T1G | Inf 3
20.125M 54899256 5.51005G 17.591M 54911795 5.508771G Inf 4
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802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5580MHz
Ch Freq 55 Ch Freg 3]
5.506Hz - 5.505Hz b9
Span -5 S _5-]
SOMHz 10+ 50hHz 12'
REMY 5 REMY b=l
3N0kHz 200kHz
20- _35-]
WEW WEMY
5= 430
1MHz 1MHz oy
Sweep Time == Sweep Time 40
100ms -35 100ms .
Detectar Type -40- Detector Type 5
Peak _45-] Sample 55|
1 AL ] I ' | | | -60- | : ' ' | |
Portl | 5,555G 5,366 5,376 5,586 5,58G 5,6G 5.603G 5,535G 5.36G 5,576 5.58G 5,596 5,66 5.605G
Portz [~/ | ¢ - - J
Part 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’— 20,60 55607256 5.590323G 17.616M 55711705 5.588798G | Inf 1
J 20,35m 5,5699G 5,59023G 17.566M 55712046 5.588TTIG | Inf 2
20,650 5.5607G 5.5903556 17.616M G.5T1179G  5.588796G  Inf 3
20.325M 5.5698G 5.590125G 17.616M S5TI179G  5.588T9EG | Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5700MHz
Ch Freq E Ch Freg E : :
5.7GHz 0- 576Hz 14 OB R
pan KR Span -37
S0MHz _10- 50MHz -4
151
REW a5 REW e
300kHz 200kHz
20 -35-
WEW WENY
-25- 30+
1MHz 1MHz 35—
Sweep Time =i Swveep Time a0~
100rms 35 100rns 5
Detector Type -40- Detector Type 50—
Peak _45-] Sample 55
1 1 0 ' | : | | ' -60-) | . : | | '
Portl | 5.675G 5.68G 5.69G 571G 571G 5,726 57230 5.675G 5.68G 5.69G 5.7G 5716 5.72G 5.725G
Portz [/~ | ¢ - X - J
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW({Hz) Limit(Hz) Port
Part 4 ’7 20,450 5.689825G 5.710275G 17.616M 5.691179G  5.708796G  Inf 1
L J 20,30 56898756 57101736 17.591M 56911795 5.7087T1G | Inf 2
20,375M 26897736 5.71035G 17.616M 56911795 5.708796G | Inf 3
20,60 56806256 5.710225G 17.616M 56011795 5.708798G | Inf 4
802.11ac VHT20_Nss1,{(MCS0)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq E Ch Freq 3] H
5.716Hz i- i |[s76me 05 an
ERan =5 Span =3
30MHz 10+ 30MHz -4
-15-]
REW S5 RBWY =l
200kHz 200kHz
20+ -25-
WEY WENY
.25 -30
IMHz IMHz ped
Sweep Time -30- Snweep Time _40-
100rs -39 100rms 5
Detectar Type -40- Detector Type 50|
Peak -45- Sample 55+
: ] ' ' ' ' | ' ) e ' | ' ' ' '
Portl | 5.605G 5,75 5.705G 5716 57155 5.72G 57236 5.605G 571G 5.705G 571G 5.715G 5,726 5.725G
Porcz [ | ¢ - ) ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBWY(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 13.015M 5,709983G6 | 5.725G 13.808M 57111246 5.724933G | Inf 1
L J 15.135M 570098656 | 5.725G 13.793M 57111545 5.724948G | Inf 2
15,180 5.70982G 5.725G 13.808M 57111396 5.7249408G | Inf 3
15.15M 5.70985G 5.725G 13.808M 57111395 5.724948G Inf 4
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802.11ac VHT20 Nss1,(MCS0) 4TX
5720MHz Straddle 5.725-5.85GHz

EBW

'Ch Fregq [ 0- 'Ch Freg [
5.745GHz kR 5.7456Hz
Span -10- Span
40MHz 15+ 40MHz
REi 20+ REMY
100kHz 25— 50kHz
B WEY
300kHz 30 100kHz
Sweep Time =+ Sweep Time
1W0rms =0 100rms
Detectar Type -45- Detectar Type
Peak 50| Sample
: V|55 I I I ! I I I ) | -es- ‘ I I I ‘ ‘ ‘ .
Port1 W 5.725G 573G 5.735G 574G 57436 575G 57556 L76G 57636 5.725G 573G 5.735G 574G 5.745G 575G 5755G 576G 5.765G
Portz [~/ | ¢ - - - ’
Part 3 W GdB(Hz) FI-6dB{Hz)  Fh-6dB(Hz) | QBMWW(HZ)  FI-OBW({Hz) Fh-OBW{Hz) Limit(Hz) | Port
Port4 ’— 3,740 5.725G 5.728745 3.018M 5.725016 5.7280928G 500k 1
S| | 384 5.725G 5.72884G 3.938M 5.72501G 57289486 500k 2
3.8M 5.725G 5.7288G 3.978M 5.72501G 5.728988G SO0k 3
1,740 5.725G 5.72874G 3.918M 5.72501G 57289286 500k 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5745MHz
( Ch Freq [T [ Ch Freg [Ts=
5.745GHz 10- 5.745GHz
Span Span
S0MHz > SOMHz
RENY 0- RENY
100kHz 5 200kHz
B WY
300kHz i IMHz
Sweep Time -15- Swveep Time
100rns 20- 100rns
Detector Type Detectar Type
Peak -25- Sample
- ST, ‘ I ‘ I - ’ I I I I .
Port1 W 5.72G 5.73G 5.74G 5.75G 576G 571G 5.73G 5.74G 575G 5.76G 577G
Portz [ | ¢ - - S '
Port 3 W GdB(Hz) FI-6dB{Hz)  Fh-6dB(Hz) | QBW/(Hz)  FI-OBW({Hz) Fh-QBW({Hz) LimitH) | Port
Part 4 ’7 17.525M 5.7362G 5.7537256G 17.866M 57360545 5.753921G 500k 1
L | | 17,5750 5.7362G 57537756 | 17.741M 5.736079G  5.753821G 500K 2
16.925M 57365736 5.7335G 17.891M 57360546 5.753946G 500K 3
17.55M 5.7362G 5753735 17.801M 5.736020G  5.753921G SO0k 4
802.11ac VHT20_Nss1,{(MCS0)_4TX EBW
5785MHz
( Ch Freq [ [ Ch Freq [
5.785GHz 10- 5.7856GHz
Span 5 Span
S0MHz o 50MHz
REMY REMY
100kHz 37 200kHz
B -10- WEMY
00kHz 15| 1MHz
Sweep Time 20 Snweep Time
100rns 100rns
Detector Type -23- Detectar Type
Peak -30- Sample
- o R | | I | I " ’ I I
Port1 W 5.76G 577G 578G 5.70G 5.8 5.81G 577G 5.78G
Part2 [ | ¢ - ~
Port 2 W 6dB(Hz) FI-6dB{Hz)  Fh-6dB(Hz) | OBMAHz)  FI-OBW({Hz) Fh-OBW({Hz) Limit(Hz) | Port
Port 4 ’7 17.55M 57762236 579377365 | 18.791M 5.77588G 5.79467G 500k 1
L J| | 17.15M 57762255 57933736 | 17.766M 57760796 5.793846G SO0k 2
17.575M 5.7762G 5.793775G | 16.241M 5.77593G 5.79417G 500k 3
17.55M 57762256 57937755 17.966M 5775986 5.793946G 500k 4
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802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5825MHz
( Ch Freg [ . [ Ch Freg [
5.825GHz 10~ 5.825GHz
Span Span
SOMHz > SOMHz
RE - REY
100kHz 5- 200kHz
WEW WEMY
200kH: M MAz
Sweep Time ~15-| Sweep Time
100ms 20+ 100ms
Detectar Type Detectar Type
Peak -25 Sample
: ST ‘ I ‘ I ) ’ I I I
Port1 W 5,86 5.81G 5,826 5,836 5.84G 5.83G 5.81G 5,826 5,836
Portz [~/ | ¢ - - -
Port3 W 6dB(Hz) FI-GdB{Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’— 17,50 5.81625G 5.833753 18.691M 58158556 58345456 | 500k 1
J 17,50 58162256 5.833723G 17.841M 5.816054G  5.833898G | 500K 2
17.525M 58162256 5833756 18.091M 5815986 5.83407G 500k 3
17.575M 5.8162G 58337756 18.216M 5.815855G  5.83407G 500k 4
802.11ac VHT40 Nss1,(MCS0) 4TX EBW
5190MHz
[ich Freq [T [ich Freq [Ts= i
5.196Hz - 5.196Hz e Bl .
Span 5- Span o
100MHz - 100MHz U'
REW 5 REMY 1;:
S00kHz 1 500kHz .
WEW WENY
-15- =20
2MHz 2MHz |
Sweep Time =4 Swveep Time i;_
100rms 25 100rns =
Detector Type 30— Detector Type 40—
Peak -35-] Sample 45
. SR ‘ I ‘ I | ) s I I I I .
Port1 W 5.14G 5.16G 5.186G 5.2G 5.22G 5.24G 5.14G 5.166G 5.18G 5.2 5.22G 5.24G
Portz [ | ¢ - - - ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW({Hz) Limit(Hz) Port
Part 4 ’7 39.05M 5.17015G 5.2101G 35.032M 51720095 5.207941G Inf 1
L J 39,60 5.1701G 5.2099G 35.882M 51720595 5.207941G | Inf 2
39,35 3,17015G 3,2097G 33.932M 51720096 5.207941G | Inf 3
39,10 5.17045G 5.200553 35.832M 51720505 5.207891G | Inf 4
802.11ac VHT40_Nss1,{(MCS0)_4TX EBW
5230MHz
'Ch Freq [ 'Ch Freg [oa-
5.236Hz Ly 5.236Hz - Bk =
Span 5 Span
100Hz Ly 100MHz 0
REW -5 REWY .
S00kHz -10- 500kHz
WEY -15- WENY -20-
2MHz -20- 2MHz
Sweep Time -25-] Snweep Time =09
100rms _30-| 100ms 40—
Detector Type 35— Detectar Type
Peak 40 Sample =04
r | -as ‘ I ‘ I b R I I I I .
Port1 W 5.18G 5.2G 5,226 5.24G 5,266 5.28G 5.18G 5,25 5.22G 5.24G 5.26G 5.28G
Part2 [ | ¢ - ~ ’
Port 3 W 26dB{Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBWY(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 39.73M 3,2103G 3,253003G 35.932M 5.212039G  5.247991G | Inf 1
L J 39,70 5.2102G 5.2499G 35.832M 52120505 5.247891G | Inf 2
39.55M 5.21015G 5.2497G 35.882M 5.212059G  5.247941G | Inf 3
39.25M 5.2103G 52495556 35.882M 52120095 5.247891G Inf 4
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802.11ac VHT40_Nssl1,(MCS0)_4TX EBW
5270MHz
Ch Freq 10+ Ch Freg 3] @Ei I 'H
5.276Hz 5 5.276Hz 07 -
Span 0- Span -5
100MHz 5 100MHz -10-]
REAH - REM -15-]
S00kHz 5 500kHz -20-]
VB VB -25-]
20-
MHz 2MHz -30-
Sweep Time 25 Sweep Time -35-
100ms -3 100ms 40~
Detector Type -35- Detector Type 45
Peak _40- Sample 50—

[ ] | | | 1 | -5 | | | 1 |
Partl [ 522G 5,246 5,266 5,286 5,36 532G 5,226 5,245 526G 5,286 531G 532G
Port2 [~/ ¢ 2 - J
Portd [ 26dB(Hz)  FI-26dB(H2) Fh-26dB(Hz OBW(HZ)  FI-OBW(Hz Fh-OBW(HZ) Limit(Hz)  Paort
Portd [ 40.05M 5250056 5.2001G 35.082h 52520006 | 5.287091G | Inf 1

S| 3.am 5.2501G 5,296 35832M 52520996 5.287891G  Inf 2
30,70 5.25015G 5280855 | 35.032M  5.2520006 | 5.287941G  Inf 3
3320 5.2504G 5.2896G 35932 5.252009G  5.287941G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5310MHz
Ch Freq 0- Ch Freg
5.31GHz 5+ 5.316Hz
Span - Span
100MHz 5- 100MHz
REW 10+ REMY
S00kHz e 500kHz

= VB
MHz - MHz

Sweep Time 25 Swveep Time
100rms -30- 100rns

Detector Type -35- Detector Type
Peak _40-| Sample

[ ) | | ! | | -55-) | | | | |
Partl |/ 5.266G 5,286 536 5,326 5,346 538G 5,266 5,286 535G 5316 534G 5.366G
Portz [/~ | ¢ - - Y ’
Partd [ 26dB(Hz  Fl-26dB(Hz) Fh-26dB(Hz OBMW/(HzZ)  FI-OBW(Hz) Fh-OBW(HzZ) Limit(Hz) | Part
Portd [ 33.75M 5.2903G 5330056 35.932M 52920006 | 5327941G | Inf 1

L 2| | 39.65M 5290256 5.3299G 35932 52920096 5327941G  Inf 2

38.65M 5.2902G 5329856 35.982M 52920096 53279916 Inf 3
30,10 5.2005G 5.32066 36032 5201950 5.327091G  Inf 4

802.11ac VHT40_Nss1,(MCS0)_4TX EBW

5510MHz

Ch Freq 10+ Ch Freg N ga‘ " T h
5.516Hz 5 5,516Hz 14 -

Span 0- Span -3
100MHz 5 100MHz -10-]

REW - REMY -15-]

S00kHz a5 500kHz -20

= WEMY -25-]

MHz - MHz -30- |

Sweep Time -23- Snweep Time -35 i
100 -30- 100rns a0 i

!
Detectar Type 35 Detector Type 45— i
Peak -40-| Sample 50—

F 1 '45_| I 1 I 1 1 '55_\ 1 1 1 1 1
Portl [ 5.46G 5,486 5.5G 5.526 5,543 556G 5,466 5,483 555G 5528 554G 5.56G
Partz [~ ¢ - Y ’
Portd [/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(HD) OBMW/(Hz) | FI-OBWW(HZ) Fh-OBW(Hz) Limit(Hz) | Port
Partd [ 33.85M 5.4901G 5530056 35.882M 54920096 55278916 | Inf 1

L J| | 30.85M 5400056 5.5299G 358820 54020006 5527801G | Inf H

33.75M 5.4301G 5.52985G 35.932M 54920095 5517941G  Inf 3

30,401 5490256 5529656 | 35.082M 54920006 | 5.527991G  Inf 4
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802.11ac VHT40_Nssl1,(MCS0)_4TX EBW
5550MHz

Ch Freq 10+ Ch Freg 3] gg N h
5.55GHz 5 5,556Hz 07 )
Span 0- Span -5

100MHz 5 100MHz -10-]

REAH - RBNY -15-]

S00kHz 5 500kHz -20-]

VB VB -25-]

MHz 207 MHz -30-

Sweep Time 25 Sweep Time -35-

100ms -3 100ms 40~

Detector Type -35- Detector Type 45

Peak _40- Sample 50—

[ Vo ] ) ' ! ! ' ' ! ! | -35-) i ! ! ! ! ! ! ! ! |
Partl [ 55G 551G 5,526 553G 5,543 5,956 5.56G 557G 5,986 5995 5.6G 5,56 551G 5,526 5,936 5.54G 5556 5,966 5975 5.59G 559G 5.66
Port2 [/ | ¢ - Y )
Portd [ 26dB(Hz)  FI-26dB(H2) Fh-26dB(Hz OBW(HZ)  FI-OBW(Hz Fh-OBW(HZ) Limit(Hz)  Paort
Portd [ 30,05M 5530156 5.5701G 36082 55319006 | 5567391G | Inf 1

S| ] a0 5530056 5570035 36.032M 55319536 5.567991G  Inf 2
33.45M 5530356 5.5608G 35932k 55320006 SS567941G | Inf 3
33.25M 5530456 5.5697G 359820 55320096 5.567991G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5670MHz
Ch Freq 0- Ch Freg 10 ]
5.67GHz 5o 5.576Hz ] | H
3 0 B8 -
pan - Span
100MHz 5| 100MHz =
10+
REW 10+ REMY el
S00kHz 500kHz
-15-| 20~
= VB
=20~ -25-]
MHz MHz 0
Sweep Time 25 Swveep Time 3541
100rms -30- 100rns i
Detector Type -35- Detector Type 45—
Peak _40-| Sample 50

[ S ! ! | | | -55-) ! ! ! | |
Portl [ 562G 5,646 5,666 5,686 5,16 572G 5,626 5,645 568G 5,686 575 572G
Portz [/~ | ¢ - - Y ’
Partd [ 26dB(Hz  Fl-26dB(Hz) Fh-26dB(Hz OBMW/(HzZ)  FI-OBW(Hz) Fh-OBW(HzZ) Limit(Hz) | Part
Portd [ 33.75M 5.65025G6 | 5.69G 35.982M 56520006 | 5.687991G | Inf 1

L S| ] aom 5.65005G 5690035 36.032W  5.6519535  5.687991G  Inf 2

38.45M 5.6502G 5689656 39.932M0 56520096 56879416 | Inf 3
38.25M 5.6504G 5680656 35.082M 56520006 5.687991G | Inf 4
802.11ac VHT40_Nss1,{MCS50) 4TX EBW
5710MHz Straddle 5.47-5.725GHz
Ch Freq 0- Ch Freq N @51 L
5.69GHz 5 5,60GHz 14
Span 0- Span -3
T0hHz 5 T0MHz -10-]
REW - REMY -15-]
S00kHz a5 500kHz -20-|
= WEMY -25-]
MHz - MHz -30-
Sweep Time -23- Snweep Time -35
100ms -30- 100ms 40+
Detectar Type 35 Detector Type 451
Peak -40- Sample 50—

F 1 '45_| 1 I I 1 I I 1 1 '55_\ 1 1 1 1 1 1 I 1
Portl [~ 5.655G 5676 5686 5606 575 571G 57256 5.655G 5676 5695 569G 575 5718 5.725G
Partz [~ ¢ - Y ’
Portd [/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(HD) OBMW/(Hz) | FI-OBWW(HZ) Fh-OBW(Hz) Limit(Hz) | Port
Partd [ 34895M 56901056 | 5.725G 3L779M 56919946 57247736 Inf 1

L | | 34885M | 56001055 | 5.7256 328400 5601004G 57248436 Inf H

34755M 56902456 | 5.725G 328840 5.691959G 57248436 Inf 3

345450 56904556 | 5.725G 328430 56919046 5.724843G  Inf 4
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802.11ac VHT40 Nss1,(MCS0) 4TX
5710MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 0- Ch Freg -3

5.745GHz -5 5.745GHz =

Span -10- Span -15-]

HIMHz 15 A0MHz -0

REW o REAY -26-

100kHz g S0kHz -30+

WEW WEMY -35-] '

30

200kH: 200kHz IR
|

Sweep Time 35 Swveep Time 45— :

100ms 40— 100ms 0o

Detector Type 45 Detector Type T -

Peak 50| Sample 60— i
|

L J ¢ J !

1 VoS | 1 | I | | | | b L ' | | | | | .
Portl | 5,725G 5,73G 57336 574G 5,743G 575G 573G 576G 5.763G 5,725G 573G 5.735G 5,74G 5745G 570G 5.799G 476G 5.765G
Part2 [~ | ¢ - y )
Part 3 W 6dB(Hz) FI-GdB{Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’_ 3,180 5.725G 5.72818G 3.458M 5.725016 5.728468G | 500K 1

J 3.1 5,725G 5,72812G 3,458 5725016 5.728468G | 500K 2

3.2 5.725G 5.728226 3.458M 5.72501G 5.728468G SO0k 3

3,140 5.725G 5.72814G 3.438M 5.725016 5.728448G | 500K 4
802.11ac VHT40_Nss1,{MCS0)_4TX EBW
5755MHz
Ch Freq 0- Ch Freg 15
5.7556H: 5- 5.7556GHz e ol h
Span 0- Span ;:
100kHz 5 100MHz
REW REAY 1;'
100kHz el S00kHz -

WEW -15- WENY T

300kHz 20~ 2MHz 35—

Sweep Time - Swveep Time 30-

100rns 100rns 35|

Detector Type =i 1 fu 1""b|'l Detector Type 40+
Ll

Peak -35-[i ""”” Sample 45

1 L] | I | | ol -30-) | | | | L
Portl | 57056 5726 5.74G 576G 5.78G 5.803G 57056 5.72G 5.74G 5.76G 5.78G 5.805G
Portz [ | ¢ - : y )
Port 3 W 6dB(Hz) FI-6dB{Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 32.85M 5.7387G 57715556 35.082M 57360595 5.772941G 500k 1

L J 31.25M 5.7406G 5771436 35.982M 57369596  5.772941G | 500K 2

35.,65M STIEG WI7319G 36.032M0 GTITO09G  S5.073041G SO0k 3
35,00 5.7372G 5.7731G 36.032M 57360506  5.772991G | 500k 4

802.11ac VHT40_Nss1,{(MCS0)_4TX EBW

5795MHz

Ch Freq 15— Ch Freq 15
5,795GHz 5,795GHz

Span Span
100MHz 100MHz

= RENY
100kHz 500kHz

WEY WENY
300kHz 2MHz

Sweep Time Snweep Time
100rns 100rns

Detector Type Detectar Type

Peak Sarnple

F 1| 3o | | | | Lo -334 | | | ! Lo
Portl | 5.745G 5768 5.78G 5.86 5.82G 5.843G 5.745G  5.76G 5.78G 5.8G 5.82G 5.845G
Porcz [ | ¢ - ) ’
Port3 [~ 6dB(Hz) FI-6dB{Hz) | Fh-fdB(Hz) OBW/(HZ)  FI-OBW(HzZ) Fh-OBW{Hz) Limit(Hz) Port
Part 4 ’7 30,60 3,78005G 5,810483G 36.382M STTAB0YG  5.813191G | 500K 1

L J 36.35h 5.7768G 5.813153 36.082M S.7TAO00G  5.812991G | 500k 2

35.05M 5.77745G 5.8125G 36.382M S.TTEBOYG  5.813191G | 500K 3

32,40 5.7797G 5.8121G 36.182M 5.77AO09G  5.813091G 500k 4
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802.11ac VHT80_Nssl1,(MCS0)_4TX EBW
5210MHz
Ch Freq 15+ Ch Freq 15+ T 7
5. 116Hz 10~ 5.21GHz il gg A
Span 5= Span a
200MHz - 200MHz b9 !

RE/ 5 REMY =9 ;

v MK 15 !
z -10- z 15 i
B wEY :
15 -20- !

3hHz IHz - !
.35 !

Sweep Time 2= Swveep Time 304 :
100ms -25 100ms . '

!

Detectar Type -30- Detector Type ey :

Peak _35-] Sample 45 i
!

[ 1 e | | | ] | | " -30- | | ] | Y | "
Portl [ 511G 5156 51756 526 52256 525G 52756 531G 5.116 5156 51756 526 52256 5256 52155 5.31G
Part? [ ¢ 4 - J
Partd [ 6dBH) | FI-36dBiHz) | Fh-26dB(HZ) OEW(Hz) | FI-OBWHZ) Fh-OBW(HZ) LimitHz)  Port
Porcd [ 8461t SIETRG | 525246 ISI6IM SATZING  S24TERIG  Inf 1

R SIETEG 525265 J55EIM SATZILOG  524T8ELG  Inf 2
85M1 SI6TFG 525276 ISI6IM SATZII9G  SZ4TERIG  Inf 3
85.7h S16T4G 525315 J55EIM SATZILOG  514T8ELG Inf 4

802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5290MHz
Ch Freq 0- Ch Freg 10
5.20GHz 5- 5.206Hz N
Span 0- Span 0~
200MHz 3 200MHz =50
REWY REM 10+
IMHz =il MHz -15-

W 15 BN -20-]
dHz 20- IHz -35+
Sweep Time 5 Swveep Time -30-

1003 100ms -35

Detector Type -3 Detector Type 40—

Peak -35- Sarnple 45—

[ VA ] | ! ! ! | o -50- ! | | ! N | T
Portl [~ 519G 525G 525G 575G 535 53356 5355 530G 519G 52356 5256 52756 536G 535G 535G 5,396
Portz [ | ¢ - - Y ’
Part3 [ 36dBHY) | FI-26dB{Hz) | Fh-26dB(HZ) OEW(HZ | FI-OBWHZD) Fh-OBW(HZ) LimitHh | Part
Portd [ 84,504 ST6G 533216 ISTEIM 52521196 532TERIG  Inf 1

! RETR STEG 533255 FST6IM 52521106 5327815 Inf 2

85,1 STEE 533276 J5.06IM 52520196 53279816 Inf 3
85,71 STG 536 ISI6IM 52521106 53ITERIG  Inf 4

802.11ac VHT80_Nss1,{MCS50) 4TX EBW

5530MHz

Ch Freq 0- Ch Freg 10+ @E' H
5.536Hz 5- 5,536Hz ey ZE
Span - Span 0
200MHz . 200MHz =50
= BB -10-

MHz =il 1hHz -15-

W 15 VBN -20-]
3MHz 20— 3Hz -39+
Sweep Time 25 Snweep Time -30
100ms 100ms -35-

Detector Type -30- Detectar Type 40
Peak -35- Sample 45—

F 1 '4I]_I 1 1 1 1 I 1 1 1 'SD_\ I I I I 1 I I [
Fortl [/ 543G 5456 54756 556 55255 555G SSTSG GG 536 S43G 545G 54756 556G 555G 5556 55756 565 563G
Partz [~ ¢ - Y ’
Partd [ 36dB(H) | Fl-26dBiHz) | Fh-26dB(HZ) OFW(HZ | F-OBW(HZY Fh-OBWHE) LimitiHz) | Part
Portd [ 846t S4ETSG 5ATELG I5T6EM S492110G  5567881G  Inf 1

L RETRTY SAETRG ST24G TSAGIM S4020106  SSETERIG  Inf 2

85,71 S4TIG 557G J5.86IM S402110G  SSETRLG  Inf 3

85,504 S4ETIG 572G FSAGIM 54920196 SSET9RIG | Inf 4
SPORTON INTERNATIONAL INC. Page No. : 103 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report

Report No. : FR760624AB

802.11ac VHT80 Nss1,(MCS0) 4TX EBW
5610MHz
( Ch Freq [ w- ( Ch Freg [ 107
5.61GHz 5-| 5,61GHz N
Span - Span 0
200MHz 5 200MHz -3
REAH REAM/ -10
IMHz = MHz -15-]
VB -15- VB -20-]
IMHz a0 IMHz -25-
Sweep Time 5 Sweep Time -30-
100ms 100ms -35
Detectar Type -30- Detector Type a0
Peak 35 Sample 451
c S R | ‘ I ‘ ‘ ‘ ol R ! ‘ ‘ I b I -
Port1 [/ 551G 555G 55756 5.66 5.625G 565G 96756 571G 5,516 555G 55756 566 56256 5636 56755 571G
Portz [~/ | ¢ - - - ’
Portd [ 26dB(Hz)  FI-26dB(H2) Fh-26dB(Hz OBW(HZ)  FI-OBW(Hz Fh-OBW(HZ) Limit(Hz)  Paort
Portd [ 8470 5.56756G 5.6522G F5.862M  5572010G | 5.647881G | Inf 1
o] aaem 556765 5.65245 T5962M  5572019G  5.647981G  Inf 2
85,60 5.5673G 5.6529G 75.862M  5572019G  5.647881G  Inf 3
86M 5.5673G 5.6533G T5T62M  5572019G  S647781G  Inf 4
802.11ac VHT80 Nss1,(MCS0) 4TX EBW
5690MHz Straddle 5.47-5.725GHz
( Ch Freq [ w- [ Ch Freg (- |
5.65GHz 5- 5.656Hz N g
Span - Span 0~
150MHz 5- 150MHz -5
RE 10 REMS 10+
hHz e 1MHz -15-]
= VB -20-]
MHz 207 MMMz -25-
Sweep Time 25 Swveep Time -30-
100rms -30- 100rns .35+
Detector Type -35- Detector Type -an-]
Peak —40-| Sample 451
- S . I I I I I b s I I I I I !
Portl [ 55755 5.6G 56256 5656 5.675G 5.76G 57256 55756 565 56256 5656 5.675G 5,16 5.725G
Portz [ | ¢ - - =~ ’
Partd [ 26dB(Hz  Fl-26dB(Hz) Fh-26dB(Hz OBMW/(HzZ)  FI-OBW(Hz) Fh-OBW(HzZ) Limit(Hz) | Part
Portd [ 17325 56476756 | 5.725G 124180 56522406 | 5724663G | Inf 1
L S| 77475M 56475255 57256 TLE3M 5652024G  5724663G  Inf 2
M 5.6473G 57256 TLEIM 56520246 57246636 Inf 3
T1.IM 5.6473G 5.7256G 72.480M 56520006 5.724588G  Inf 4
802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5690MHz Straddle 5.725-5.85GHz
( Ch Freq [ Ly [ Ch Freq [
5.7456GHz =50 5.7456Hz
Span -10- Span
40MHz -15- 40MHz
REW 20- REMY
100kHz = 100kHz
= WEMY
300kHz -7 300kHz
Sweep Time -33 Snweep Time
100ms -40- 100ms
Detectar Type -45- Detector Type
Peak -50-| Sample
- | s I I I I I I I b " 60 I I I I I I I .
Portl [ 575G 573G 57356 5746 57456 575G 5.755G 576G 5.765G 57356 573G 57356 574G 57456 5756 57556 576G 57656
Part2 [ | ¢ - ~ ’
Portd [/ 6dB(Hz)  Fl-6dBtHz)  Fh-6dB(Hz) OBMW/(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Partd [ 3,140 5,725G 5728146 5.617M 5725036 S.730647G | 500k 1
L ARERTY] 5.7256G 5728146 5.41TM 5725016 5.730427G | 500k H
3,140 5.725G 5728146 5.517M 5725036 5.7305471G 500k 3
3,140 5.7256 ST2814G | 5.497M 5725016 | 5.730507G | 500k 4
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802.11ac VHT80 Nss1,(MCS0) 4TX

EBW

5775MHz

Ch Freq 55 Ch Freg 15+
5.7756Hz 0- H 5 775GHz il
Span 5] Span a
200MHz -10- 200MHz D'
RN -15- RBMY H
100kHz -20- MHz 12:
VB -25- VB 7
300kHz -30- IMHz 554
Sweep Time 35— Sweep Time 30-
100ms -40-| 100ms .35
Detector Type _45- Detector Type .
Peak 50! Sarnple 45—

r ST ; ; ; ; ; ; ; ' -50-| . - ; . . . '
Port1 [/ 56756 5.7G 57256 5736 57736 586G 5.525G 585G 58756 56756 576G 57256 573G 57756 586 58256 585G 58756
Portz [~/ | ¢ - - < ’
Portd [ 6dB(Hz)  Fl-6eBtHz)  Fh-6eB(HZ) | OBW(HZ)  FI-OBW(Hz Fh-OBW(HZ) Limit(Hz)  Paort
Portd [ 68,80 574376 5.8125G 75.862M 57370108 | 5.612881G | S00k 1

A rEem 5.7375G 581215 T5T6IM 5730196 5.612781G SO0k 2

75,10 5.7374G 5.8125G IS.662M 57371196 | S.612781G SO0k 3

7430 5.7374G 5.8123G T5T6IM 570196 S.61ITEIG SO0k 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5180MHz
Ch Freq 13 Ch Freq 10+
5.18GHz 45 518GHz
Span 3 Span ™
50MHz 2' 50MHz 574
REW REW
300kHz i:: 200kHz 20
VBW VBW

20-
1MHz . 1MHz -30-]
Sweep Time 30+ Sweep Time .
100ms 354 100ms :
Detector Type _40-] Detector Type 50~
Peak _45- Sample

r S| 504 | I | I | ' -60-| I | | | i
Portl [~ 51556 516G 5176 513G 519G 5.2G 52056 51556 516G 5176 518G 526G 5.205G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 21475M | 5.1693G 51907756 | 17.641M  5171154G | 5188796G | Inf 1

L A 21am 5169325G | 5.190625G  17.666M  5.171154G  5188321G  Inf 2

21.25M 51693756 51906256 | 17.641M  5171154G  5188796G  Inf 3
21.35M 5160356 | 5.1907G 17.641M 51711546 5188796G  Inf 4

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW

5200MHz

Ch Freq 15 Ch Freg 10+

5.26Hz 45 . 5.26Hz

Span 5 Span o
S0MHz 2’ S0MHz 10
RBW RBW

300kHz 12: 200kHz _30-]
VBW VBW

20

1MHz = 1MHz -30-

Sweep Time 30+ Sweep Time .

100ms 35- 100ms :

Detector Type _a0-] Detector Type 50

Peak 45+ Sample

- oo I I I - B I I .
Portl [/ 51756 5.18G 519G 526 521G 522G 5.225G 5175G 518G 519G 526 522G 5.225G
Port2 [ | ¢ - ~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 21325M  5.18925G 52105756 | 17.641M  5.191154G | 5.208796G | Inf 1

L S| 2125m 5.1894G 5210656 | 17.666M  5191154G  5208821G | Inf 2

21275M 51893256 5.2106G 17.666M  5.191154G  5.208821G  Inf 3

21.55M 51892756 | 5.210825G | 17.616M  5191179G  5208796G | Inf 4
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802.11ac VHT20-BF_Nssl1,(MCS0)_4TX EBW
5240MHz

Ch Freq 10+ Ch Freg 10+

5.24GHz 5- 5.24GHz 0
Span 0- Span

SOMHz 5] 50MHz s7d
RBW B RBW

300kHz 15 200kHz -20-
VBW VBW

20~

1MHz 1MHz -30-
Sweep Time == Sweep Time

100ms -30- 100ms <
Detector Type -35- Detector Type -
Peak 40— Sample

1 ] | | | | | | -60-, | | | | | |
Portl |~ 5.215G 5.22 523G 524G 5.25G 5.26G 5.265G 5.215G 522G 5236 5.24G 5256 5.26G 5.265G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 21.475M 5.2204G 5.250875G6  17.666M 52311545 | 5.248821G  Inf 1

J || 21.25M 52204756 5.250725G  17.691M 5.231129G | 5.248821G  Inf 2
21.45M 5.2294G 5.25085G 17.691M 5.231104G  5.248796G  Inf 3
21.725M 5.229025G  5.25075G 17.666M 5.231154G | 5.248821G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5260MHz
Ch Freq 5- Ch Freq 3-
5.26GHz 0- 5.266Hz i
Span -5 Span =
50MHz 10- 50MHz bl
15
REW 5 RBW b=
300kHz 200kHz
20- -35-
VBW VBW
-25- -30-
1MHz 1MHz 35—
Sweep Time =04 Sweep Time _40-
100ms 35 100ms =
Detector Type 40, Detector Type 50|
Peak _45-| Sample _55-]

1 1 0 | | | | | | -60-) | | | | | l
Portl | 5.235G 5.24G 5.25G 526G 521G 5.28G 5.285G 5.235G 5.24G 5256 5.26G 5276 5.28G 5.285G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.375M 52492756 5.27065G 17.641M 5.251154G  5.268796G | Inf 1

L J | | 21.35M 5.249325G  5.270675G  17.666M 5.251154G | 5.268821G  Inf 2

21.375M 5.2493G 5.270675G  17.666M 5.251154G | 5.268821G  Inf 3
21.65M 52492756 5.270925G  17.641M 5.251154G | 5.268796G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5300MHz
Ch Freq 5- Ch Freg 3-
53GHz 0- 53GHz o
Span -5- Span =
S0MHz 10 S0MHz bl
RBW _ RBWY el
-15 -20-
300kHz 200kHz
20- -25-
VEW VBW
-25- -30-
1MHz 1MHz 35-
Sweep Time -30- Sweep Time 40~
100ms 35 100ms 5
Detector Type -40- Detector Type 50|
Peak -45-] Sample 55—

f 1| 304 ' | ' | ' ' -60-) | ' ' ' ' '
Portl |/ 5.275G 5.28 529G 53G 531G 532G 5325G 5.275G 528G 529G 523G 5316 532G 5.325G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.2M 5.289325G  5.310525G  17.666M 5.201154G | 5308821G  Inf 1

L S| 21.575M 52891256 5.3107G 17.666M 5.201129G | 5308796G  Inf 2

21.525M 52891756 5.3107G 17.641M 5.201154G | 5308796G  Inf 3

21.675M 52892256 5.3109G 17.641M 5.291154G  5.308796G  Inf 4
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5320MHz
Ch Freq 57 Ch Freg 3
5326GHz 0- 5326Hz o
Span -5 Span =
50MHz 104 S0MHz 12'

REW 45- RBW =
300kHz 200kHz

-20- -25-
VBW VBW

_25-] -30-
1MHz 1MHz =
Sweep Time == Sweep Time 40~
100ms -35- 100ms =
Detector Type -40- Detector Type =i
Peak 45| Sample _55-]

[ ] 1 | | | | | -60-) ' | | | | |
Portl [ 5295G 5.3 531G 5326 533G 534G 53456 5.295G 536 5316 532G 5336 534G 53456
Port2 [/ | ¢ - - J
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 20925M | 5.309525G 5330456 | 17.641M | 53111546 | 5.328796G | Inf 1

ARFTY 5.3093G 5.3309G 17.691M 53111296 5.328821G  Inf 2

21425M 5.30935G 53307756 | 17.666M 53111296 | 5.328796G  Inf 3
21.3M 5309225G  5.330525G | 17.641M  5311154G  5328796G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5500MHz
Ch Freq 5- Ch Freq 3-
5.5GHz 0- 5.56Hz N
Span -5 Span =
50MHz 10- 50MHz bl
15+
REW 15+ REW =y
300kHz 200kHz
-20- -25-]
VBW VBW
-25- -30-
1MHz 1MHz .
Sweep Time =04 Sweep Time _40-
100ms 35 100ms =
Detector Type -40- Detector Type 50|
Peak _45-] Sample _55-]

[ 1 505 | | | i ! | -60-| | | | ! ! |
Portl [ 5475G 548 5.49G 556 551G 552G 55256 54756 548G 549G 556G 551G 552G 5.525G
Port2 [/ | r - - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 21325M | 5.489475G6 | 5.5108G 17.641M | 54911546 5.508796G | Inf 1

L s 213sm 5.489375G | 5.510725G  17.666M  5.491129G  5508796G  Inf 2

21725M  5.4893G 55110256 | 17616M  5491179G  5508796G | Inf 3
213M 5480456 5510756 17.641M 54011546 5508796G | Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5580MHz
Ch Freq 5- Ch Freg 3-
5.58GHz 0- 5.58GHz 5 o H
Span -5- Span -5+
S0MHz 10- S0MHz -10-]
RBW 15- RBW 15+
300kHz d 200kHz -20-
VBW VBW -25-]
1MHz 57 1MHz -30-
Sweep Time -30- Sweep Time =35
100ms -35- 100ms 40~
Detector Type -40- Detector Type -45-1
Peak -45-] Sample 50—

F 1 '5D_I 1 I 1 I 1 1 '55_\ I 1 1 1 1 1
Portl [~/ 5.555G 5.56 557G 558G 559G 566G 5.605G 55556 5.56 557G 558G 559G 56G 56056
Port2 [~/ | ¢ - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 21075M  5.569375G  5.59045G | 17.666M  5.571154G | 5.588821G | Inf 1

L S| 2125m 5.5604G 5500656 | 17.666M  5571154G  5588821G | Inf 2

21.3M 5569225G  5.590525G | 17.616M  5571154G  5588771G  Inf 3

20875M  5.56955G 55004256 | 17.641M  5.571154G | 5.588796G | Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5700MHz

( Ch Freq [ 10- ( Ch Freg [ 3
5.7GHz 5 57GHz 0]

Span 0- Span -5
S0MHz _5- 50MHz -10-]
RBW 10 RBW -15-]
300kHz S 200kHz -20-|
VBW VBW -25-]
1MHz 207 1MHz -30-
Sweep Time 25 Sweep Time -35-]
100ms -30- 100ms -40-]
Detector Type -35- Detector Type _45-]
Peak _40- Sample 50—

c o e ‘ I ‘ k| Tossdt I I I iy
Portl [~ 5675G 5.68 569G 516 571G 572G 57256 5675G 568G 569G 576G 571G 572G 5.725G
Port2 [~/ | r - - - ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 21.55M 56801756 | 57107256 | 17.716M  5.691104G  5708821G | Inf 1

| |21225M 5689356 | 5.710575G  17.69LM | 5.691129G  5.708821G | Inf 2
21525M 56891756 5.7107G 17.666M 56911546  5.708821G | Inf 3
2185M 5.688975G | 5.710825G  17.691M  5.691154G  5708846G | Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5720MHz Straddle 5.47-5.725GHz

( Ch Freq [ 5- [ Ch Freq [ 57 HEY

5.71GHz 0- 5.71GHz N &8 H
Span -5 Span =
30MHz 10- 30MHz bl
REW 5 REW i;:
200kHz 2 200kHz =
VBW VBW

-25- -30-
1MHz 1MHz ]
Sweep Time =04 Sweep Time jé_
100ms 35 100ms =
Detector Type -40- Detector Type 50|
Peak _45-] Sample _55-]

- | -so-, I I I I I b Y 60 I I I I I |
Portl [~ 5695G 576 57056 5716 57156 572G 57256 56956 576 57056 571G 5JI5G 572G 57256
Port2 [~ | ¢ - - =~ ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ 15.63M 570937G | 5.725G 13853M | 57110046 | 5724048G | Inf 1

\ J| |15705M 57092956 | 5.725G 13853M  5711004G  5724048G | Inf 2

15.78M 570922G | 5.725G 13.838M  5711094G  5724933G | Inf 3
15.66M 570034G | 5.725G 13853M 57110796 5724933G | Inf 4

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW

5720MHz Straddle 5.725-5.85GHz

( Ch Freq [ 0 [ Ch Freg [

5.745GHz -5 -M 5.745GHz

Span -10- Span

40MHz 15— 40MHz

RBW 20- RBW

100kHz . 50kHz ;
vEW vBwW i
300kH: 20 200kHz i
Sweep Time 35 Sweep Time §
100ms -40- 100ms i
Detector Type 45— Detector Type §
Peak 50- Sample §

- o I I I I I I I b " 65 i I I I I I I .
Portl [/ 575G 573G 57356 574G 57456 5756 5755G 576G 5.765G 575G 573G 5735G 574G 57456 5756 57556 576G 5.765G
Port2 [ | ¢ - ~ ’
Port3 [ 6dB(Hz) | FI-6dB(Hz) Fh-GdB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 3.8M 5.725G 5.7288G 4138M 5725036 | 5.729168G 500k 1

\ s | | 382m 5.725G 5728826 | 4.198M 5725036 5.729228G 500k 2

3.78M 5.725G 5728786 | 4.278M 572501G  5729288G 500k 3
382M 5.725G 5728826 | 4.218M 5725016 5.729228G 500k 4
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FCC Test Report

Report No. : FR760624AB

FCC ID: UDX-60064010

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5745MHz

( Ch Freq [ 10- ( Ch Freg 10+

5745GHz 5- 5745GHz o L
Span 0- Span S
50MHz -5+ 50MHz =
RBW -10- RBW i
100kHz -15- 200kHz ;:
VBW -20- VBW en
300kHz -25- 1MHz .
Sweep Time -30-| Sweep Time 35+
100ms -35-| 100ms 40|
Detector Type _40-] Detector Type =
Peak a5} Sample 50—

c 2| 50! ‘ I ‘ I ol T s I I I I .
Portl [~ 572G 513G 5746 575G 5766 577G 5126 5736 574G 5756 576G 577G
Port2 [~/ | r - - ’
Port3 [~/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 17625M | 57361756 | 5.7538G 17.666M | 57361206 | 5.753796G | 500k 1

| 17.55M 5.7362G 5753756 | 17.666M 57361296  5753796G | 500k 2
17575M | 5.7362G 57537756 | 17.666M 57361206  5753796G | 500k 3
17575M | 5.7362G 5753775G | 17.666M  5736154G  5753821G | 500k 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5785MHz
( Ch Freq [0 [ Ch Freq 10+
5.785GHz 5- 5.785GHz =
Span 0- Span A
SO0MHz -5 S0MHz =7
REW -10- REW A
100kHz -15- 200kHz i:
VBW -20- VBW ==
300kHz -25- 1MHz ad
Sweep Time -30- Sweep Time 354
f1ooms ]| 35- [ooms ||| 4y
Detector Type -40- Detector Type _45-]
Peak -45- [sampie | -50-|

- | -so- I I I I (b T s I I I I .
Portl [~ 576G 577G 573G 579G 586 581G 576G 577G 578G 579G 586G 581G
Port2 [~ | ¢ - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 17575M | 5.7762G 57937756 | 17.666M | 5776129G | 5793796G | 500k 1

L 4| | 17.65M 5776175G | 57938256 | 17.666M  5.776129G | 5793796G | 500k 2

17.575M | 5.7762G 57937756 | 17691M  5776129G  5793821G | 500k 3
17.6M 5.7762G 5.7938G 17.601M 57761296 5793821G 500k 4

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW

5825MHz

( Ch Freq [ 10+ [ Ch Freg

5.825GHz 3 1 58256Hz
Span 0+ Span
S0MHz -5- 50MHz
RBW -10- RBW
100kHz -15- 200kHz
VBW -20- VBW
300kHz -25- 1MHz
Sweep Time -30-| Sweep Time
100ms -35-| 100ms
Detector Type 40— Detector Type
Peak 45— Sample
- | -so- I I I I - Tl s I I I I .
Portl [/ 528G 581G 5826 582G 584G 585G 528G 5816 582G 5826 584G 5.85G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 17.6M 58161756 58337756 | 17.666M  5816129G  5833796G | 500k 1
L | 176m 58161756 | 58337756 | 17.666M  5.816129G | 5333796G | 500k 2
176M 5816175G 58337756 | 17.666M  5.816129G  5833796G | 500k 3
17.6M 58161756 | 58337756 | 17.716M 58161046 | 5833821G | S00k 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5190MHz
Ch Freq 10+ Ch Freg
5.19GHz 5- 519GHz
Span 0- Span
100MHz 5- 100MHz
RBW B RBW
500kHz 15 500kHz
VBW VBW
2MHz 207 2MHz
Sweep Time == Sweep Time
100ms == 100ms
Detector Type -35- Detector Type
Peak 40— Sample
1 ] | . | | | -5 | . 1 | |
Portl |~ 514G 516G 518G 5.2G 522G 524G 514G 516G 518G 526 522G 5.24G
Port2 [~ | ¢ - )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 40.7M 5.1695G 5.2102G 36.032M 51719595 | 5.207991G  Inf 1
J | | 40.55M 5.1696G 5.21015G 36.032M 5.171909G | 5.207941G  Inf 2
40.25M 5.16995G 5.2102G 35.932M 5172009G  5.207941G  Inf 3
40.3M 5.16985G 5.21015G 35.832M 5171959G | 5.207891G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5230MHz
Ch Freq 10+ Ch Freq
5.23GHz 57 5.23GHz
Span 0- Span
100MHz 5| 100MHz
REW e RBW
500kHz 154 500kHz
VBW VBW
.20
2MHz 2MHz
Sweep Time =59 Sweep Time
100ms == 100ms
Detector Type -35- Detector Type
Peak _40-] Sample
r Vs ; : ; : . 55| : ; . ; .
Portl | 518G 5.2G 5226 5.24G 5.266 5.28G 518G 5.2G 522G 5.24G 5.26G 5.28G
Port2 [~ | ¢ - )
Port3 |/~ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 401M 5.21005G 5.25015G 35.982M 5211959G  5.247941G  Inf 1
L 2| | 40M 5.2099G 5.2493G 35.882M 52120595 | 5.247941G  Inf 2
40.35M 521G 5.25035G 36.032M 5.211959G | 5.247991G  Inf 3
39.75M 5.21015G 5.2499G 35.882M 52120096 | 5.247891G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5270MHz
Ch Freq 5- Ch Freg 3-
5.27GHz 0- 5.27GHz o a8 h
Span 5- Span -5+
100MHz 100MHz -10-
10-
RBW RBW 15
500kHz <5 500kHz -20-
VEW -20- VBW -25-]
2MHz _25- 2MHz -30-
Sweep Time 30 Sweep Time =35
100ms 100ms 40~
Detector Type -35- Detector Type -45-]
Peak 40 Sample 50~
i ] | ! | ' ! -55-) ' ! ! ' !
Portl |/ 522G 5.24G 5.266 5.28G 53G 532G 522G 524G 5.26G 528G 536G 5326
Pat2 [ | ¢ - ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 40.3M 5.2499G 5.2002G 35.982M 5.251959G | 5.287941G  Inf 1
L 2| | 39.8M 5.2503G 5.2001G 35.882M 5.252059G | 5.287941G  Inf 2
40.35M 5.24985G 5.2002G 35.882M 5.252059G | 5.287941G  Inf 3
40.25M 5.24995G 5.2902G 36.032M 5.251909G  5.287941G  Inf 4
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Report No. : FR760624AB

802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5310MHz

( Ch Freq [ 57 ( Ch Freg [ 3

5.31GHz 0- 5316Hz 0]
Span 5| Span -5
100MHz 100MHz 10+
REW 107 RBWY -15-
500kHz =5 500KkHz -20-]
VBW -20- VEW -25-]
IMHz e 2MHz -30-
Sweep Time i Sweep Time -35-]
100ms 100ms 40
Detectar Type 35 Detector Type 45+
Peak -40- Sample -50-]

c 1| s ‘ I ‘ I ) T s I I I I .
Portl [~ 526G 528G 536 532G 5346 536G 5266 5286 53G 5326 534G 5366
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [ 40.25M 52899G 5330156 36032M 52919096  S5327941G | Inf 1

R EEETY 529015G  533005G  35982M 52920096  5.327991G  Inf 2
40.3M 528986 53301G 36032M 52920096 S328041G | Inf 3
40.4M 528006 53303G 35982M 52920096  5327991G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5510MHz

( Ch Freq [ 5- [ Ch Freq [ 57

5.51GHz 0- 5.516Hz 0]
Span 5- Span -5
100MHz 100MHz -10-
REW 20 REW 15+
500kHz <5 500kHz -20-]
VBW -20- vEW -25-]
MHz 25- 2MHz 30~
Sweep Time e Sweep Time -35-
100ms 100ms 40
Detector Type 35 Detector Type -45-]
Peak 40~ Sample 50~

- | a5 I I I I b T s I I I I .
Portl [~ 546G 548G 556 5526 5546 556G 5466 5436 55G 5526 554G 556G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz} | FI-26dB(Hz)  Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Ports [ 40.4M 548975G | 5530156 | 36032M | 54920096 | 558041G | Inf 1

! )| | 39.55M 54903G 5520856 36032M 54819506  5527991G  Inf 2

40.55M 548996  553045G  35932M 54920096  S5S27MIG  Inf 3
40.15M 5480856 553G 36082M 54919506 S528041G  Inf 4

802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW

5550MHz

( Ch Freq [ 5- [ Ch Freg [ 3-

5.55GHz 0- 5.55GHz 5
Span 5- Span -5+
100MHz 100MHz -10-
REW 10 RBW 15+
500kHz =B 500kHz -20-
VEW -20- vEW -25-]
IMHz 5o IMHz -30-
Sweep Time 30 Sweep Time =35
100ms 100ms 40~
Detector Type -35- Detector Type -45-]
Peak -40- Sample 50—

- o [ A S —— B S
Portl [/ 55G 551G 552G 553G 554G 555G 556G 557G 558G 5506 566G 55G 551G 552G 553G 554G 555G 556G 557G 558G 550G 566
Port2 [ | ¢ - ~ ’
Part3 [/ 26dB{Hz] | FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porth [ 40.35M 55208G 5570156 36132M 55319096  5.568041G | Inf 1

L S| | 40.25M 552005G  5.5702G 36032M 55319506 S567991G  Inf 2

40.6M 552075G  557035G  35982M 55319506  S567M1G  Inf 3
40.5M 55208G  5.5703G 35982M 55320096 S5567991G  Inf 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5670MHz

( Ch Freq [ 57 ( Ch Freg [
5.67GHz 0- 567GHz

Span 5| Span

100MHz 100MHz
REW 107 RBWY

500kHz =5 500KkHz

VBW -20- VBW

2MHz 25 2MHz

Sweep Time i Sweep Time
100ms 100ms
Detector Type 35 Detector Type
Peak -40-] Sample

- o I I I I - : I I I I .
Portl [~ 562G 564G 5666 568G 576 572G 5626 5646 566G 5686 517G 572G
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 39.9M 5650156 | 5690056 | 36.082M | 5.651059G | 5688041G | Inf 1

2| 40.05Mm 5649956 5.69G 35982M  5.652009G  5687991G  Inf 2
39.9M 5.6501G 569G 35932M  5.652009G  S687941G | Inf 3
40.4M 5.6497G 5.6901G 35982M  5.652009G  5687991G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5710MHz Straddle 5.47-5.725GHz

( Ch Freq [ - [ Ch Freq [ 37 o8y

560GHz 5- 560GHz 0- Bl ¥
Span 0- Span -5
70MHz 5- 70MHz -10-]
REW 10+ REW 15+
500kHz B 500kHz -20-|
VBW VBW -25-]
2MHz 20 2MHz -30-
Sweep Time =59 Sweep Time -35-
100ms 30~ 100ms -40-]
Detector Type -35- Detector Type -45-]
Peak _40-] Sample -50-]

- oo (R - I I I I I | Tlossd I I I I I -
Portl [~ 5.655G 567G 568G 569G 576G 571G 57256 56556 567G 563G 569G 57G 571G 5.725G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 34685M | 56903156 | 57256 32.700M  5.692064G | ST24773G | Inf 1

L o| | 34755M 56902456 | 5.725G 32.849M  5.691994G  5724843G  Inf 2

35105M  5.689895G | 5.725G 32814M  5.691994G  5724808G | Inf 3

34.72M 5600286 | 5.725G 32.884M  5.601050G  5724843G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5710MHz Straddle 5.725-5.85GHz

( Ch Freq [ 0- [ Ch Freg [ =

5.745GHz -5- 5.7456Hz 104
Span -10-] Span 154
40MHz 15— 40MHz -20-]
RBW 20- RBW -25-]
100kHz = 50kHz -30-|
VBW VBW 35
300kHz 20 200kHz -40-
Sweep Time -33- Sweep Time 45
100ms -40- 100ms -50-|
Detector Type 45— Detector Type -55-1
Peak -50-| Sample 60—

- o I I I I I I I b " 65 L I I I I I I .
Portl [/ 57256 573G 5735G 574G 57456 575G 5755G 576G 5765G 57256 572G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 3.04M 5.725G 572804G  3.538M 572501G  5728563G | 500k 1

L S| 32am 5.725G 572814G  3498M 5725016 5728508G | 500k 2

3.24M 5.725G 572824G  3998M 572501G  5729008G 500k 3
314M 5.725G 5728146 3998M 5725036 5729028G | S00k 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5755MHz
Ch Freq 57 Ch Freg 10+
5.755GHz 0 57556GHz o
Span -5 Span 0-
100MHz -10- 100MHz =57
RBW -15+ RBW -10
100kHz -20- 500kHz -15-]
VBW -25- VBW -20-
300kHz -30- 2MHz -25-
Sweep Time -35- Sweep Time -30-
100ms -40-| 100ms =35
Detectar Type 45— Detector Type 40+
Peak -50-| [sample | -45-

1 ] | | | | L -50- | | | | L
Portl [/ 57056 5726 574G 5766 5.78G 58056 57056 572G 574G 576G 578G 5.805G
Port2 [~/ ¢ - Y )
Port 3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 35.25M 5.73775G 5.773G 35.982M 5.736059G  5772941G 500k 1

s 34m 5738056 5772756 36.032M  5.736959G  5772991G 500k 2

36.05M 5.73685G 57729G 35.932M 5737059G  5.772991G | 500k 3

33.55M 5.73865G 5.7722G 35.882M 5737059G  5772941G 500k 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5795MHz
Ch Freq 5- Ch Freq 10+ W:H
5.795GHz 07 5.795GHz ol BE
Span 5 Span A
100MHz -10- 100MHz =
RBW A5+ RBW ig ]
100kHz -20- 500kHz 'm
VBW -25- VBW =
300kHz -30-| 2MHz 30-
Sweep Time -35- Sweep Time 354
100ms -40-| 100ms _40-]
Detector Type -45- Detector Type _45-]
Peak -50-] Sample 50—

1 1 55 | | 1 | L -55- | | I | L
Portl | 5745G 576G 578G 58G 582G 5.845G 57456 576G 5.78G 58G 582G 5.845G
Port2 [~ | ¢ - : y )
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 361M 5.77695G 5.81305G 35.932M 5777009G  5.812941G | 500k 1

L J | | 35.25M 5.7772G 5.81245G 35.882M 5777009G  5812891G 500k 2

353M 5777456 5812156 36032M  5.776959G | 5812991G 500k 3
35.35M 5.77745G 5.8128G 35.882M 5.777009G  5812891G 500k 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5210MHz
Ch Freq 10+ Ch Freg
5.21GHz 5- 5.21GHz
Span - Span
200MHz z 200MHz
RBW RBW
1MHz il 1MHz
VEW -15+ VBW
3MHz 20 3MHz

Sweep Time 25 Sweep Time

100ms 100ms

Detector Type -30- Detector Type

Peak -35- Sample

f 1 40 | i ' ] | i " -50- ' i ] ' i ' "
Portl |/ 511G 515G 5175G 5.2G 5.225G 525G 5.275G 531G 511G 5156 51756 52G 52256 525G 52756 531G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 86.5M 5.1668G 5.2533G 75.862M 5172119G | 5.247981G  Inf 1

L S| | 86.TM 5.1666G 5.2533G 75.962M 51720195 | 5.247981G  Inf 2

86.5M 5.1668G 5.2533G 75.962M 5172019G | 5.247981G  Inf 3

a7M 5.1667G 5.2537G 75.862M 5172019G  5.247881G  Inf 4
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5290MHz

Ch Freq 57 Ch Freg 3

5.29GHz 0- 5.29GHz 0 Eakk
Span : Span -5-]

200MHz 200MHz 10+

REW -10- REW B

1MHz 5 IMHz .

VBW VBW

IMHz =H IMHz N

Sweep Time -25- Sweep Time =i

100ms a0 100ms =

Detectar Type Detector Type -40-|

[Peak ||| 35- [sample ||| 45-

1 Vo | | \ 1 1 | " 504 1 | ! 1 . | "
Portl [~ 519G 52256 525G 52756 536 53256 535G 539G 519G 52256 5256 52756 53G 53256 535G 539G
Port2 [~/ ¢ - Y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 87M 5.247G 5.334G 75.962M 52520195 | 5327981G  Inf 1

) aram 52464G 533366 76062M 52520196  5328081G  Inf 2
B6M 5.2472G 533326 75.762M 5.252219G  5.327981G  Inf 3
86.7M 5.2468G 5.3335G 75.762M 5.252219G | 5327981G  Inf 4
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX EBW
5530MHz
Ch Freq 10+ Ch Freq 3-
5.53GHz 5- 553GHz 0+
Span 0-| Span -5
200MHz 200MHz 10
5-
RBW RBW =
MHz = 1MHz .
VBW -15- VBW
3MHz 20- 3MHz =
Sweep Time Sweep Time =19
25~
100ms 100ms =
Detector Type 30 Detector Type -40-]
Peak 35~ Sample ]

1 ] | . | ' \ . | I -50-) | \ | | o | o
Portl | 543G 545G 5475G 55G 5525G 555G 5.575G 546G 563G 543G 545G 5475G 55G 5525G 555G 5575G 586G 5.63G
Port2 [/ | r - - Y ’
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.9M 5487G 5.5729G 75.982M 5492019G  5.567981G | Inf 1

L 4| | 86.6M 5.4867G 5.5733G 76.062M 54919195 | 5567981G  Inf 2

&7.2M 548696 5.5741G 75862M 54920195  5567881G  Inf 3
86.3M 5.4869G 5.5732G 76.062M 54920195 | 5568081G  Inf 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5610MHz
Ch Freq 10+ Ch Freg
5.61GHz 5- 561GHz
Span - Span
200MHz z 200MHz
RBW RBW
1MHz il 1MHz
VEW -15+ VBW
IMHz e IMHz
Sweep Time 25 Sweep Time
100ms 100ms
Detector Type -30- Detector Type
Peak -35- Sample

f 1 48 ' i ' ] ' i " -0 ' “i | ' ' ' "
Portl |/ 551G 555G 5575G 5.6G 5625G 565G 5.675G 571G 551G 555G 55756 56G 56256 565G 56756 571G
Pat2 [ | ¢ - ) ’

Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Poa | 84.6M 5.568G 5.6526G 75662M | 5.572119G | 564T78LG | Inf 1
L S| | 854M 5.5675G 5.6529G 75.962M 5.572019G | 5647981G  Inf 2
24.1M 5.5683G 5.6524G 75.862M 5.572019G | 56478381G  Inf 3
85.4M 5.5674G 5.6528G 75.862M 5572119G  5.647981G  Inf 4
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5690MHz Straddle 5.47-5.725GHz

[ch Freg [ 10- [ch Freq [ 57 T ]
5.65GHz 5- 5656Hz 04 o

Span 0-| Span -5-]
150MHz 5 150MHz 10+
REW REW B
1MHz =i 1MHz .
VBW -15- VBW

IMHz 20~ Ey <A
Sweep Time 5 Sweep Time =i
100ms 100ms =2
Detectar Type 30~ Detector Type -40-|
Peak -35- Sample -45-]

: 1| -0 I ! I I ‘ ) | sl I ‘ I I |
Port1 W 5.575G 560G 5.625G 5656 5675G 571G 57256 5.575G 56G 5625G 565G 516G 5.725G
Port2 [~/ | r - - - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 76.425M 56485756 | 5.725G 72.414M 56521746 | 5724588G  Inf 1

|| 7T7.475M 5.647525G | 5.725G 72.639M 5.652099G | 5724738G  Inf 2
76.35M 5.64865G 5.725G 72.414M 5.652099G  5.724513G  Inf 3
75.525M 56494756 | 5.725G 72.339M 5.652249G | 5724588G  Inf 4
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX EBW
5690MHz Straddle 5.725-5.85GHz

( Ch Freq [ [ Ch Freq [
5.745GHz -10- 5.745GHz

Span 15- Span

40MHz 20- 40MHz

RBW RBW

100kH: =5 100kHz

VBW -30- VBW

300kHz 35- 300kHz
Sweep Time o Sweep Time
100ms 100ms
Detector Type 45 Detector Type
Peak -50- Sample

. 155 I I I I I I I (b | -60-) ‘ I I I ‘ ‘ ‘ ,
Port1 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - - S '
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 31M 5.725G 57281G 6117M 5.72501G 5731127G 500k 1

L 41| 314Mm 5.725G 5.72814G 6.177M 5.72501G 5.731187G 500k 2

31M 5.725G 5.7281G 6.217M 5.72501G 5.731227G 500k 3
3.16M 5.725G 5.72816G 6.237M 5.72501G 57312476 500k 4

802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW

5775MHz

( Ch Freq [ 5- [ Ch Freg [ 10-

5.775GHz 0 5.7156Hz =
Span -5 Span 0
200MHz -10- 200MHz 37
RBW -15+ RBW -10-]
100kHz -20- 1MHz -15-
VEW -25- VBW -20-
300kHz -30- 3MHz -25-]
Sweep Time -35-| Sweep Time =30
100ms 40| 100ms -35-]
Detector Type 45— Detector Type 40—
Peak 50+ Sample 45—

- SR I I I I I I I (b | -s0- ‘ I I I ‘ ‘ ‘ ,
Port1 W 56756 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5.J75G 58G 5825G 585G 5.875G
Port2 [ | ¢ - ~ ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 T4.4M 5.738G 5.8124G 75.662M 57371196 5812781G 500k 1

L 21 73T 5.7385G 5.8122G 75.562M 57372196 5812781G 500k 2

75.8M 5.7368G 5.8126G 75.662M 57372196 5812881G 500k 3
744M 5.7375G 5.8119G 75.662M 5737119G  5812781G | 500k 4
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FCC Test Report

Report No. : FR760624AB

For set 2 antenna/ 4T2S

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 21.575M 17.691M 17M7D1D 20.975M 17.616M
5.25-5.35GHz 21.625M 17.691M 17M7D1D 20.975M 17.616M
5.47-5.725GHz 21.65M 17.666M 17M7D1D 14.835M 13.793M
5.725-5.85GHz 17.6M 17.691M 17M7D1D 3.78M 3.978M
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 40.55M 36.032M 36M0D1D 40.1M 35.932M
5.25-5.35GHz 40.6M 35.982M 36M0D1D 39.75M 35.882M
5.47-5.725GHz 40.8M 36.082M 36M1D1D 34.195M 32.744M
5.725-5.85GHz 35.55M 35.982M 36M0D1D 2.48M 3.458M
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 86.9M 76.062M 76M1D1D 86.1M 75.762M
5.25-5.35GHz 86.9M 76.162M 76M2D1D 86.2M 75.862M
5.47-5.725GHz 85.6M 75.962M 76M0D1D 76.425M 72.489M
5.725-5.85GHz 75.4M 75.762M 75M8D1D 3.18M 5.617M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
Mode Result Limit Port 1-N Port Port 2-N Port Port 3-N Port Port 4-N Port
dB 1-0BW dB 2-0BW dB 3-0BW dB 4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac
VHT20-BF_Nss2,(MC
S0) 4TX
5180MHz Pass Inf 215M 17.691M 213M 17666M | 21375M | 17.666M | 2L475M | 17.641M
5200MHz Pass Inf 21525M | 17.616M | 21475M | 17.641M | 21425M | 17.666M | 21225M | 17.666M
5240MHz Pass Inf 21175M | 17.616M | 2L575M | 17.666M | 20975M | 17.616M | 21475M | 17.666M
5260MHz Pass Int 2125M | 17.666M 21.4M 1764IM | 20975M | 17.641M | 21625M | 17.641M
5300MHz Pass Inf 21475M | 17.666M | 21475M | 17.616M | 21425M | 17.691M 211M 17.691M
5320MHz Pass Inf 21275M | 17.616M | 2L475M | 17.666M | 21.075M | 17.666M 21.3M 17.641M
5500MHz Pass Int 21.3M 1764IM | 21225M | 17.616M | 2L25M | 17.641M 215M 17.666M
5580MHz Pass Inf 2L15M | 1764IM | 2135M | 17.641M 21M 17641M | 2135M | 17.641M
5700MHz Pass Inf 20M 17641M | 2065M | 17.666M | 21.225M | 17.64IM | 21.375M | 17.666M
ST2NHz Sradde Pass Inf 15285M | 13823M | 1497M | 13793v | 1497M | 13823M | 14835M | 13.808M
575232"5“52;5‘3‘1‘3'9 Pass 500k 38M 4.198M 3.78M 3.978M 3.8M 3.998M 3.78M 4.058M
5745MHz Pass 500k 17575M | 17.666M 176M 17641M | 1755M | 17.69IM | 1755M | 17.666M
5785MHz Pass 500k 17.6M 17641M | 17575M | 17.666M | 1755M | 17.666M 17.6M 17.691M
5825MHz Pass 500k 17575M | 17601M | 17575M | 1769IM | 17575M | 17.60IM | 17575M | 17.691M
802.11ac
VHT40-BF_Nss2,(MC
S0) 47X
5190MHz Pass Inf 40.1M 35.982M 40.1M 392M | 4055M | 35982M | 4055M | 36.032M
5230MHz Pass Int 4035M | 36.032M 403M 35.932M 40.1M 3932M | 4015M | 35.982M
5270MHz Pass Inf 40.1M 35.982M | 4025M | 35982M | 4025M | 35932M | 4055M | 35.882M
5310MHz Pass Inf 4025M | 35.982M 40.6M 3882M | 3075M | 35932 40.1M 35.932M
5510MHz Pass Inf 40.4M 35.982M | 4045M | 36.082M | 4045M | 35982M | 40.45M | 36.032M
5550MHz Pass Int 408M 36.032M | 4035M | 35982M | 4055M | 35982M | 40.05M | 36.082M
5670MHz Pass Inf 3935M | 35.932M 40M 36032M | 4025M | 35982M | 4025M | 35.932M
57512;"?27255‘3‘1‘3'9 Pass Inf 337TM | 32744M | 34195M | 32849M | 3444M | 32.814M | 3433M | 32.849M
STz Sracdle Pass 500k 2.48M 3.798M 3.24M 3.458M 3.2M 3.478M 3.26M 3.538M
5755MHz Pass 500k 35M 35.932M 35.3M 35882M | 3515M | 35932 3BM 35.932M
5795MHz Pass 500k 3555M | 35.982M 35.3M 35.932M 35.3M 392M | 3555M | 35.882M
802.11ac
VHTB0-BF_Nss2,(MC
S0) 4TX
5210MHz Pass Int 86.4M 75.862M 86.9M 75.962M 86.4M 75.762M 86.1M 76.062M
5290MHz Pass Inf 86.5M 76.062M 86.9M 75.862M 86.9M 75.962M 86.2M 76.162M
5530MHz Pass Inf 84.5M 75.662M 83.3M 75.662M 85.6M 75.962M 85M 75.762M
5610MHz Pass Int 83.2M 75.762M 83.1M 75.762M 82.9M 75.762M 83.5M 75.662M
5090z Sraddle Pass Int 77475M | 72480M | 76425M | 72714M | 77.475M | 72564M | 7665M | 72.564M
P09z Swaddle Pass 500k 3.28M 5.617M 3.24M 5.697M 3.18M 5.777M 3.18M 5.737M
5775MHz Pass 500k 74.5M 75.762M 74.6M 75.762M 73M 75.762M 75.4M 75.762M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5180MHz
Ch Freg 15+ . Ch Freg 20+
518GHz 45 5186Hz i
Span 5 Span
S0MHz 0+ 50MHz 0+
REW -5- REW o
300kHz -10- 200kHz
VBW -15- VBW -20-
1MHz -20- 1MHz o
Sweep Time -25- Sweep Time )
100ms -30-| 100ms 40
Detector Type 35+ Detector Type
Peak _40- Sample =
1 ] | I . | 1 | -60- | . | | \ |

Portl |/~ 5155G 516G 517G 518G 519G 5.2G 5205G 5155G 516G 5176 5186 5196 526G 5.2056
Port2 [~ | ¢ - 7 i
Port 3 W 26dB(Hz) Fl-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 21.5M 51692756 | 51907756 17.601M 51711296 5188821G | Inf 1
A1 21.3M 5169225G | 5.190525G | 17.666M 5171129G  5188796G | Inf 2
21.375M 5.16935G 51907256 17.666M 5171129G  5188796G  Inf 3
21.475M 5.1693G 5.190775G  17.641M 5171154G  5188796G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5200MHz
Ch Freq 13 Ch Freq 207
5.2GHz 10 526Hz i
Span 5 Span
S0MHz 0- S0MHz 0-
REW 5= REW d
300kHz -10- 200kHz
VBW -15- VBW -20-
1MHz -20-| 1MHz o
Sweep Time -25- Sweep Time )
100ms -30-| 100ms 40
Detector Type -35- Detector Type
Peak _40- Sample =4
1 o] . | 1 | | ' -60- | | ' | | '
Portl | 5175G 518G 519G 52G 521G 522G 5.225G 5175G 518G 519G 526 521G 5.22G 5.225G
Port2 [~ | ¢ - : y )
Port 3 W 26dB({Hz) Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.525M 5189325G  5.21085G 17.616M 5191179G  5.208796G | Inf 1
L 4| | 21.475M 5.1892G 5.210675G  17.641M 5191154G  5.208796G | Inf 2
21.425M 3.18945G 3.210875G  17.666M 5191154G  5.208821G | Inf 3
21.225M 51894256 | 5.21065G 17.666M 51911546 5.208821G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5240MHz
Ch Freq 15 Ch Freg 20+
5.24GHz ity 5.24GHz i
Span 5 Span
S0MHz 0- SOMHz 0-
RBW 5 RBW a
300kHz -10- 200kHz
VEW -15- vew -20-
1MHz -20- 1MHz =
Sweep Time -25-| Sweep Time -
100ms -30-| 100ms 40~
Detector Type 35— Detector Type
Peak -40- Sample =¥
i 1] ! | ' | ! ' -60- | ! ' i ! '
Portl |/ 5.215G 5.22 523G 524G 525G 5.26G 5.265G 5.215G 5.221 5236 5.24G 525G 5.26G 5.265G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB{Hz) FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.175M 5.2294G 5.250575G  17.616M 5.231154G  5.248771G | Inf 1
L 2| | 21.575M 5.22925G 5.250825G  17.666M 5.231129G  5.248796G | Inf 2
20.975M 5.229475G | 5.25045G 17.616M 5.231154G  5.248771G | Inf 3
21.475M 52292756 5.25075G 17.666M 52311546 5.248821G  Inf 4
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5260MHz
Ch Freq 10+ Ch Freg 3
5.26GHz 5 5.26GHz o
Span 0-| Span =
50MHz 5- S0MHz 12'

RBW 10 RBW ey
300kHz 200kHz

-15- 25|
VBW VBW

20- -30-|
1MHz 1MHz iy
Sweep Time == Sweep Time 40~
100ms -30- 100ms =
Detector Type -35- Detector Type =
Peak -40- Sample _55-]

[ V| 45 ) | ! | | \ -60-) | ! | ! | |
Portl [/ 5235G 5.24G 525G 5.266 521G 5.286G 5.2856 5235G 524G 525G 526G 521G 528G 5.285G
Port2 [~/ ¢ - Y )
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 21.25M 52404256 | 52706756 | 17.666M  5.251154G  5268821G | Inf 1

S| 214m 5.249225G | 5.270625G  17.641M  5.251154G  5.268796G | Inf 2

20975M | 5.249475G | 5.27045G6  17.641M  5.251179G  5.268821G | Inf 3
21625M | 5.24925G  5.270875G  17.641M  5.251154G  5.268796G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5300MHz
Ch Freq 10+ Ch Freq 3-
5.3GHz 5- 536Hz 0]
Span 0- Span -5
50MHz 5- 50MHz -10-]
REW 10+ REW 15+
300kHz o 200kHz -20-|
VBW VBW -25-|
1MHz 20 1MHz -30-|
Sweep Time =59 Sweep Time -35-
100ms 30~ 100ms -40-]
Detector Type -35- Detector Type -45-]
Peak _40-| Sample -50-]

r VA5 | | ! | | . -55-1 | | ' ) ! '
Portl [ 5275G 5.28 529G 536 531G 5326 53256 5275G 528G 529G 53G 531G 5326 5.325G
Port2 [/ | r - X - J
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ 21475M 52892256 | 5.3107G 17.666M | 52911546 | 5308821G | Inf 1

\ | |21475M 52891756 | 5310656  17.616M | 5.291154G  5308771G | Inf 2

21425M | 5.2893G 53107256 | 17.691M  5.291129G  5308821G | Inf 3
211M 5.2804G 53105G 17.691M 52911206  5308821G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5320MHz
Ch Freq 10+ Ch Freg 3-
532GHz 5 5326GHz 5
Span 0- Span -5+
S0MHz 5| S0MHz -10-]
RBW 10- RBW -15-]
300kHz =l 200kHz -20-
VBW vBW -25-|
1MHz 207 1MHz -30-
Sweep Time N Sweep Time =35
100ms -30- 100ms 40~
Detector Type 325 Detector Type -45-1
Peak -40- Sample 50—

F 1 '45_| 1 I 1 I 1 1 '55_\ I 1 1 1 1 1
Portl [~/ 5205G 5.3 521G 5326 533G 534G 5.245G 5.205G 5.3 5316 532G 5336 524G 5.245G
Port2 [~/ | ¢ - Y ’
Porta [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 21.275M | 5309475G | 533075G | 17.616M | 5.311179G  5328796G | Inf 1

\ | | 21475M 5309356 53308256 17.666M | 53111206 5328796G | Inf 2

21075M  5.308525G | 5.3306G 17.666M  5311129G  5328796G | Inf 3

213M 530956 53308G 17641M 53111546 5328796G | Inf 4
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5500MHz
( Ch Freq [ 10- ( Ch Freg [ 3
5.5GHz 5- 5.5GHz o
Span 0- Span =
50MHz -5+ 50MHz S
RBW -10- RBW S
300kHz -15- 200kHz i:

VBW -20- VBW =
1MHz -25- 1MHz .
Sweep Time -30-| Sweep Time 40~
100ms -35-| 100ms 45|
Detector Type _40-] Detector Type =i
Peak a5 Sample 55—

c S R - ‘ I ‘ — R - N I i —
Portl [~ 54756 5.48 549G 556 551G 552G 55256 54756 548G 549G 556G 5516 552G 55256
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 213M 5.4893G 5.5106G 17.641M | 54911546 5508796G | Inf 1

J| l21225m 54893 5510525G | 17616M  5491154G  5508771G  Inf 2

21.25M 5489356 | 5.5106G 17.641M  5491154G  5.508796G | Inf 3

21.5M 5.4892G 55107G 17.666M 54911296 5508796G  Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5580MHz

( Ch Freq [0 [ Ch Freq [ 10-

5.58GHz 5- 5.58GHz =
Span 0- Span _g i
50MHz 5- 50MHz 10
REW 10+ REW 15
300kHz B 200kHz 20|
VBW VBW -25-]
1MHz 20 1MHz -30-
Sweep Time =59 Sweep Time -334
100ms 20— 100ms <9
Detector Type -35- Detector Type :é:
Peak _40-| Sample 55|

- LR, I I I uassiar | B L I I I I—
Portl [~ 5.555G 5.56 557G 558G 559G 56G 56056 55556 556G 557G 558G 559G 56G 56056
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 21.15M 5.5694G 5590556 | 17.641M  5571154G | 5588796G | Inf 1

L s 213sm 5.5693G 5590656 | 17.641M  5571154G  5588796G  Inf 2

2Mm 5569575G | 5.5990575G | 17.641M  5571154G  5588796G  Inf 3

21.35M 55603756 | 5.500725G | 17.641M 55711546 5588796G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5700MHz

( Ch Freq [ 10+ [ Ch Freg [ 10-

5.76Hz 5 5.1GHz a
Span 0+ Span A
50MHz -5+ 50MHz =7
REW -10- REW el
300kHz -15- 200kHz ;:
VBW -20- VBW e
1MHz -25- 1MHz g
Sweep Time -30-| Sweep Time 35+
100ms -35-| 100ms 40+
Detector Type 40— Detector Type _45-]
Peak 45— Sample _50-]

- oo [ - I I I - Tlossd D I I I S
Portl [/ 5.675G 5.68G 569G 576G 571G 572G 5725G 5675G 568G 560G 576G 571G 572G 5.725G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 20M 5689975G  5.709975G | 17.641M  5.691154G  5708796G | Inf 1

L | 2165Mm 5689156 | 5.7108G 17.666M  5.691154G  5708821G | Inf 2

21225M  568935G  5710575G | 17.641M  5.691154G  5708796G  Inf 3

21375M | 56894256 5.7108G 17.666M | 5.691154G  5708821G | Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5720MHz Straddle 5.47-5.725GHz

EBW

( Ch Freq 10+ Ch Freg
571GHz 5 5716Hz
Span 0- Span
30MHz -5- 30MHz
RBW -10+ RBW i
200kHz -15- 200kHz |
VBW -20- VBW
1MHz -25- 1MHz |
Sweep Time -30-| Sweep Time 3
100ms -35-| 100ms 1
Detector Type _a0-] Detector Type |
Peak a5 Sample 1
L J L ] |
r o -50-, . . . . " i\ =) . " - . . i
Port1 W 5695G 516G 5.705G 571G 5.715G 512G 57256 5695G 5.1G 5.705G 571G 5.715G 5126 5.725G
Port2 [~/ | r - - - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 15.285M 57097156 5.725G 13.823M 57111395 | 5724963G  Inf 1
S| 14.97M 5.71003G 5.725G 13.793M 5711154G | 5724948G  Inf 2
14.97M 5.71003G 5.725G 13.823M 5711124G  5.724948G  Inf 3
14.335M 5.710165G | 5.725G 13.808M 5711139G | 5724948G  Inf 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5720MHz Straddle 5.725-5.85GHz
( Ch Freq [ 5- [ Ch Freq [ 10-
5.745GHz 0- 5745GHz o
Span 5 Span
40MHz -10- 40MHz -10-
REW 15 REW ad
100kHz -20- 50kHz
VBW -25- VBW -30-
300kHz -30-| 200kHz
Sweep Time -35- Sweep Time <
100ms -40-| 100ms =50
Detector Type -45- Detector Type
Peak _50- Sample 214
. 155 I I I I I I I (b Y| - t I I I ‘ ‘ ‘ ,
Port1 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - - - ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.8M 5.725G 5.7288G 4198M 5.72501G 5729208G 500k 1
L 4| | 3.78M 5.725G 5.72878G 3.978M 5.72501G 5.728983G 500k 2
3.8M 5.725G 5.7283G 3.998M 5.72501G 5.729008G 500k 3
3.78M 5.725G 5.72878G 4.058M 5.72501G 5.720088G 500k 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5745MHz
( Ch Freq [ 10+ [] [ Ch Freqg [ 20+
5.745GHz o) 5745GHz i
Span 0+ Span
S0MHz 5 SOMHz 0-
RBW -10- RBWY o
100kHz -15- 200kHz
VEW -20- VBW -20-
300kHz -25-] 1MHz
Sweep Time -30-| Sweep Time =<9
100ms -35-| 100ms 40~
Detector Type 40— Detector Type
Peak _45- Sample =¥
- o | I | I " " o I I I I .
Port1 W 572G 573G 574G 5.75G 5.766 577G 572G 5736 574G 5756 576G 577G
Port2 [ | ¢ - ~ ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 17.575M 5.7362G 57537756 17.666M 5736129G  5753796G 500k 1
L 2| [ 17.6M 57361756 57537756 17.641M 57361796 5753821G 500k 2
17.55M 57362256 5.753775G  17.691M 5736129G  5753821G 500k 3
17.55M 5.7362G 5.75375G 17.666M 573681546 5.753821G | 500k 4
SPORTON INTERNATIONAL INC. Page No. : 121 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5785MHz

( Ch Freq [ 10- ( Ch Freg [ 20
5.785GHz 5 57856Hz i

Span 0- Span

S0MHz -5- 50MHz 0+
REW -10- REW .
100kHz -15- 200kHz

VBW -20- VBW -20-
300kHz -25- 1MHz

Sweep Time -30-| Sweep Time =
100ms -35-| 100ms 40
Detector Type _a0-] Detector Type

Peak _45-] Sample =

: 1| 50 ‘ I ‘ I ) | e I I I I ,
Port1 W 576G 571G 5.78G 579G 5.8G 581G 5.76G 5716 578G 579G 538G 581G
Port2 [~/ | r - - - ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 17.6M 57761756 57937756 17.641M 57761546 | 5793796G 500k 1

S| | 17.575M 5.7762G 57937756 17.666M 5J776154G  5793821G 500k 2
17.55M 57782256 5.793775G 17.666M 57781546 5.793821G | 500k 3
17.6M 5.776175G  5.793775G  17.691M 5776129G  5793821G 500k 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5825MHz

( Ch Freq [ - . [ Ch Freg [ 107 k

5825GHz 57 5825GHz ol o8 ’
Span 0- Span A
50MHz 5 50MHz =
RBW -10- RBW bl
100kH: 15- 200kHz i:
VBW -20- VBW =
300kHz -25-| 1MHz 30-
Sweep Time -30- Sweep Time 354
100ms -35-| 100ms _40-]
Detector Type -40- Detector Type _45-]
Peak _45- Sample 50—

. S|S0 ‘ I ‘ I (b | s I I I I ,
Port1 W 58G 581G 5826 583G 584G 585G 58G 5816 582G 5836 534G 5.85G
Port2 [~ | ¢ - - S '
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 17.575M 5.8162G 5.8337756 17.691M 5.816104G  5.833796G | 500k 1

L | | 17.575M 58161756 5.83375G 17.691M 55161046 5833796G 500k 2

17.575M 5.8162G 58337756 17.691M 5516104G  5833796G 500k 3

17.575M 5.8162G 58337756 17.691M 58161046 5833796G 500k 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5190MHz

( Ch Freq [ 15 [ Ch Freg [ 15

519GHz 10- 519GHz
Span 5- Span
100MHz 0- 100MHz
REW 5- REW
500kHz 10+ 500kHz
VEW VBW

2MHz 157 2MHz
Sweep Time -20- Sweep Time
100ms =59 100ms
Detector Type -30- Detector Type
Peak -35- Sample

- o Ty I | I | ) ’ | | | | ]
Port1 W 514G 516G 5186 5.2G 522G 524G 5166 518G 5.2G 522G 5.24G
Port2 [ | ¢ - ~ ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 401M 5.1701G 5.2102G 35.982M 5172009G | 5.207991G  Inf 1

L S [ 401M 5.17015G 5.21025G 35.932M 51719595 | 5.207891G  Inf 2

40.55M 5.16985G 5.2104G 35.982M 5171959G | 5.207941G  Inf 3
40.55M 5.16965G 5.2102G 36.032M 5171959G  5.207991G  Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5230MHz
Ch Freq 15+ Ch Freg 15+ ' I
10- 10- ! \-h
5.23GHz 5.23GHz 5 ol !
Span 5 Span 0-
100MHz 0~ 100MHz 5-
REW -5- RBW 10+
500kHz -10- 500kHz 15-]
VBW -15- VBW -20-]
2MHz -20- 2MHz 25
Sweep Time -25- Sweep Time -30+
100ms 30+ 100ms ié’
Detector Type 35+ Detector Type =g
Peak 40! Sample 50|

r V|- ‘ . ‘ . Ml s . . . . .
Portl [ 518G 5.26 5226 524G 5.266 523G 518G 526 5.22G 5246 5.26G 5.28G
Port2 [/ | r - )
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 40.35M 5.2099G 5250256 | 36.032M  5211950G | 5247991G | Inf 1

| 1 403m 5209856 5250156  35932M  5.212059G  5247991G  Inf 2
401M 5.21G 5.2501G 35932M  5.212009G  5.247941G | Inf 3
40.15M 5.2099G 5250056 | 35982M 52120096  5247991G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5270MHz
Ch Freq 10+ Ch Freq 10+ ]
5.27GHz 5- 527GHz - OBYV- R
Span 0- Span A of
100MHz 5-| 100MHz =9
10+
REW 10+ REW ped
500kHz 500kHz
-15- 20|
VBW VBW
-20- -25-]
2MHz 2MHz ad
Sweep Time =59 Sweep Time 354
100ms 30~ 100ms o
Detector Type -35- Detector Type _45-]
Peak _40-] Sample _50-]

r V| -45- , . , . Ml s . . . . .
Portl [ 522G 5.24G 5.266 528G 536 532G 5226 5.24G 5.26G 5.23G 53G 532G
Port2 [/ | r - - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 401M 5.2501G 5.2902G 35982M | 5.252009G  5.287991G | Inf 1

L s| | 40.25Mm 5.24%9G 5290156 | 35982M 52520096  5287991G  Inf 2

40.25M 5249856 | 5.2901G 35.932M  5.252059G  5.287991G | Inf 3
40.55M 5249656 | 5.2902G 35882M  5.252050G  5.287041G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5310MHz
Ch Freq 415 Ch Freq 10- }
- 5o '
531GHz 3 5316Hz o a8 \W-h
Span 0- Span
100MHz 5- 100MHz =9
10
RBW 10- RBW pd
500kHz 500kHz
15 -20-]
VBW VBW
-20- 25
2MHz 2MHz g
Sweep Time 257 Sweep Time 35+
100ms 30 100ms 5
Detector Type 325 Detector Type _45-]
Peak -40-] Sample 50—

: 1 '45_| I 1 I 1 1 ‘ ’ '55_\ 1 1 1 1 1
Portl [~/ 526G 528G 536G 532G 534G 536G 5.26G 5236 536G 5326 524G 536G
Port2 [~/ | ¢ - ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 40.25M 5290056 | 5.3303G 35.982M  5.292059G  5.328041G | Inf 1

L J| [ 406m 5280656 5330256 | 35882M  5.202059G | 5327941G | Inf 2

39.75M 5290056 5.3298G 35932 5.292059G  5.327991G  Inf 3

401M 5.29G 53301G 35932M 52920096 5327941G | Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5510MHz

( Ch Freq [ 10- ( Ch Freg [ 104

551GHz 5 5.51GHz o
Span 0- Span S
100MHz 5- 100MHz =9
REW 10 REW ig:
500kHz S 500kHz ey
VBW VBW

MHz 207 2MHz 31; ]
Sweep Time == Sweep Time iZS—
100ms -30- 100ms i
Detector Type -35- Detector Type =
Peak _40-| Sample _50-]

c 1| s ‘ I ‘ I ) T s I I I I .
Portl [~ 546G 548G 556 552G 554G 556G 5.46G 548G 556G 552G 554G 5.56G
Port2 [~/ | r - - - ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 40.4M 5.4807G 5.5301G 35082M | 54919596 | 5527941G | Inf 1

o | | 4045M 548975G | 5.5302G 36.082M  5491959G  5528041G | Inf 2
40.45M 5.48975G  5.5302G 35982M 54920096  5527991G | Inf 3
40.45M 5.48965G  5.5301G 36.032M  5491959G  5527991G | Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5550MHz
( Ch Freq [0 [ Ch Freq [ 57
5.55GHz 5- 5.556Hz 0]
Span 0- Span -5
100MHz 5- 100MHz -10-]
REW 10+ REW 15+
500kHz o 500kHz -20-|
VBW VBW -25-|
2MHz 20 2MHz -30-
Sweep Time =59 Sweep Time -35-
100ms 30~ 100ms -40-]
Detector Type -35- Detector Type -45-]
Peak _40- Sample -50-]

- = [ AN S ——— B
Portl [~ 55G 551G 552G 553G 554G 555G 556G 557G 558G 559G 56G 55G 551G 552G 553G 554G 555G 556G 557G 558G 559G 566G
Port2 [~ | ¢ - - =~ ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ 408M 5520456 | 5570256 | 36.032M  5.531950G | 5.567991G | Inf 1

\ J| | 4035M 552085G  5.5702G 35982M  5532009G  5567991G | Inf 2

40.55M 5.5298G 5570356 | 35.982M  5.532009G  5567991G | Inf 3
40.05M 5.5209G 5569956 | 36.082M  5.531050G  5568041G | Inf 4

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW

5670MHz

( Ch Freq [ [ Ch Freg [ 3-

5.67GHz 567GHz 5
Span Span -5+
100MHz 100MHz -10-
RBW RBW -15-]
500kHz 500kHz -20-
VBW vBW -25-|
2MHz 2MHz -30-|
Sweep Time Sweep Time =35
100ms 100ms 40~
Detector Type Detector Type 45—
Peak Sample 50~

- | -as I I I I b Tl s I I I I .
Portl [/ 562G 564G 566G 5.68G 576 572G 562G 564G 5.66G 568G 576 5726
Port2 [ | ¢ - ~ ’
Port3 [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 39.35M 5.6503G 5689656 | 35.932M  5.652059G  5687991G | Inf 1

\ J| | dom 5650056 5690056  36.032M  5.651950G  5.687991G | Inf 2

40.25M 5.6499G 5690156 | 35.982M  5.652009G  5687991G | Inf 3

40.25M 564995G  5.6902G 35932M 56519596  5687891G | Inf 4
SPORTON INTERNATIONAL INC. Page No. : 124 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-600640

10



FCC Test Report

Report No. : FR760624AB

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5710MHz Straddle 5.47-5.725GHz

[ch Freg [ 157 [cn Freq [ 10- 3 !

5.69GHz 10- . 5.69GHz o o8
Span 5 Span S
T0MHz 0- T0MHz =
RBW -5- RBW i
500kHz 10- 500kHz ;:
VBW -15- VBW en
2MHz -20- 2MHz .
Sweep Time -25- Sweep Time 35+
100ms -30-| 100ms 40|
Detector Type _35-] Detector Type =
Peak 40 -1 Sample 50—

c | e ‘ ‘ I ‘ ‘ - Tossd I I I I I —
Portl [~ 56556 561G 568G 5696 576 571G 57256 56556 567G 568G 569G 576G 571G 57256
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 34.37M 560063G | 5.725G 32.744M  5691004G | 5724738G | Inf 1

| | 3a195M 56908056 | 5.725G 32840M  5.691994G  5724843G  Inf 2
34.44M 569056G | 5.725G 32814M  5691904G  5.724808G | Inf 3
34335M  5.690665G | 5.725G 32849M  5.691994G | 5724843G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5710MHz Straddle 5.725-5.85GHz

( Ch Freq [ 5- [ Ch Freq [

5.745GHz Oy 5.7456Hz
Span 51 Span
40MHz -10- 40MHz
REW -15- REW
100kHz -20- 50kHz
VBW -25- VBW
300kHz -30-] 200kHz
Sweep Time -35- Sweep Time
100ms -40-| 100ms
Detector Type -45- Detector Type
Peak -50-| Sample

- SR ! ! ! ! ! ! ! |k : - ! ! ! I I I ]
Portl [~ 5725G 573G 5735G 574G 57456 575G 5755G 576G 5765G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 248M 572504G | 5.72752G | 3.798M 572501G  5728808G | S00k 1

L A 324m 5.725G 572824G  3458M 572501G  5728463G 500k 2

3.2M 5.725G 5.7282G 3478M 572501G  5728483G | 500k 3
3.26M 5.725G 5728266 3.538M 5725016  5728548G | 500k 4

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW

5755MHz

( Ch Freq [ 10+ [ Ch Freg [ 15

5.755GHz 5 5.755GHz LA L
Span 0+ Span -
100MHz -5+ 100MHz ol
REW -10- REW =7
100kHz -15- 500kHz 12:
VBW -20- VBW e
300kHz -25- 2MHz =
Sweep Time -30-| Sweep Time N
100ms -35-| 100ms 35|
Detector Type 40— Detector Type _40-]
Peak 45— Sample 45+

- | -so- I I I I o Sl T s I I I I -
Portl [/ 57056 532G 574G 576G 573G 58056 57056 572G 574G 576G 578G 5.805G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 35M 5737756 5772756 35932M | 5737009G | 5772941G | 500k 1

L |1 35am 5737456 | 5.77275G | 35882M  5737009G | 5772891G | 500k 2

3515M 5737756 5.7729G 35932M  5737009G | 5772941G | 500k 3

35M 5.7375G 5.7725G 35932M 57370096 | 5772941G | 500k 4
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5795MHz
Ch Freq 10+ Ch Freg 15+ I
5795GHz 5- 5.795GHz £14 amy )
Span 0- Span =
100MHz -5 100MHz ™
RBW -10- RBW 12 |
100kHz -15- 500kHz '15
VBW -20- VBW 20
300kHz -25- 2MHz 25
Sweep Time -30-| Sweep Time 30~
100ms -35-| 100ms 35|
Detector Type 40— Detector Type i
Peak a5} Sample 45—
Portl |~ 5745G 576G 578G 586G 582G 58456 57456 576G 5.78G 582G 5.845G
Port2 [~ | ¢ - y )
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 35.55M 5.777G 5.81255G 35.982M 5.776959G | 5812941G 500k 1
2| | 353M 5.7772G 5.8125G 35.932M 5776959G | 5812891G 500k 2
353M 5.77745G 5.81275G 35.932M 5778959G  5.812891G | 500k 3
35.55M 5.7772G 5.81275G 35.882M 5777009G  5812891G 500k 4
802.11ac VHT80-BF_Nss2,(MCS50)_4TX EBW
5210MHz
Ch Freq 13 Ch Freq
5.21GHz 10 5.21GHz
Span 5 Span
200MHz 0- 200MHz
RBW 5 RBW
1MHz . 1MHz
VBW VBW
3MHz 1 3MHz
Sweep Time =i Sweep Time
100ms == 100ms
Detector Type =30 Detector Type
Peak 35— Sample

1 A I I ' | | \ L -50- . | | 1 | ' "
Portl | 511G 515G 51756 5.2G 5.225G 525G 5.275G 531G 511G 5156 51756 52G 5.225G 525G 52756 531G
Port2 [/ | r - X - J
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 86.4M 5.1669G 5.2533G 75.862M 5172119G  5.247981G | Inf 1

L 4| | 86.9M 5.1666G 5.2535G 75.962M 51720195 | 5.247981G  Inf 2

86.4M 5.1669G 5.2533G 75.762M 5172119G | 5.247881G  Inf 3
86.1M 5.1673G 5.2534G 76.062M 51720195 | 5.248081G  Inf 4
802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5290MHz
Ch Freq 10+ Ch Freg 10+
5.29GHz 5- 5.29GHz =
Span - Span 0-] :
200MHz 5 200MHz 37
RBW RBW -10-]
1MHz il 1MHz 15-
VEW -15+ VBW -20-
3MHz 20~ 3MHz -25-]
Sweep Time 25 Sweep Time =30
100ms 100ms -35-]
Detector Type -30- Detector Type 40
Peak -35- Sample 45—

f 1 40 | | i ' ' ' - -S04 ' ! ' ' ' ' T
Portl |/ 519G 5225G 525G 5275G 53G 5325G 5356 539G 519G 52256 525G 52756 53G 5325G 535G 539G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 86.5M 5.2467G 5.3332G 76.062M 5.251919G | 5327981G  Inf 1

L /| | 86.9M 5.2469G 5.3338G 75.862M 52521195 | 5327981G  Inf 2

86.9M 5.2468G 5.3337G 75.962M 5.251919G | 53278381G  Inf 3

86.2M 5.2472G 53334G 76.162M 5.251919G  5.328081G  Inf 4
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5530MHz
Ch Freq 10+ Ch Freg 3
5.53GHz 5- 5.536Hz A
Span 0-| Span -5
200MHz 5 200MHz -10-]
RBW RBW -15-
1MHz =i 1MHz 20~
VBW -15- VBW -25-]
3MHz 20- 3MHz -30-
Sweep Time = Sweep Time -35-]
100ms 100ms 40
Detectar Type 30~ Detector Type 45+
Peak -35- Sample -50-]

1 ] | \ | . | \ | o -5 | \ | | . \ | I
Portl |~ 543G 545G 5475G 55G  5525G 555G 3.575G 546G 563G 543G 545G 5475G 535G 5525G 555G 5.575G 546G 563G
Port2 [~ ¢ : - J
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 84.5M 5.4877G 5.5722G 75.662M 54921195 | 5567781G  Inf 1

S| | 833M 5.4884G 5.5717G 75.662M 5492219G | 5567881G  Inf 2
85.6M 54871G 5.5727G 75.982M 54921196 5.568081G  Inf 3
85M 5.4876G 5.5726G 75.762M 5492219G | 5567981G  Inf 4
802.11ac VHT80-BF_Nss2,(MCS50)_4TX EBW
5610MHz
Ch Freq 10+ Ch Freq
5.61GHz 5- 5.61GHz
Span 0-| Span
200MHz 5 200MHz
RBW RBW
MHz = 1MHz
VBW -15- VBW
3MHz 20- 3MHz
Sweep Time = Sweep Time
100ms 100ms
Detector Type 30 Detector Type
Peak -35- Sample

1 A \ I | | \ \ o -50- . | | 1 'y ' I
Portl | 551G 555G 5575G 5.6G 5625G 565G 5.675G 571G 551G 555G 55756 56G 56256 565G 56756 571G
Port2 [/ | r - - Y ’
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 83.2M 5.5686G 5.6518G 75.762M 5572119G  5.647881G | Inf 1

L 4| 831Mm 5.5685G 5.6516G 75.762M 55721195 | 5647881G  Inf 2

829M 556866 | 5.6515G 75.762M 55721196 5647881G | Inf 3
835M 5.5682G 5.6517G 75.662M 5.572219G | 5647881G  Inf 4
802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5690MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freg 10+
5.65GHz 5- 5656Hz =
Span 0- Span 0
150MHz 5 150MHz 37
RBW RBW -10-]
1MHz il 1MHz 15-
VEW -15+ VBW -20-
3MHz 20~ 3MHz -25-]
Sweep Time 25 Sweep Time =30
100ms 100ms -35-
Detector Type -30- Detector Type 40
Peak -35- Sample 45—

f 1| 20 | ' ' ' i ' -50-) ' ] ' ' ' 1
Portl |/ 5575G 566G 5.625G 5656 56756 571G 57256 5.575G 56G 5.625G 565G 5.675G 576G 5.725G
Port2 [~ | r - Y ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 77175M 56478256 | 5.725G 72.483M 5652174G | 5724663G  Inf 1

L J | | 76.425M 56485756 | 5.725G 72.714M 56519495 | 5724663G  Inf 2

77.475M 5.647525G | 5.725G 72.564M 5652174G | 5724738G  Inf 3

76.65M 5.64835G 5.725G 72.564M 5.652099G  5.724863G  Inf 4
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Ch Freq

5.745GHz

Span

40MHz

RBW

100kHz

VBW

300kHz

Sweep Time

100ms

Detector Type
Peak

Port1
Port2
Port3

BERE)

Port4

802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5690MHz Straddle 5.725-5.85GHz

0 Ch Freg

55 5.745GHz
-10- Span
15- 40MHz
o RBW
. 100kHz

VBW

307 300kHz
=i Sweep Time
40 100ms
45+ Detector Type
o -
-55- ‘ ’

! | ' | ! |
57256 573G 5733G 574G 5745G 575G

| | |
575G 576G 5.765G

EBW

60—

| ' | 1 | | | |
5J25G 573G 5J35G 574G 545G 575G 535G 576G 5.765G

6dB(Hz) FI-6dB(Hz]  Fh-GdB{Hz)
3.28M 5.725G 5.72828G
3.24M 5.725G 5.72824G
318M 5.725G 5.72818G
3.18M 5.725G 5.72818G

OBW(Hz)
56170
56971
57770
5.737M

FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port

5725036 5.730647G | 500k 1
5.72501G 5.730707G | 500k 2
5725016 5.730787G | 500k 3
5.72501G 5730747G | 500k 4

802.11ac VHT80-BF_Nss2,(MCS50)_4TX EBW
5775MHz
( Ch Freq [0 [ Ch Freq 13
5.775GHz 5 57756Hz £
Span 0- Span 5
200MHz 5 200MHz 0-
RBW -10- RBW =57
100kHz -15- 1MHz -10-|
vBw -20- VBW -15-|
300kHz -25-| 3MHz -20-|
Sweep Time -30-| Sweep Time -25-1
100ms -35-| 100ms 230
Detector Type -40- Detector Type 35—
Peak _45-] Sample 401
- | s0- ! ! ! ! ! ! ! |k T s I ! ! ! N I |
Port1 W 5675G 5JG 5725G 575G 57756 58G 5825G 585G 5875G 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G
Port2 [~ | ¢ - S '
Port 3 W 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’7 74.5M 5.738G 5.8125G 75.762M 5737119G  5812881G | 500k 1
L 4| | 748M 5.7375G 5.8121G 75.762M 5737119G  5812881G 500k 2
3M 5.7374G 5.8104G 75.762M 5.737019G  5812781G 500k 3
75.4M 5.7378G 5.8132G 75.762M 57371196 5.812881G 500k 4
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For set 3 antenna/4T1S
Summary

Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 19.95M 16.442M 16M4D1D 19.3M 16.392M
5.25-5.35GHz 19.9M 16.442M 16M4D1D 19.2M 16.392M
5.47-5.725GHz 19.725M 16.442M 16M4D1D 14.835M 13.133M
5.725-5.85GHz 16.325M 16.442M 16M4D1D 3.14M 3.438M
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 20.825M 17.641M 17M6D1D 20.35M 17.591M
5.25-5.35GHz 20.65M 17.641M 17M6D1D 20.35M 17.591M
5.47-5.725GHz 20.625M 17.641M 17M6D1D 15.09M 13.763M
5.725-5.85GHz 17.575M 17.641M 17M6D1D 3.74M 3.958M
802.11ac VHT40_NssL,(MCS0)_4TX
5.15-5.25GHz 39.95M 36.032M 36M0D1D 39.05M 35.832M
5.25-5.35GHz 40.05M 36.032M 36M0D1D 39.15M 35.832M
5.47-5.725GHz 40.15M 36.032M 36MOD1D 34.58M 32.814M
5.725-5.85GHz 35.1M 36.082M 36M1D1D 3.16M 3.478M
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 85.5M 75.862M 75M9D1D 84.6M 75.562M
5.25-5.35GHz 85.7M 75.862M 75M9D1D 84.8M 75.662M
5.47-5.725GHz 86M 75.962M 76M0OD1D 77.25M 72.414M
5.725-5.85GHz 75.7M 76.062M 76M1D1D 3.14M 5.557M
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 21.975M 17.666M 17M7D1D 19.9M 17.616M
5.25-5.35GHz 21.7M 17.691M 17M7D1D 21.05M 17.616M
5.47-5.725GHz 21.7M 17.716M 17M7D1D 15.495M 13.808M
5.725-5.85GHz 17.675M 17.741M 17M7D1D 3.78M 4.098M
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 40.65M 36.182M 36M2D1D 39.55M 35.832M
5.25-5.35GHz 40.5M 36.082M 36M1D1D 39.9M 35.982M
5.47-5.725GHz 40.95M 36.082M 36M1D1D 35.035M 32.779M
5.725-5.85GHz 35.75M 36.132M 36M1D1D 2.74M 3.978M
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 84.5M 75.862M 75M9D1D 83.3M 75.462M
5.25-5.35GHz 86.5M 76.162M 76M2D1D 86.1M 75.662M
5.47-5.725GHz 86.8M 76.062M 76M1D1D 77.7M 72.564M
5.725-5.85GHz 76.4M 75.962M 76M0D1D 3.1M 7.096M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
R T - Tl I e I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5180MHz Pass Inf 1095M | 16392M | 19575M | 16417M 195M 16417M | 10325M | 16.442M
5200MHz Pass Int 19.6M 16.417M 19.6M 16.302M 19.6M 16442M | 1985M | 16.442M
5240MHz Pass Inf 19575M | 16302M | 19.625M | 16417M | 19375M | 16.417M 19.3M 16.417M
5260MHz Pass Inf 10625M | 16302M | 19675M | 16442M | 19475M | 16.392M 19.9M 16.417M
5300MHz Pass Int 1975M | 16392M | 19775M | 16417M | 1925M | 16417M | 10825M | 16.417M
5320MHz Pass Inf 1955M | 16392M | 19.45M | 16.392M 19.2M 16302M | 10725M | 16.417M
5500MHz Pass Inf 19.6M 16.417M 19.2M 16442M | 10575M | 16.417M 19.4M 16.367M
5580MHz Pass Inf 19.6M 16417M | 19175M | 16417M | 19525M | 16442M | 19.475M | 16.392M
5700MHz Pass Int 19725M | 16417M | 1955M | 16417M | 19225M | 16.417M 19.7M 16.417M
57522;"'2272522"3‘:'9 Pass Inf 15015M | 13163M | 14.895M | 13163V | 14.835M | 13193 | 14865M | 13.33M
sgzgynggggg‘;'e Pass 500k 3.16M 3.498M 3.16M 3.438M 3.14M 3.478M 3.24M 3.498M
5745MHz Pass 500k 16325M | 16417M | 16325M | 16.417M 163M 16392 | 16325M | 16.392M
5785MHz Pass 500k 16325M | 16417M | 16325M | 16.417M 163M 16.302M 163M 16.442M
5825MHz Pass 500k 16325M | 16417M | 16025M | 16417M | 16275M | 16392M | 16325M | 16.392M
802.11ac
VHT20_NssL,(MCS0)_
47X
5180MHz Pass Int 20825M | 17.641M | 20625M | 17.616M 205M 17.616M 20.4M 17.616M
5200MHz Pass Inf 20525M | 17.641M | 20625M | 17.616M | 20625M | 17591M | 20.35M | 17.501M
5240MHz Pass Inf 20475M | 17501M | 20375M | 17.616M | 20.625M | 17.591M 205M 17.616M
5260MHz Pass Int 2045M | 17591 | 20575M | 1759IM | 20575M | 1750IM | 20.375M | 17.641M
5300MHz Pass Inf 20475M | 1759IM | 20475M | 17.616M | 20.65M | 17501M | 20525M | 17.641M
5320MHz Pass Inf 20475M | 17641 | 20625M | 17.64IM | 2055M | 17501M | 20.35M | 17.641M
5500MHz Pass Int 20575M | 1750IM | 20475M | 17.616M | 20525M | 17616M | 2035M | 17.591M
5580MHz Pass Inf 2045M | 17.616M | 20375M | 17501M | 20625M | 17.616M | 20275M | 17.591M
5700MHz Pass Inf 20475M | 17501 | 2055M | 17.616M | 2055M | 17641M | 20475M | 17.591M
57522;"?27255‘3‘1‘3'9 Pass Inf 15105M | 13808M | 1500M | 13778M | 15195M | 13778M | 15195M | 13.763M
STz Svacdle Pass 500k 3.88M 3.958M 3.74M 3.998M 3.78M 3.958M 3.76M 3.958M
5745MHz Pass 500k 1755M | 17616M | 17575M | 17.616M | 17.525M | 17501M | 17575M | 17.591M
5785MHz Pass 500k 1755M | 17616M | 1755M | 17.64IM | 17.15M | 17501M | 17.55M | 17.641M
5825MHz Pass 500k 17525M | 17616M | 17575M | 1750IM | 1755M | 17.616M | 17.525M | 17.641M
802.11ac
VHT40_Nss1,(MCS0)_
47X
5190MHz Pass Inf 3995M | 36032M | 3955M | 35882M 39.4M 35982M | 3005M | 35.832M
5230MHz Pass Inf 3975M | 35.882M 39.6M 35882M | 3065M | 35.982M 39.1M 35.882M
5270MHz Pass Int 3995M | 35.982M 30.8M 3.932M | 3065M | 35.882M 39.2M 35.932M
5310MHz Pass Inf 40.05M | 35932M 39.8M 35.832M 39.8M 36032M | 3915M | 35.982M
5510MHz Pass Inf 3065M | 35932M | 39.65M | 35982M | 39.55M | 35032M | 3935M | 36.032M
5550MHz Pass Int 39.9M 35.932M | 3085M | 36032M | 3955M | 35.982M 39.2M 35.932M
5670MHz Pass Inf 40.15M | 36.032M 40.1M 36032M | 3075M | 35.982M 39.3M 35.982M
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
57512;"'22725253‘;'9 Pass Inf 3486M | 32814M | 3486M | 32849M | 34755M | 32.840M | 3458M | 32.884M
sglgynggggg‘;'e Pass 500k 3.16M 3.538M 3.16M 3.498M 3.16M 3.498M 3.16M 3.478M
5755MHz Pass 500k 3505M | 3598M | 350M | 36.032M 35.IM 35982M | 3505M | 35932
5795MHz Pass 500k 337M 35.982M 34M 35982M | 3505M | 36.082M 32.8M 35.932M
802.11ac
VHT80_NssL,(MCS0)_
47X
5210MHz Pass Inf 84.6M 75.762M 84.6M 75.862M 84.9M 75.762M 85.5M 75.562M
5290MHz Pass Inf 85.2M 75.762M 84.8M 75.662M 85.1M 75.862M 85.7M 75.762M
5530MHz Pass Inf 85.2M 75.862M 84.6M 75.862M 85.2M 75.762M 86M 75.762M
5610MHz Pass Inf 84.8M 75.762M 84.8M 75.962M &M 75.862M 85.7M 75.862M
S0oHz Svaddle Pass Inf 77305M | 72564M | 7725M | 72480M | 77.475M | 72.489M 777M 72.414M
5«;9%5285;2':?.; Pass 500k 3.14M 5577 3.16M 5.557M 3.14M 5.737M 3.16M 5.597M
5775MHz Pass 500k 75.3M 75.662M 75.4M 75.862M 75.7M 76.062M 75M 75.862M
802.11ac
VHT20-BF_NssL,(MC
S0) 4TX
5180MHz Pass Inf 2135M | 17.64IM | 21125M | 17.641M 21.8M 17641M | 21325M | 17.641M
5200MHz Pass Inf 19.9M 17616M | 21375M | 17.641M | 2125M | 17.666M | 21175M | 17.666M
5240MHz Pass Inf 21305M | 17.641M | 2135M | 17.641M | 21.075M | 17.666M | 21975M | 17.641M
5260MHz Pass Int 21.4M 17666M | 21225M | 17.641M | 21275M | 1764IM | 2135M | 17.691M
5300MHz Pass Inf 21.7M 17666M | 21.05M | 17616M | 21525M | 17.666M | 2125M | 17.666M
5320MHz Pass Inf 21.4M 17.666M 21.6M 17666M | 2L55M | 17.641M | 21.225M | 17.666M
5500MHz Pass Int 2155M | 17.64IM | 20.875M | 17.666M | 21275M | 17.666M 21.2M 17.666M
5580MHz Pass Inf 21475M | 17.69IM | 2125M | 17.666M | 2135M | 17.666M | 21125M | 17.666M
5700MHz Pass Inf 21.3M 17666M | 21525M | 17.666M | 21275M | 17.691M 217M 17.716M
57522;"?27255‘3‘1‘3'9 Pass Inf 15675M | 13838M | 15495M | 13823V | 15555M | 13808M | 1557M | 13.808M
STz Svacdle Pass 500k 38M 4.098M 3.78M 4.138M 3.86M 4.218M 3.78M 4.218M
5745MHz Pass 500k 17575M | 17.691M 176M 17666M | 17575M | 17.69IM | 1755M | 17.666M
5785MHz Pass 500k 17575M | 17641M | 1755M | 17.691M 176M 17666M | 17575M | 17.666M
5825MHz Pass 500k 1765M | 17.666M | 1765M | 17.69IM | 17.625M | 17.716M | 17675M | 17.741M
802.11ac
VHT40-BF_NssL,(MC
S0) 47X
5190MHz Pass Inf 3955M | 35982M | 39.65M | 35982M 39.6M 35.932M 40.4M 35.832M
5230MHz Pass Inf 39.0M 36182M | 4035M | 36.032M | 4065M | 36.032M | 40.65M | 36.082M
5270MHz Pass Int 39.9M 35.982M 402M 36.032M 40.4M 36032M | 4025M | 35.982M
5310MHz Pass Inf 40.4M 36.032M 405M 3982M | 4025M | 35.982M | 4045M | 36.082M
5510MHz Pass Inf 3995M | 35.982M 40.3M 35.932M 402M 35.982M 40.6M 35.982M
5550MHz Pass Int 403M 35.982M 40M 36082M | 4025M | 36032M | 40.45M | 35.982M
5670MHz Pass Inf 4095M | 36032M | 39.95M | 36032M | 4025M | 36.032M | 4035M | 35.982M
57512;"'22725253‘;'9 Pass Inf 35035M | 32884M | 35035M | 32849M | 35315M | 32849M | 3507 | 32.779M
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
STIONrz Sracdle Pass 500k 3.04M 4.118M 2.74M 4,018M 3.18M 3.978M 3.2M 4,018M
5755MHz Pass 500k 349M | 35932M | 348 | 35932M | 353 | 35.9%2M | 3345M | 36.132M
5795MHz Pass 500k 34M | 3613M | 3575M | 3608M | 354M | 36032M | 3555M | 36.082M
802.11a
VHTB0-BF_Nss1,(MC
50)_47X
5210MHz Pass Inf 837M | 75462M | 833M | 7556M | 837M | 75.862M | 845M | 75.762M
5200MHz Pass Inf 86.IM | 75762M | 862M | 7566M | 865M | 76062M | 86IM | 76.162M
5530MHz Pass Inf 864M | 7586M | 865M | 7586M | 86IM | 75.962M | 867M | 75.962M
5610MHz Pass Inf 868M | 7596M | 868M | 7606M | 865M | 75.962M | 866M | 76.062M
509Nz Sraddle Pass Inf 72IM | 72564M | 7815M | 7263M | 78675M | 72639M | 777M | 72639M
SO0z Swaddle Pass 500k oM 7.136M 32M 7.006M 3.18M 7.036M 3.M 7.156M
5775MHz Pass 500k 76M 75862M | 750M | 7586M | 750M | 7596M | 764M | 75.762M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX EBW
5180MHz
( Ch Freq [ 10- ( Ch Freg [ 104
5.18GHz 5 518GHz
Span 0- Span ™
S0MHz -5+ 50MHz 10-
REW -10- RBW
200kHz -15- 200kHz -20-]
VBW -20- VBW
1MHz -25- 1MHz 30
Sweep Time -30-| Sweep Time
100ms 35+ 100ms =9
Detector Type _40-] Detector Type =
Peak a5} Sample
c SR - ‘ I ‘ — R - I I I —
Portl [~ 51556 516G 5176 5136 519G 526 52056 51556 516G 5176 518G 519G 526G 52056
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 19.95M 5160056 | 5.1899G 16.392M | 5.171804G  5.188196G | Inf 1
| 119575M 5170156 51897256 16417M  5.171804G | 5188221G  Inf 2
19.5M 51701256 | 5.189625G | 16417M  5171804G  5188221G  Inf 3
19325M  5.17055G  5189875G | 16442M  5.171779G  5188221G  Inf 4
802.11a_(6Mbps)_4TX EBW
5200MHz
( Ch Freq [0 [ Ch Freq [ 10-
5.2GHz 5 526Hz
Span 0- Span ™
50MHz -5 50MHz 10
REW -10- REW
200kHz -15- 200kHz 20|
VBW -20- VBW
1MHz -25- 1MHz -30-]
Sweep Time -30- Sweep Time
100ms 35+ 100ms <29
Detector Type -40- Detector Type 50~
Peak _45-] Sample
- oo (R I I I - B L I I I I—
Portl [~ 51756 518G 519G 526 521G 5.22G 52256 51756 518G 519G 526 521G 5.22G 5.225G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 19.6M 519G 5.2096G 16417M | 51917796 5.208196G | Inf 1
L | 196Mm 519G 5.2096G 16392M  5.191779G  5.208171G  Inf 2
19.6M 51900756 5.209675G | 16.442M  5191779G  5208221G  Inf 3
19.85M 5.1901G 5200956 | 16.442M  5191779G  5208221G | Inf 4
802.11a_(6Mbps)_4TX EBW
5240MHz
( Ch Freq [ 10+ [ Ch Freq [ 10- 8 !
5.24GHz 3 524GHz v
Span 0- Span o
S0MHz -5 S0MHz 10
RBW -10- RBW
200kHz -15- 200kHz 20|
VBW -20- VBW
1MHz -25- 1MHz -30+
Sweep Time -30-| Sweep Time
100ms 35- 100ms =9
Detector Type 40— Detector Type 50
Peak 45— Sample
- oo - I I I - R - I I I I—
Portl [/ 5.215G 5.221 5236 524G 525G 5.26G 5.265G 5.215G 5226 523G 524G 5256 5.26G 5.265G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 19.575M  5.23G 5.249575G | 16392M  5231804G  5.248196G  Inf 1
L | 19625M  5.220975G | 5.2406G 16417M 52317796 5.248196G | Inf 2
19375M  5.23025G  5249625G | 16417M  5.231779G | 5.248196G  Inf 3
19.3M 52305256 | 5.249825G | 16417M  5.231779G | 5248196G | Inf 4
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FCC Test Report Report No. : FR760624AB
802.11a_(6Mbps)_4TX EBW
5260MHz
Ch Freq 57 Ch Freg 10+
5.26GHz 0- 5.26GHz 0
Span -5- Span
50MHz 104 S0MHz 10
RBW e RBW
200kHz 20+ 200kHz -20-

VBW VBW
1MHz =7 1MHz -30+
Sweep Time == Sweep Time
100ms -35- 100ms <
Detector Type -40- Detector Type o
Peak 45 [sample |
1 ] | | | | | | -60-, | | | | | |
Portl |~ 5.235G 5.24G 5.25G 526G 521G 5.28G 5.285G 5.235G 524G 5256 5.26G 52716 5.28G 5.285G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 19.625M 5.24995G 5.269575G  16.392M 5.251804G | 5.268196G  Inf 1
J | | 19.675M 5.249975G  5.26965G 16.442M 5.251779G | 5.268221G  Inf 2
19.475M 5.250125G  5.2696G 16.392M 5.251804G  5.268196G  Inf 3
19.9M 5.250075G  5.269975G  16417M 5.251804G | 5.268221G  Inf 4
802.11a_(6Mbps)_4TX EBW
5300MHz
Ch Freq 5- Ch Freq 10+
536GHz 0+ 536Hz 0
Span -5 Span
S50MHz -10- S50MHz 10
REW 5 RBW
200kHz 30 200kHz -20-
VBW VBW
1MHz 7 1MHz -30+
Sweep Time =04 Sweep Time
100ms 35- 100ms <
Detector Type -40- Detector Type 50~
Peak _45-| Sample
1 1 0 | | 1 | | ' -60- | | ' | | '
Portl | 5.275G 5.28 529G 53G 531G 5326 5325G 5.275G 5.28G 5.29G6 53G 5316 532G 5.325G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.75M 5.28995G 5.3097G 16.392M 5.291804G  5.308196G | Inf 1
L 4| | 19.775M 5.28995G 53097256 16.417M 5.201804G | 5308221G  Inf 2
19.25M 5.200325G  5.309575G  16417M 5.291804G | 5308221G  Inf 3
19.825M 5.20015G 53009756 16.417M 5.201804G | 5308221G  Inf 4
802.11a_(6Mbps)_4TX EBW
5320MHz
Ch Freq 5- Ch Freg 10+
532GHz 0- 532GHz 0
Span 5- Span
50MHz -10- 50MHz 10
REW 5 REW
200kHz 20+ 200kHz -20-
VEW VBW
1MHz B 1MHz -30
Sweep Time -30- Sweep Time
100ms 35+ 100ms <
Detector Type -40- Detector Type s50-
Peak -45-) Sample
i 1| 304 ' | I | | ' -60-) ] | ! ! ! '
Portl |/ 5.295G 5.3 531G 5326 533G 534G 5.345G 5.205G 53G 5316 532G 5336 5.34G 5.245G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.55M 531G 5.32955G 16.392M 5311804G | 5328196G  Inf 1
L J | | 19.45M 53102256 53296756 16.392M 53118045 | 5328196G  Inf 2
19.2M 5.31045G 5.32965G 16.392M 5311804G | 5328196G  Inf 3
19.725M 5.3102G 53299256 16.417M 5311804G  5.328221G  Inf 4
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FCC Test Report Report No. : FR760624AB
802.11a_(6Mbps)_4TX EBW
5500MHz
Ch Freq 57 Ch Freg 10+
5.5GHz 0- 5.5GHz 0
Span -5- Span as Vh
50MHz 104 S0MHz 10
RBW e RBW
200kHz 20+ 200kHz -20-

VBW VBW
1MHz =7 1MHz -30+
Sweep Time == Sweep Time
100ms -35- 100ms <
Detector Type -40- Detector Type o
Peak 45| Sample
Portl |~ 5475G 548 549G 536G 551G 552G 5.525G 5.475G 548 549G 55G 531G 552G 55256
Port2 [~ | ¢ - y )
Port3 |/ 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 19.6M 5.49005G 5.50965G 16.417M 54918045 | 5508221G  Inf 1
S 119.2M 5.4904G 5.5096G 16.442M 5491804G | 5508246G  Inf 2
19.575M 5.4901G 5.5096756 16.417M 5491804G  5.508221G  Inf 3
19.4M 5.4905G 5.5099G 16.367M 5491829G | 5508196G  Inf 4
802.11a_(6Mbps)_4TX EBW
5580MHz
Ch Freq 5- Ch Freq 10+
5.58GHz 0+ 5.58GHz 0
Span -5 Span
S50MHz -10- S50MHz 10
REW 5 RBW
200kHz 30 200kHz -20-
VBW VBW
1MHz 7 1MHz -30+
Sweep Time =04 Sweep Time
100ms 35- 100ms <
Detector Type -40- Detector Type 50~
Peak _45- Sample
1 ] . I . | 1 | -60-) | . . . | |
Portl | 5.555G 5.56/ 557G 538G 559G 56G 5605G 5.555G 5.56¢ 557G 5.58G 539G 56G 5.605G
Port2 [/ | r - X - J
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.6M 5.57005G 5.58965G 16.417M 5.571779G  5.588196G | Inf 1
L 4| | 19175M 5.5704G 5.589575G  16.417M 5.571804G | 5588221G  Inf 2
19.525M 5.570125G  5.58965G 16.442M 5.571779G | 5.588221G  Inf 3
19.475M 5.570475G6 5589956 16.392M 5.571804G | 5588196G  Inf 4
802.11a_(6Mbps)_4TX EBW
5700MHz
Ch Freq 5- Ch Freg 10+
5.7GHz 0- 5.76Hz 0
Span 5- Span
50MHz -10- 50MHz 10
REW 5 REW
200kHz 20+ 200kHz -20-
VEW VBW
1MHz B 1MHz -30
Sweep Time -30- Sweep Time
100ms 35+ 100ms <
Detector Type -40- Detector Type s50-
Peak -45- Sample
i 1| 304 ' | ' | ! ' -60-) | ' ' ! ! '
Portl |/ 5.675G 5.68 569G 571G 571G 572G 5.725G 5.675G 568 569G 57G 571G 572G 5.725G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.725M 5.68995G 57096756 16.417M 5.691804G | 5708221G  Inf 1
L J | | 19.55M 5.69005G 5.7096G 16.417M 5.601779G | 5708196G  Inf 2
19.225M 56903756 5.7096G 16.417M 5.691779G | 5708196G  Inf 3
19.7M 5.6901G 5.7098G 16.417M 5.691804G  5.708221G  Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq 57 Ch Freg 10+ i UE}
571GHz 0- 571GHz , ! o8
Span -5- Span g
30MHz 10 30MHz 10
REW 45- RBW
200kHz e 200kHz -20-]
VBW VBW
1MHz 25 1MHz -30-
Sweep Time == Sweep Time
100ms -35- 100ms =9
Detector Type -40-| Detector Type 4
Peak 45— Sample

[ ] \ | | | | | -60-) \ | | | | i
Portl [ 56956 576 57056 5716 57156 572G 57256 56956 57G 57056 571G 57156 5726 5J25G
Port2 [/ | r - Y )
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 15015M | 57099856 | 5.725G 13163M  5711769G  5.724033G | Inf 1

| [14895M 57101056 | 5.725G 13163M  5T7L1769G  5724933G  Inf 2
14835M 57101656 | 57256 13193M  5.711769G  5.724963G | Inf 3
14.365M 57101356 5.725G 13133M  5711769G  5724903G  Inf 4
802.11a_(6Mbps)_4TX EBW
5720MHz Straddle 5.725-5.85GHz

- e S o .

Ch Freq Ch Freg - |
5.745GHz 0- 5 745GHz Sl
Span 5 Span ig_ -k
10MHz -10- 40MHz 2T OBY-h
REW 15+ REW 'i i

100kHz 20~ 50kHz -au

VBW -25- VBW .

300kHz -30-] 200kHz e

Sweep Time -35- Sweep Time 45+

100ms -40-| 100ms 50|

Detector Type -45- Detector Type 55|

Peak -50-| Sample 60—

[ = | i | | | | | \ 65~ | ! | | | | | |
Portl |/ 5725G 573G 5735G 574G 57456 575G 5755G 576G 5765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [/ | r - - Y ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 316M 5.725G 5728166 | 3498M 5725016 5728508G | S00k 1

L | ] 316m 5.725G 5728166 3438M 572501G  5728448G | 500k 2

314M 5.725G 5728146 3478M 572501G  5728483G | 500k 3
3.24M 5.725G 572824G  3498M 5725016 5728508G | 500k 4
802.11a_(6Mbps)_4TX EBW
5745MHz
Ch Freq 10+ Ch Freg 134 i
5.745GHz 57 5745GHz 12' eBY)
Span 0+ Span o
S0MHz -5 S0MHz 5
RBW -10- RBW 10
100kHz -15- 200kHz 15
VBW -20- VBW 20
300kHz -25- 1MHz -23-
Sweep Time -30-| Sweep Time -30-]
100ms 35- 100ms i;'
Detector Type 40— Detector Type 745 |
Peak 45— Sample =i

F 1 '5D_I I 1 I 1 1 '55_\ 1 1 1 1 1
Portl |/ 572G 5736 574G 575G 576G 577G 5126 5736 574G 575G 576G 577G
Port2 [~/ | ¢ - Y
Port3 [ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 16325M  5.73685G 57531756 | 16417M  5.736804G | 5753221G | 500k 1

L | 116325M 5736856 | 57531756 16417M  5736779G | 5753196G | 500k 2

16.3M 573685G 5753156 16.392M  5736804G  5753196G | 500k 3

16325M  5.73685G 57531756 | 16392M  5.736804G | 5753196G | 500k 4
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX EBW
5785MHz
Ch Freg 415 Ch Freg 19 |
5+ ;

5.785GHz o 5.785GHz 10- o h
Span Span
S0MHz 57 50MHz 0-]

10
RBW RBW

15- -10-
100kHz » 200kHz
VBW 25 VBW -20-
300kHz 1MHz

230 -30-]
Sweep Time 35 Sweep Time
100ms -40-] 100ms 40
Detector Type _ Detector Type

-45 50|
Peak 50 Sample

1 ] | | | | | -60- | | | | |
Portl |~ 576G 571G 5.78G 579G 5.8G 581G 5.76G 5716 578G 579G 536 5816
Port2 [~ | ¢ - y )
Port 3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 16.325M 5.77685G 57931756 16.417M 5.J76779G | 5793196G 500k 1

J | | 16.325M 57768256 5.79315G 16.417M 5.J76754G  5793171G 500k 2

16.3M 5.77685G 5.79315G 16.392M 57768046 5.793196G | 500k 3

16.3M 5.77685G 5.79315G 16.442M 5.J76779G  5793221G 500k 4
802.11a_(6Mbps)_4TX EBW
5825MHz
Ch Freq 10- Ch Freq 10- op
5825GHz 57 5825GHz ol
Span 0- Span A
50MHz 5 50MHz =
RBW -10- RBW ig ]
100kHz -15- 200kHz 'm
VBW -20- VBW =
300kHz -25-| 1MHz 30-
Sweep Time -30- Sweep Time 354
100ms -35-| 100ms _40-]
Detector Type -40- Detector Type _45-]
Peak _45-] Sample 50—

1 ] | | | ! | -55-) ! | | | |
Portl | 58G 581G 5826 583G 584G 585G 58G 5816 582G 5836 5.84G 5.85G
Port2 [~ | ¢ - : y )
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 16.325M 5.816825G  5.83315G 16.417M 5.816779G  5.833196G | 500k 1

L J | | 16.025M 58168256  5.83285G 16.417M 55167546 5833171G 500k 2

16.275M 5.81685G 5833125G  16.392M 5516779G  5833171G 500k 3
16.325M 58168256 5.833156 16.392M 58167796 5833171G 500k 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5180MHz
Ch Freq 15 Ch Freg 10+
5.18GHz 45 518GHz .
Span 5 Span
S0MHz 0- S0MHz 10
RBW -5+ RBW
300kHz -10- 200kHz -20-
VEW -15+ VBW
1MHz -20- 1MHz -30-
Sweep Time -25-| Sweep Time
100ms 30- 100ms <
Detector Type 35— Detector Type s50-
Peak 40 Sample

i 1| B ' 1 ' | ' ' -60-) 1 ' ' ' ! '
Portl |/ 5155G 516G 517G 518G 519G 52G 5.205G 5.155G 516G 5176 518G 519G 5.2G 5.205G
Port2 [~ | r - Y ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 20.825M 5.169525G 5190356 17.641M 51711796 | 5188821G  Inf 1

L J | | 20.625M 51697756 5.1904G 17.616M 51711795 | 5188796G  Inf 2

20.5M 5.16975G 5.18025G 17.616M 5171179G | 5188796G  Inf 3

20.4M 5.1698G 51902G 17.616M 5171179G  5188796G  Inf 4
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FCC Test Report Report No. : FR760624AB
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5200M Hz
Ch Fregq 15+ Ch Freg 10+
5.2GHz 10- 52GHz .

Span 5 Span
S0MHz 0~ 50MHz 10-
RBW -5 RBW
300kHz -10- 200kHz -20-]
VBW -15- VBW
1MHz -20- 1MHz 30
Sweep Time -25- Sweep Time
100ms 30+ 100ms =9
Detector Type _35- Detector Type sid
Peak 40 Samp\e
: SR e . —
Portl [~/ 51756 518G 5196 216 5226 5.2255 51756 5186 5196 5.2G 5.22G 5.225G
Port2 [/ | r Y )
Port3 [~/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Partd [~ 20525M | 5.1898G 52103256 17.641M 51911796 | 5.208821G | Inf 1
J| | 20625M | 518975G | 52103756  17.616M  5191179G  5.208796G  Inf 2
20625M  518975G  5.210375G  17.591M 51912046  5208796G  Inf 3
2035M 5.1898G 5210156  17.581M  5.191204G  5.208796G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5240M Hz
Ch Freq 13 Ch Freq 10+ FEM I
5.24GHz 10- 5.20GHz . |
Span 5 Span
50MHz 0- 50MHz 10
REW 5 REW
300kHz -10- 200kHz 20|
VBW -15- VBW
1MHz -20- 1MHz -30-]
Sweep Time -25- Sweep Time
100ms 30+ 100ms <29
Detector Type -35- Detector Type 50~
Peak -0 Sample
[ [ B | | | | \ -60-| | | | |
Portl |/ 52156 5.226 523G 524G 525G 5.266 5.265G 52156 5.226 5236 524G 5.26G 5.265G
Port2 [/ | r - - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Partd [ 20475M | 52298256 | 5.2503G 17591M | 52312046 | 5248796G  Inf 1
L 4| 20375M  5.2298G 5.250175G  17.616M  5.231179G  5.248796G  Inf 2
20625M | 5.229675G | 5.2503G 17591M | 5.231204G | 5248796G  Inf 3
2050 5.2207G 5.2502G 17616M 52311796 | 5248796G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5260MHz
Ch Freq 5- Ch Freg 10+
5.26GHz 0- 5.26GHz 0
Span 5- Span
50MHz -10- 50MHz 10
RBW 15- RBW
300kHz By 200kHz -20-]
vBW VBW
1MHz 57 1MHz -30-
Sweep Time -30- Sweep Time
100ms -35- 100ms =9
Detector Type -40- Detector Type s50-
Peak -45-] Sample
F 1 '50_ I 1 I 1 1 '60_ 1 1 1 1
Portl |/ 52356 5.24G 525G 5.26G 527G 5.28G 5.285G 52356 5.24G 525G 526G 528G 5.285G
Port2 [~/ | ¢ - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 2045M 5.24975G | 5.2702G 17.591M | 5.251204G | 5268796G  Inf 1
L J| | 20575M | 5.249825G | 5.2704G 17.591M 52512046  5268796G  Inf 2
20575M | 5.24975G  5.270325G  17.591M | 5.251204G  5.268796G  Inf 3
20375M | 5.2498G 5.270175G  17.641M  5.251179G  5.268821G  Inf 4
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FCC Test Report Report No. : FR760624AB
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5300MHz
Ch Freq 57 Ch Freg 10+
5.3GHz 0- 53GHz 0
Span -5- Span
50MHz 104 S0MHz 10
RBW e RBW
300kHz 20+ 200kHz -20-

VBW VBW
1MHz =7 1MHz -30+
Sweep Time == Sweep Time
100ms -35- 100ms <
Detector Type -40- Detector Type o
Peak _45-] Sample
1 ] | | 1 | | ' -60-, | | 1 | | \
Portl |~ 5.275G 5.28 5.29G 53G 531G 532G 5325G 5.275G 528G 5.29G6 53G 531G 532G 53256
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 20.475M 5.289925G6  5.3104G 17.591M 5.201204G | 5308796G  Inf 1
S| | 20475M 5.28975G 53102256 17.616M 5.201179G | 5308796G  Inf 2
20.65M 5.289725G 53103756 17.591M 5.291204G  5.308796G  Inf 3
20.525M 5.289675G  5.3102G 17.641M 5.201179G | 5308821G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5320MHz
Ch Freq 5- Ch Freq 10+
532GHz 0+ 532GHz 0
Span -5 Span
S50MHz -10- S50MHz 10
REW 5 RBW
300kHz 30 200kHz -20-
VBW VBW
1MHz 7 1MHz -30+
Sweep Time =04 Sweep Time
100ms 35- 100ms <
Detector Type -40- Detector Type 50~
Peak _45-] Sample
1 1 0 ' | | | | | -60-) | | | | | .
Portl | 5.295G 5.3 5316 5326 533G 534G 5.345G 5.295G 5.3 5316 532G 5336 534G 5.345G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 20.475M 5.30985G 53303256 17.641M 5311179G  5.328821G  Inf 1
L J | | 20.625M 53097256  5.33035G 17.641M 53111795 | 5328821G  Inf 2
20.55M 5.3008G 5.33035G 17.591M 5311204G | 5328796G  Inf 3
20.35M 5.30985G 5.3302G 17.641M 53111795 | 5328821G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5500MHz
Ch Freq 5- Ch Freg 10+
5.5GHz 0- 5.56Hz 0
Span 5- Span
50MHz -10- 50MHz 10
REW 5 REW
300kHz 20+ 200kHz -20-
VEW VBW
1MHz B 1MHz -30
Sweep Time -30- Sweep Time
100ms 35+ 100ms <
Detector Type -40- Detector Type s50-
Peak -45-] Sample
i ] | | | i ' ' -60-) | ! ' ' ' '
Portl |/ 5475G 5.48 549G 553G 551G 552G 5525G 5475G 548G 549G 55G 551G 552G 5.525G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 20.575M 5.48985G 55104256 17.591M 5491204G | 5508796G  Inf 1
L || 20475M 5.4898G 55102756 17.616M 54912046 | 5508821G  Inf 2
20.525M 5.4898G 5.510325G  17.616M 5491179G | 5508796G  Inf 3
20.35M 5.4898G 5.51015G 17.591M 5491204G  5.508796G  Inf 4
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802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5580MHz
Ch Freq 57 Ch Freg 10+
5.58GHz 0- 5.58GHz 0
Span -5- Span
50MHz 104 S0MHz 10
RBW e RBW
300kHz 20+ 200kHz -20-
VBW VBW
1MHz =7 1MHz -30+
Sweep Time == Sweep Time
100ms -35- 100ms <
Detector Type -40- Detector Type o
Peak _45-] Sample
Portl |~ 5.555G 5.56/ 557G 538G 559G 56G 5605G 5.555G 5.56¢ 557G 558G 539G 566G 56056
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 20.45M 5.5699G 5.59035G 17.616M 55711795 | 5588796G  Inf 1
J | | 20375M 5.569875G  5.58025G 17.591M 5.571204G | 5588796G  Inf 2
20.625M 5.5698G 5.5004256 17.616M 5.571204G  5.588821G | Inf 3
20.275M 5.569825G  5.5801G 17.591M 5.571204G | 5588796G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5700MHz
Ch Freq 5- Ch Freq 10+
5.76GHz 0+ 5.76Hz 0
Span -5 Span
S50MHz -10- S50MHz 10
REW 5 RBW
300kHz 30 200kHz -20-
VBW VBW
1MHz 7 1MHz -30+
Sweep Time =04 Sweep Time
100ms 35- 100ms <
Detector Type -40- Detector Type 50~
Peak _45-] Sample
1 1 0 . | I | | ' -60- | . . | | '
Portl | 5.675G 5.68 569G 517G 571G 5.72G 5.725G 5675G 568G 569G 57G 571G 572G 5.725G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 20.475M 56897756 5.71025G 17.591M 5.691204G  5.708796G | Inf 1
L J | | 20.55M 5.6897G 5.71025G 17.5616M 56011795 | 5708796G  Inf 2
20.55M 5.68975G 5.7103G 17.641M 5691179G | 5708821G  Inf 3
20.475M 56897756 5.71025G 17.591M 56012046 | 5708796G  Inf 4
802.11ac VHT20_Nss1,(MCS0)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq 5- Ch Freg 10+ H
5.71GHz 0- 5.71GHz 0 QE!,
Span 5- Span ce
30MHz -10- 30MHz 10
REW 5 REW
200kHz 20+ 200kHz -20-
VEW VBW
1MHz B 1MHz -30
Sweep Time -30- Sweep Time
100ms 35+ 100ms <
Detector Type -40- Detector Type s50-
Peak -45- Sample
i 1| 304 ' ' ! 1 | ' -60-) ' ] ! ' ! i
Portl |/ 5.695G 576G 5.705G 571G 57156 572G 57256 5.695G 571G 5.705G 571G 5715G 5726 5.725G
Pat2 [ | ¢ - ) ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 15105M 57098956 | 5.725G 13.808M 5711154G | 5724963G  Inf 1
L J | | 15.09M 5.70991G 5.725G 13.778M 57111695 | 5724948G  Inf 2
15195M 5.709805G  5.725G 13.778M 5.711154G | 5724933G  Inf 3
15195M 57098056  5.725G 13.763M 5711169G  5.724933G  Inf 4
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802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5720MHz Straddle 5.725-5.85GHz

( Ch Freq [ 57 ( Ch Freg [ 04

5745GHz 0 5745GHz =
Span -5 Span il
40MHz -10- 40MHz 5
RBW -15- RBW =N
100kHz 20- 50kHz zl;:
VBW -25- VBW en
300kHz -30-] 200kHz .
Sweep Time -35-| Sweep Time 45+
100ms -40-| 100ms 50|
Detector Type _45-] Detector Type =/
Peak 50— Sample 60—

c | s I I I I I I I ) T s ‘ I I I ‘ ‘ ‘ .
Portl [~ 57256 573G 57356 574G 57456 575G 575G 576G 57656 57256 573G 5.735G 574G 545G 575G 5755G 576G 5.765G
Port2 [~/ | r - - - ’
Port3 [~/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 3.83M 5.725G 5728836 | 3958M 572501G  5728968G | 500k 1

ARERTY 5.725G 572874G  3998M 5725016 5729008G | 500k 2
3.78M 5.725G 5728786 3958M 572501G  5728968G | S00k 3
3.76M 5.725G 5728766 3958M 572501G  5728963G 500k 4
802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5745MHz

( Ch Freq [0 [ Ch Freq [
5.745GHz 5 5.7456Hz

Span 0- Span

50MHz -5- 50MHz

REW -10- REW

100kHz -15- 200kHz
VBW -20- VBW

300kHz -25- 1MHz

Sweep Time -30- Sweep Time
100ms -35-| 100ms
Detector Type -40- Detector Type
Peak _45-] Sample

- | -s0-, I I I I b T s I I I I .
Portl [~ 572G 573G 574G 575G 576G 577G 5126 573G 574G 5756 576G 577G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 17.55M 5736256 | 5.7538G 17.616M | 57361796 | 5.753796G | 500k 1

L o 117575M 57362256 5.7538G 17.616M 57362046 5753821G 500k 2

17525M  5.J3625G 57537756 | 17.591M  5.736204G | 5753796G | S00k 3
17575M 57362256 5.7538G 17.501M 57362046 5753796G 500k 4

802.11ac VHT20_Nss1,(MCS0)_4TX EBW

5785MHz

( Ch Freq [ 10+ [ Ch Freg [ 10- E -k

5.785GHz 5 5.785GHz a
Span 0+ Span A
50MHz -5+ 50MHz =7
REW -10- REW el
100kHz -15- 200kHz ;:
VBW -20- VBW e
300kHz -25- 1MHz g
Sweep Time -30-| Sweep Time 35+
100ms -35-| 100ms 40+
Detector Type 40— Detector Type _45-]
Peak 45— Sample _50-]

- | -so- I I I I ||k Tl s I I I I .
Portl [/ 576G 577G 578G 579G 586G 581G 576G 5776 578G 579G 538G 581G
Port2 [ | ¢ - : ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 17.55M 5776256 | 5.7933G 17.616M  5.776204G  5793821G | 500k 1

L J| 1 17.55Mm 57762256 | 57937756 | 17.641M 57761546 | 5793796G | 500k 2

17.15M 5776625G | 5.793775G | 17.591M  5.776204G  5793796G | 500k 3

17.55M 57762256 | 57937756 | 17.641M  5776179G | 5793821G | S00k 4
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802.11ac VHT20 Nss1,(MCS0) 4TX EBW
5825MHz
( Ch Freq [ 10- ( Ch Freg [
5.825GHz 5 58256Hz
Span 0- Span
S0MHz -5 SOMHz
RBW -10- RBW
100kHz -15- 200kHz
VBW -20- VBW
300kHz -25- 1MHz
Sweep Time -30-| Sweep Time
100ms -35-| 100ms
Detector Type _40- Detector Type
Peak a5} Sample
c 2| 50, ‘ I ‘ I ) -55-| I - I I .
Portl [~ 558G 581G 582G 583G 584G 585G 585G 581G 582G 583G 584G 585G
Port2 [~/ | r - - - ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Partd [~ 17525M | 581625G | 5.833775G | 17.616M 58161796 | 58337966 500k 1
| 17.575M 581626 58337756 17.591M  5.B16179G  5833771G 500k 2
17.55M 58162256 58337756  17.616M  5.816179G  5.833796G 500k 3
17525M 58162256 | 5833756 17.641M  5.E16179G  5833821G 500k 4
802.11ac VHT40_Nss1,(MCS0) 4TX EBW
5190MHz

( Ch Freq [ 15 [ Ch Freq [ 157 j !

5.19GHz 10- 510GHz &4 BB kigd
Span 5 Span ; i
100MHz 0- 100MHz 5
REW 5 REW 10+
300kHz -10- 500kHz 15+
VBW -15- VBW -20-
2MHz -20- 2MHz -25-]
Sweep Time -25- Sweep Time -30+
100ms 30+ 100ms =9
Detector Type -35- Detector Type :2:
Peak -40- Sample 50|

- | a5 I I I I b T s I I I I .
Portl [~ 514G 516G 513G 5.2G 5226 524G 514G 516G 513G 5.2G 522G 5.24G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Partd [ 39.95M 5.1701G 5210056 36.032M | 5.172009G | 5.208041G | Inf 1

L J| | 39.55M 517025G  5.2098G 35.882M 51720596  5207941G  Inf 2

394M 5.1703G 5.2097G 33.982M | 5172009G | 5207991G  Inf 3

33.05M 5.1705G 5200556 35832M 51721006 5.207941G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5230MHz

( Ch Freq [ 15 [ Ch Freg [ 15 | ]

5.23GHz 10- 5.23GHz 04 Bl =
Span 5 Span -
100MHz 0- 100MHz ol
REW -5- REW =7
500kHz -10- 500kHz 12:
vBW -15- VBW o
2MHz -20- 2MHz =
Sweep Time -25-| Sweep Time N
100ms -30-| 100ms 35|
Detector Type 35— Detector Type _40-]
Peak 40+ Sample 45-]

- | -as I I I I b T s I I I I .
Portl [/ 518G 5.2G 522G 5.24G 5.26G 528G 518G 526G 521G 524G 526G 5.28G
Port2 [ | ¢ - ~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 39.75M 5.2102G 5.24995G  35.882M | 5.212059G | 5.247941G  Inf 1

L J | | 39.6M 5.2103G 5.2499G 35.882M 52120596  524794G  Inf 2

39.65M 5.2102G 5.24985G  35982M  5.212009G | 5.247991G  Inf 3

391M 5.21045G  5.24955G | 35.882M  5.212050G  5.247941G  Inf 4
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802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5270MHz
Ch Freq 10+ Ch Freg 10+ '
5.27GHz 5+ 5.27GHz = QB
Span 0- Span S
100MHz 5- 100MHz 12_
REW 40- RBW =
500kHz 500kHz
-15- 20|
VBW VBW
20 -25-]
2MHz 2MHz o
Sweep Time == Sweep Time 35+
100ms -30- 100ms i
Detector Type -35- Detector Type =
Peak 40— Sample _50-]

r V|- . . ‘ . al s . . . . .
Portl [ 522G 524G 5.266 5.28G 536 532G 5226 5246 5.26G 5236 53G 532G
Port2 [/ | ¢ 2 - J
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 39.95M 5.2502G 5200156 | 35982M  5252050G | 5288041G | Inf 1

| 398m 5.2501G 5.2899G 35932M  5.252059G  5.287991G  Inf 2
39.65M 5.2502G 5289856 | 35.882M  5252050G  5287941G | Inf 3
39.2M 5250456 5.28965G  35932M  5.252009G  5287941G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5310MHz
Ch Freq 10+ Ch Freq 10+
531GHz 5- 531GHz =
Span 0- Span A
100MHz 5-| 100MHz =9
10+
REW 10+ REW ped
500kHz 500kHz
-15- 20|
VBW VBW
-20- -25-]
2MHz 2MHz ad
Sweep Time 25 Sweep Time 354
100ms 30~ 100ms o
Detector Type -35- Detector Type _45-]
Peak 40— Sample _50-]

r N[ -5- , . , . Ml s . . . . .
Portl [ 526G 528G 536 5326 534G 536G 5.26G 5.23G 53G 5326 534G 536G
Port2 [/ | r - - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 40.05M 5290056 | 5.3301G 35932M | 5.292050G  5.327991G | Inf 1

L | 298m 5.2902G 533G 35832M  5.292109G  5.327941G  Inf 2

39.8M 5.2902G 533G 36.032M  5.291959G  5327991G | Inf 3
39.15M 5200456 | 5.3206G 35982M  5.292009G  5.327991G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5510MHz
Ch Freq 10+ Ch Freg 10+ T ]
5.516Hz 5~ 5.51GHz = BEYY e
Span 0- Span A
100MHz 5- 100MHz =9
10
RBW 10- RBW pd
500kHz 500kHz
15 -20-]
VBW VBW
-20- 25
2MHz 2MHz g
Sweep Time 257 Sweep Time 35+
100ms 30 100ms 5
Detector Type 325 Detector Type _45-]
Peak -40-| Sample 50—

: 1 '45_| I 1 I 1 1 ‘ ’ '55_\ 1 1 1 1 1
Portl [~/ 546G 5.48G 556 552G 554G 556G 5.46G 543G 55G 5526 554G 556G
Port2 [~ | r - Y ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 39.65M 5490356 5.53G 35932M  5.492059G  5.527991G | Inf 1

L J| | 2065M 5490156 | 5.5208G 35082M 54920096 5.527991G | Inf 2

39.55M 5490156 5.5297G 35932M  5.492059G  5527991G  Inf 3

39.35M 5490356 | 5.5297G 36.032M 54920096 5.528041G | Inf 4
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802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5550MHz
Ch Freq 10+ Ch Freg 10+
5.55GHz 5+ 5.55GHz =
Span 0- Span S
100MHz 5- 100MHz 12_
REW B REW e
500kHz 500kHz
15— 20—
VBW VBW
20+ -25-
2MHz 2MHz =
Sweep Time == Sweep Time 35+
100ms -30- 100ms i
Detector Type -35- Detector Type =
Peak _40- Sample _50-]

1 ] ! } . ! . | . \ | | -5 \ . . ] . . . . \ |
Portl |~ 55G 551G 552G 553G 554G 555G 5.56G 557G 558G 559G 5.6G 55G 551G 552G 553G 554G 555G 556G 557G 5.58G 559G 546G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 39.9M 5.5302G 5.5701G 35.932M 5.532059G | 5567991G  Inf 1

J | | 39.85M 5.53015G 5.57G 36.032M 5.531959G | 5567991G  Inf 2
39.55M 5.5302G 5.56975G 35.982M 5.532009G  5.567991G  Inf 3
39.2M 5.53035G 5.56955G 35.832M 5.532059G | 5567991G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5670MHz
Ch Freq 10+ Ch Freq
5.67GHz 57 5.67GHz
Span 0- Span
100MHz 5| 100MHz
REW e RBW
500kHz 154 500kHz
VBW VBW
20~
2MHz 2MHz
Sweep Time =59 Sweep Time
100ms == 100ms
Detector Type -35- Detector Type
Peak _40-| Sample

1 ] | . } I | ! . . I |
Portl | 562G 5.64G 5666 568G 571G 572G 562G 564G 566G 5686 571G 572G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 4015M 5.6501G 5.68025G 36.032M 5.652009G  5.688041G | Inf 1

L 2 [ 401M 5.65G 5.6801G 36.032M 56520095 | 5688041G  Inf 2

39.75M 5.6502G 5.68995G 35.982M 5652009G | 5687991G  Inf 3
39.3M 5.65035G 5.68965G 35.982M 5.652009G | 5687991G  Inf 4
802.11ac VHT40_Nss1,(MCS0)_4TX EBW
5710MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freg 3- R }
o o8
5.60GHz - 5.69GHz
Span 0- Span -5+
T0MHz 5| 70MHz -10-]
REW o REW 15+
500kHz 154 500kHz -20-
VEW VBW -25-]
2MHz 2 2MHz -30-
Sweep Time N Sweep Time =35
100ms =4 100ms -40-
Detector Type 325 Detector Type -45-1
Peak -40-| Sample 50—

F 1 '45_I 1 I I 1 I I 1 ] '55_\ 1 1 1 1 ] 1 I 1
Portl |/ 5.655G 567G 568G 560G 571G 571G 57256 5.655G 567G 568G 569G 571G 5716 5.725G
Port2 [~ | r - Y ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Ports [ 34.56M 569014G | 5.725G 32814M  5.691994G  5724808G | Inf 1

L J | | 34.86M 5.69014G 5.725G 32.849M 5.601994G | 5724843G  Inf 2

34.755M 56902456 5.725G 32.849M 5.691959G | 5724808G  Inf 3

34.58M 5.69042G 5.725G 32.884M 5.691959G  5.724843G  Inf 4
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802.11ac VHT40 Nss1,(MCS0) 4TX
5710MHz Straddle 5.725-5.85GHz

EBW

( Ch Freq 0 Ch Freg 57
5.745GHz < 5.7456Hz -10-
Span -10- Span 154
40MHz 15 40MHz -20
RBW 20- RBW -25-]
100kHz P 50kHz -20-|
VBW VBW -35-]
300kHz 307 200kHz -40-
Sweep Time 35 Sweep Time 45—
100ms 40 100ms -50-]
Detectar Type -45- Detector Type 55+
Peak 50| Sample 60—

c | s I I I I I I I ) T s ‘ I I I ‘ ‘ ‘ .
Portl [~ 5725G 573G 57356 574G 57456 5756 5755G 576G 57656 57256 573G 5J35G 574G 57456 5756 5755G 576G 5.765G
Port2 [~/ | r - - - ’
Portd [ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 316M 5.725G 5728166 | 3.538M 5725016 5.728548G | 500k 1

ARERTY 5.725G 572816G | 3.498M 5725016  5.728508G 500k 2
316M 5.725G 5728166 | 3.498M 5725016 5.728508G 500k 3
316M 5.725G 572816G | 3.478M 572501G  5.723483G 500k 4
802.11ac VHT40 Nss1,(MCS0) 4TX EBW
5755MHz

( Ch Freq [0 [ Ch Freq [ 157

5.755GHz 5- 5.755GHz LIS
Span 0- Span o
100MHz -5 100MHz o
REW -10- REW =
100kHz -15- 500kHz 12:
VBW -20- VBW e
300kHz -25- 2MHz = ‘
Sweep Time -30- Sweep Time 30~ i
100ms -35- 100ms 35 !
Detector Type -40- Detector Type _40-]
Peak _45-, Sample 45—

- | -s0-) I I I I il T s I I I I -
Portl [~ 57056 572G 574G 576G 573G 5.805G 57056 572G 574G 576G 5.78G 5.805G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz) | Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porth [ 35.05M 573756 | 5772556 35982M | 5.737009G | 5772991G 500k 1

\ s | | 35.05M 573756 | 577255G  36032M  5.736959G | 5772991G 500k 2

351M 5737456 | 577255G  35.982M  5737009G | 5772991G 500k 3
35.05M 573756 5772556 35932M 57370506 | 5772991G 500k 4

802.11ac VHT40_Nss1,(MCS0)_4TX EBW

5795MHz

( Ch Freq [ 10+ [ Ch Freg [ 15

5.795GHz 5 P 5.795GHz LA Qe i
Span 0+ Span -
100MHz -5+ 100MHz ol
REW -10- REW =7
100kHz -15- 500kHz 12:
VBW -20- vBW —
300kHz -25- 2MHz =
Sweep Time -30-| Sweep Time N
100ms -35-| 100ms 35|
Detector Type 40— Detector Type _40-]
Peak 45| Sample 45—

- | -so-) ! I I I | T s I I I I Il
Portl [/ 5745G 576G 578G 536 582G 5845G 57456 576G 578G 58G 5826 5.845G
Port2 [ | ¢ - ~ ’
Port3 [ 6dB(Hz) | FI-6dB(Hz) Fh-GdB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 33.7M 577756 5.8112G 35982M | 5777009G | 5812091G | 500k 1

\ AR 577856 5.8125G 35082M 57770096 | S5812091G 500k 2

35.05M 577756 5812556  36.082M  5.776959G | 5813041G 500k 3

328M 577975G 5812556 35932M  5.777050G | 5812991G 500k 4
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802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5210MHz
Ch Freq 15+ Ch Freg
5.21GHz 10- 5.21GHz
Span 5- Span
200MHz 0- 200MHz
RBW 5. RBW
1MHz 1 1MHz
VBW VBW
IMHz 13 IMHz
Sweep Time == Sweep Time
100ms = 100ms
Detector Type -30- Detector Type
Peak _35-| Sample

1 VoA | \ \ | | \ " -50- . ') | 1 | ! "
Portl |~ 511G 515G 5175G 5.2G 5.225G 525G 5.275G 531G 511G 5156 517G 152G 5.225G 525G 52756 531G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 84.6M 5.1675G 5.2521G 75.762M 51722196 | 5.247981G  Inf 1

J| | 846M 5.1673G 5.2524G 75.862M 5172119G | 5.247981G  Inf 2
84.9M 5.1678G 5.2527G 75.762M 5172119G  5.247881G  Inf 3
85.5M 5.1676G 5.2531G 75.562M 5172219G | 5.247781G  Inf 4
802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5290MHz
Ch Freq 10+ Ch Freq 10+
5.20GHz 5- 5.20GHz ol
Span 0- Span A
200MHz 5-| 200MHz =9
10
RBW 10| RBW 5=
1MHz 1MHz
15- -0~
VBW VBW
-20- -25-]
3MHz 3MHz 30-
Sweep Time 2 Sweep Time 354
100ms 30~ 100ms o
Detector Type -35- Detector Type _45-]
Peak _40-| Sample _50-]

1 1 BT | | \ 1 1 | "o 554 1 | ' ' ' | "
Portl | 519G 5.225G 525G 5275G 53G 5325G 535G 539G 519G 52256 525G 52756 53G 5325G 535G 539G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.2M 5.2472G 533G 75.762M 5252119G  5.327881G  Inf 1

L 4| | 84.8M 5.2473G 5.3326G 75.662M 5.252219G | 5327881G  Inf 2

851M 5.2473G 53329G 75.862M 5.252119G | 5327981G  Inf 3
85.7M 5.2476G 5.3333G 75.762M 52521195 | 5327881G  Inf 4
802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5530MHz
Ch Freq 10+ Ch Freg 10+
5.53GHz 5+ 5.53GHz =
Span 0- Span A
200MHz 5- 200MHz =9
10+
RBW 10- RBW o=
1MHz 1MHz
15- -20-
VEW VBW
-20- 25
3MHz 3MHz 30-
Sweep Time = Sweep Time 35+
100ms 30 100ms 5
Detector Type 325 Detector Type _45-]
Peak -40-| Sample 50—

f 1| B | ' ' ' ' ' ' o -55-) | i | | ' i | i
Portl |/ 543G 545G 5475G 55G 5525G 555G 5.575G 546G 563G 543G 545G 5475G 55G 5525G 555G 5575G 568G 563G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 85.2M 5.4873G 5.5725G 75.862M 5492119G | 5567981G  Inf 1

L S| | 84.6M 5.4873G 5.5724G 75.862M 54920195 | 5567881G  Inf 2

85.2M 5.4876G 5.5728G 75.762M 54921196 | 5567881G  Inf 3

86M 5.4873G 5.5733G 75.762M 54922196 5.567981G  Inf 4
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802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5610MHz
Ch Freq 10+ Ch Freg
5.61GHz 5- 5.61GHz
Span 0- Span
200MHz 5- 200MHz
RBW B RBW
1MHz . 1MHz
VBW VBW
20~
3MHz 3MHz
Sweep Time == Sweep Time
100ms == 100ms
Detector Type -35- Detector Type
Peak 40| Sample

1 Vo \ \ | | \ \ L -50- . \ | 1 \ ! "
Portl |~ 551G 555G 5575G 56G 5625G 565G 5.675G 571G 551G 555G 5575G 568G 5625G 565G 56756 571G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 84.8M 5.5673G 5.6521G 75.762M 5.572219G | 5647981G  Inf 1

S| | 84.8M 5.5677G 5.6525G 75.962M 5.571919G | 5647881G  Inf 2
85M 5.5679G 5.6529G 75.862M 5.572019G  5.647881G  Inf 3
85.7M 5.5674G 5.6531G 75.862M 5.572119G | 5647981G  Inf 4
802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5690MHz Straddle 5.47-5.725GHz
Ch Freq iy Ch Freq 5+ i
5.65GHz 5 5.65GHz 0-
Span 0- Span -5
150MHz 5 150MHz 10
REW e RBW 55
1MHz . 1MHz .
VBW VBW
3MHz o 3MHz -
Sweep Time =59 Sweep Time =19
100ms == 100ms =
Detector Type -35- Detector Type -40-
Peak _40-| Sample 45—

1 1 B 1 ' . ' \ ' -50-) | | . . I i
Portl | 5.575G 566G 5.625G 5656 56756 571G 5725G 5.575G 56G 5625G 565G 5.675G 571G 5.725G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 77.325M 56476756 5.725G 72.564M 5.652099G  5.724663G | Inf 1

L | | 77.25M 5.64775G 5.725G 72.483M 5652174G | 5724663G  Inf 2

T7.475M 56475256 | 5.725G 72.489M 5652174G | 5724663G  Inf 3
T1.IM 5.6473G 5.725G 72.414M 56521746 | 5724588G  Inf 4
802.11ac VHT80_Nss1,(MCS0)_4TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq 0- Ch Freg
5.745GHz 37 5.745GHz
Span -10- Span
40MHz 15— 40MHz
REW o REW
100kHz 25 100kHz
VEW VBW
300kHz A0 300kHz
Sweep Time 35 Sweep Time
100ms =04 100ms
Detector Type 45— Detector Type
Peak -50-| Sample

i 1| 5o ! ' ' ' ! ' | ' -65- i ' ' ' | | | '
Portl |/ 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5.745G 575G 5755G 576G 5.765G
Pat2 [ | ¢ - ) ’
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.14M 5.725G 5.72814G 5.577M 5.72501G 5.730587G 500k 1

L 2| | 316M 5.725G 5.72816G 5.557M 5.72501G 5.730567G 500k 2

3.14M 5.725G 5.72814G 5.737M 5.72503G 5.730767G 500k 3
316M 5.725G 5.72816G 5.597M 5.72501G 5730607G 500k 4
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802.11ac VHT80_Nss1,(MCS0) 4TX EBW
5775MHz

Ch Freq 57 Ch Freg 154 1
5775GHz 0- 5775GHz L F
Span -5- Span =

200MHz 104 200MHz o

REW 45 REW 12:

100kHz -~ 1MHz Py

VBW VEW

00kHz 25 Ey ol

Sweep Time == Sweep Time El;:

100ms -35- 100ms =

Detectar Type -40- Detector Type i

Peak 45| Sample -45-]

. V50 i L I I I I I | -50-| I I I I I I I |
Portl [~ 56756 5JG 57256 5756 57756 58G 585G 585G 5875G 56156 5JG 575G 575G 5775G S58G 585G 585G 58756
Port2 [~/ | r - - - ’
Portd [ 6dB(Hz)  FI-6dB(Hz)  Fh-6oB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [ 75.3M 573756 5.8128G 75662M 57372196 | SE12881G | 500k 1

)| 754 574G 5.8128G 75862M 57371196 5812981G | 500k 2
75.9M 573756 5.8132G 76.062M 57370196 SS13081G | 500k 3
75M 573G 581316 75862M 571196 5812981G 500k 4

L A1 21.375M 51893256 | 5.2107G 17.641M 51911546 5.208796G | Inf
21.25M 51893756 | 5.210625G | 17.666M 5191154G  5.208821G | Inf
21.175M 5.1894G 5.210575G  17.666M 5191129G  5.208796G | Inf

ESES
PSRN

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5180MHz
( Ch Freq [ 15 [ Ch Freq [ 10-
5.18GHz 415 5186Hz
Span 5 Span ™
50MHz 0- 50MHz 10
RBW 5 REW
300kHz -10- 200kHz -20-]
VBW -15- VBW
1MHz -20- 1MHz -30-
Sweep Time -25- Sweep Time
100ms 30— 100ms =<1
Detector Type -35- Detector Type 50~
Peak -0 Sample
c S| as- ‘ I ‘ I B - I I I I—
Port1 W 5155G 5.16G 517G 518G 519G 5.2G 5.205G 5.155G 516G 5176 518G 519G 5.2G 5.205G
Port2 [~ | ¢ - - - ’
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.35M 5.1694G 5.19075G 17.641M 5171154G  5188796G | Inf 1
L 4 | 21125M 51694756 5.1906G 17.641M 51711545 | 5188796G  Inf 2
21.8M 5169025G  5190825G  17.641M 5171154G | 5188796G  Inf 3
21.325M 51692756 5.1906G 17.641M 51711545 | 5188796G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5200MHz
( Ch Freq [ 15 [ Ch Freg [ -
5.2GHz I 5.26Hz el
Span 5 Span
50MHz 2 ) SOMHz 0-
RBW .l RBWY o
300kHz 200kHz
vBw ;;: vaw -20-
1MHz o 1MHz
Sweep Time :g_ Sweep Time =
100ms 35— 100ms 40~
Detector Type _a0- Detector Type
Peak _a5 - Sample =i
r oo T - ‘ I ‘ — R - I I I —
Port1 W 5175G 518G 519G 52G 521G 522G 5.225G 5175G 518G 519G 5.2G 521G 5.22G 5.225G
Port2 [ | ¢ - ~ ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.9M 51899756 5.209875G  17.616M 5191154G | 5.208771G  Inf
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FCC Test Report Report No. : FR760624AB
802.11ac VHT20-BF_Nssl1,(MCS0)_4TX EBW
5240MHz
Ch Freq 15+ Ch Freg
5.24GHz 45 5.246Hz
Span 5 Span
S0MHz 0+ 50MHz
RBW -5 RBW
300kHz -10- 200kHz
VBW -15- VBW
1MHz -20- 1MHz
Sweep Time -25- Sweep Time
100ms -30-| 100ms
Detector Type 35— Detector Type
Peak 40} Sample
1 ] | | | | | | -60-, | | | | |

Portl |~ 5.215G 5.22 523G 524G 5.25G 5.26G 5.265G 5.215G 522G 5236 5.24G 5256 5.26G 5.265G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 21.325M 5.2293G 5.250625G  17.641M 52311545 | 5.248796G  Inf 1
J | | 21.35M 5.22935G 5.2507G 17.641M 5.231154G | 5.248796G  Inf 2
21.075M 5.2295G 5.2505756 17.666M 5.231154G  5.248821G  Inf 3
21.975M 5.22895G 5.250925G  17.641M 5.231154G | 5.248796G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5260MHz
Ch Freq 10+ Ch Freq 3-
5.26GHz 5- 5.266Hz i
Span 0 Span =
50MHz 5-| 50MHz bl
15
REW e RBW b=
300kHz 200kHz
15- -35-
VBW VBW
-20- -30-
1MHz 1MHz 35—
Sweep Time =59 Sweep Time _40-
100ms 30~ 100ms =
Detector Type -35- Detector Type 50|
Peak _40-| Sample _55-]

1 ] | | | | | | -60-) | | | | | l
Portl | 5.235G 5.24G 5.25G 526G 521G 5.28G 5.285G 5.235G 5.24G 5256 5.26G 5276 5.28G 5.285G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.4M 5.2493G 5.2707G 17.666M 5251154G  5.268821G  Inf 1

L J | | 21.225M 5.248425G 5270656 17.641M 5.251154G | 5.268796G  Inf 2

21.275M 5.2493G 5.270575G  17.641M 5.251154G | 5.268796G  Inf 3

21.35M 5.24925G 5.2706G 17.691M 5.251129G | 5.268821G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5300MHz
Ch Freq 10+ Ch Freg 3-
53GHz 37 53GHz o
Span 0+ Span =
50MHz -5- 50MHz ol
RBW -10- RBWY '; ]
300kHz -15- 200kHz -15
VEW -20- VBW B
1MHz -25-] 1MHz 35-
Sweep Time -30-| Sweep Time 40~
100ms -35-| 100ms 45-]
Detector Type 40— Detector Type 50|
Peak 45 Sample 55—

f 1| 304 ' | ' | ' ' -60-) | ' ' '| ' '
Portl |/ 5.275G 5.28 529G 53G 531G 532G 5325G 5.275G 528G 529G 523G 5316 532G 5.325G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.7M 5.289225G  5.310925G  17.666M 5.201154G | 5308821G  Inf 1

L J | | 21.05M 5.2895G 5.31055G 17.616M 52011545 | 5308771G  Inf 2

21.525M 5.2892G 5.310725G  17.666M 5.201154G | 5308821G  Inf 3

21.25M 52893756 5.310625G 17.666M 5.291129G  5.308796G  Inf 4
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5320MHz
( Ch Freq [ 10- ( Ch Freg [ 3
5.32GHz 5 5326Hz 0]

Span 0- Span -5
S0MHz _5- 50MHz -10-]
REW 40- RBW 15
300kHz = 200kHz -20-]
VBW VBW -25-]
1MHz 207 1MHz -30-
Sweep Time 25 Sweep Time -35-]
100ms -30- 100ms -40-]
Detector Type -35- Detector Type _45-]
Peak _40-| Sample 50—

c L | g ‘ I ‘ o Toassd I I I b
Portl [~ 5.295G 5.3 5316 5326 5336 534G 53456 5.295G 536 5316 532G 5336 534G 53456
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 214M 5309356 | 5330756 | 17.666M | 5311129G | 5328796G | Inf 1

ARFTY 5309125G  5.330725G | 17.666M  5311154G  5328821G  Inf 2

21.55M 53091756 | 5.330725G | 17.641M 53111546  5328796G  Inf 3

21225M  5.3094G 5330625G | 17.666M  5311154G  5328821G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5500MHz

( Ch Freq [0 [ Ch Freq [ 10-

5.5GHz 50 556Hz o
Span 0- Span

50MHz -5- 50MHz -10-
REW 10~ REW ad
300kHz -15- 200kHz

VBW -20- VBW -30-]
1MHz -25- 1MHz

Sweep Time -30- Sweep Time <
100ms -35-| 100ms =50
Detector Type -40- Detector Type

Peak _45- Sample 214

- o Ein I I I skid! | B L — I I I I—
Portl [~ 5.475G 548 549G 556 551G 552G 55256 54756 548 549G 556G 551G 552G 5.525G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 21.55M 5.4891G 5510656 | 17.641M  5491154G | 5508796G | Inf 1

L | | 20875M | 5.489475G | 5.51035G  17.666M | 5.491129G | 5508796G | Inf 2

21.275M 54893756 551065G | 17.666M  5.491129G  5.508796G | Inf 3
212M 54893756 | 5.510575G | 17.666M  5401129G  5508796G  Inf 4

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW

5580MHz

( Ch Freq [ 10+ [ Ch Freg [ 10-

5.58GHz 3 5.58GHz
Span 0- Span o
S0MHz -5 S0MHz 10
RBW -10- RBW
300kHz -15- 200kHz 20|
VBW -20- VBW
1MHz -25- 1MHz -30+
Sweep Time -30-| Sweep Time
100ms 35- 100ms =9
Detector Type 40— Detector Type 50
Peak 45— Sample
- o s I I I e R LR, I I I I
Portl [/ 5.555G 5.56G 5576 558G 559G 56G 56056 55556 5.56G 557G 558G 559G 56G 56056
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 21475M  5.569275G  559075G | 17.691M  5.571129G  5.583821G | Inf 1
L S| 2125m 5560256 | 5.5905G 17.666M  5.571154G  5.588821G  Inf 2
21.35M 5569375G  5.590725G | 17.666M  5571154G  5588321G  Inf 3
21125M  5.569425G  550055G | 17.666M  5.571129G | 5.588796G | Inf 4
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802.11ac VHT20-BF_Nssl1,(MCS0)_4TX EBW
5700MHz
Ch Freq 10+ Ch Freg 10+
576GHz 5 57GHz
Span 0- Span ™
S0MHz -5+ 50MHz 10-
RBW -10+ RBW
300kHz -15- 200kHz -20-
VBW -20- VBW
1MHz -25- 1MHz -30-
Sweep Time -30-| Sweep Time
100ms a5 100ms <
Detector Type _a0-] Detector Type =
Peak 45 Sample
r o -50-, . " . " . i\ -60-, . . . . . i
Port1 W 5675G 5.68 569G 517G 571G 5.72G 5.725G 5675G 568G 569G 57G 571G 5.J2G 5.725G
Port2 [~/ | r - - - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 21.3M 5.68945G 5.71075G 17.666M 56011546 | 5708821G  Inf 1
| |21525M  5.6892G  5.710725G  17.666M | 5.691154G  5708821G | Inf 2
21.275M 5.6893G 5.7105756G 17.691M 5.691129G  5.708821G  Inf 3
21.7M 56893256 5.711025G  17.716M 56091129G | 5708846G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq 10+ Ch Freq
5.71GHz ol 5716Hz
Span 0 Span
30MHz 37 30MHz
RBW 107 RBW
200kH: ;;: 200kHz
VBW VBW
25~
1MHz 30- 1MHz
Sweep Time 35 Sweep Time
100ms _a0-] 100ms
Detector Type _45-] Detector Type
Peak 50 Sample
r o -55-, . . . . T . -60-, . T . . . i
Port1 W 5.695G 571G 5.705G 5716 57156 572G 5725G 5.695G 571G 5.705G 571G 5.715G 5726 5.725G
Port2 [~ | ¢ - - S '
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 15.675M 57093256 5.725G 13.838M 5711109G  5.724948G  Inf 1
L 4| | 15.495M 5.708505G | 5.725G 13.823M 57111095 | 5724833G  Inf 2
15555M | 57094456 | 5.725G 13.808M 57111246 5724933G | Inf 3
1557M 5.70943G 5.725G 13.808M 57111095 | 5724918G  Inf 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5720MHz Straddle 5.725-5.85GHz
Ch Freq 5- Ch Freg 0-
5.745GHz = 5.7456Hz
Span -5- Span £
[z ||| 0- laomrz | | 5
RBW -15+ RBW
100kHz -20- 50kHz .30 i
VEW -25- VBW E
300kHz 30~ 200kHz -40-| i
Sweep Time -35-| Sweep Time E
100ms a0+ 100ms o
Detector Type 45— Detector Type 60 E
Peak 50| Sample :
L J L ] i
r V| 55 ! ! I 5 i } I ] -70- Hl ! ! ! I I I ]
Port1 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5.745G 575G 5755G 576G 5.765G
Port2 [ | ¢ - : ~ ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.8M 5.725G 5.7283G 4.098M 5.72503G 5.729128G 500k 1
L J| | 3.78M 5.725G 5.72878G 4.138M 5.72503G 5.720168G 500k 2
3.86M 5.725G 5.72836G 4.218M 5.72501G 5.729228G 500k 3
3.78M 5.725G 5.72878G 4.218M 5.72501G 5729228G 500k 4
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5745MHz

( Ch Freq [ 10- ( Ch Freg [ 104

5745GHz 5- 5745GHz o
Span 0- Span S
50MHz -5+ 50MHz =
RBW -10- RBW i
100kHz -15- 200kHz ;:
VBW -20- VBW en
300kHz -25- 1MHz .
Sweep Time -30-| Sweep Time 35+
100ms -35-| 100ms 40|
Detector Type _40-] Detector Type =
Peak 45| Sample 50—

c 2| 50, ‘ I ‘ I i) T s I I I I .
Portl [~ 572G 513G 5746 575G 5766 577G 5126 5736 574G 5756 576G 577G
Port2 [~/ | r - - - ’
Port3 [~/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 17575M | 5.7362G 57537756 | 17.691M | 5736120G | 5753821G | 500k 1

| 176m 5.7362G 5.7538G 17.666M  5.736129G  5753796G | 500k 2
17575M | 5.7362G 57537756 | 17691M 57361206  S5753821G | 500k 3
17.55M 5.7362G 5753756 | 17666M  5736154G  5753821G | 500k 4
802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW
5785MHz

( Ch Freq [0 N [ Ch Freq [

5.785GHz 5 5.7856Hz
Span 0- Span
50MHz -5- 50MHz
REW -10- REW
100kHz -15- 200kHz
VBW -20- VBW
300kHz -25- 1MHz
Sweep Time -30- Sweep Time
100ms -35-| 100ms
Detector Type -40- Detector Type
Peak _45-, Sample

- | -so I I I I (b T s I I I I .
Portl [~ 576G 577G 573G 579G 586 581G 576G 577G 578G 579G 586G 581G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 17575M | 5.7762G 57937756 | 17641M | 5776154G | 5793796G | 500k 1

L 4| | 17.55M 5.7762G 5793756 | 17691M  5776129G  5793821G | 500k 2

17.6M 57761756 | 57937756 | 17.666M  5776129G | 5793796G | 500k 3
17575M | 5.7762G 57937756 | 17.666M  5776104G  5793771G | 500k 4

802.11ac VHT20-BF_Nss1,(MCS0)_4TX EBW

5825MHz

( Ch Freq 1[0 1f Ch Freg 1 104 . i |

5.825GHz 57 5825GHz 57 B H
Span 0+ Span A
50MHz -5+ 50MHz =7
REW -10- REW el
100kHz -15- 200kHz ;:
VBW -20- VBW e
300kHz -25- 1MHz g
Sweep Time -30-| Sweep Time 35+
100ms -35-| 100ms 40+
Detector Type 40— Detector Type _45-]
Peak 45— Sample 50|
- ) I I I I (b Tl s I I I I .
Portl [/ 528G 581G 5826 582G 584G 585G 528G 5816 582G 5826 584G 5.85G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 17.65M 58161256 | 58337756 | 17.666M  5.816129G | 5833796G | 500k 1
L | 1765M 5.8161G 5833756 | 17691M  5816104G  5833796G | 500k 2
17625M  5816125G 5833756 17.716M  5.816079G | 5833796G 500k 3
17675M | 5.8161G 58337756 | 17.741M 58160796  5833821G | 500k 4
SPORTON INTERNATIONAL INC. Page No. : 152 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5190MHz

Ch Freg = Ch Freg LS EE 5 ) '}:h
519GHz 10+ 5196Hz = )
Span 5 Span S

100MHz 0- 100MHz Sl

RBW -5- RBW ig |

500kHz -10- 500kHz 20

VBW -15- VBW 25|

2MHz -20- 2MHz 20

Sweep Time -25- Sweep Time 35+

100ms -30-| 100ms 40|

Detector Type 35+ Detector Type =

Peak 40— Sample 50—

1 ) | . | | | -5 | . 1 | |
Portl |~ 514G 516G 518G 5.2G 522G 524G 514G 516G 518G 526 522G 5.24G
Port2 [~ | ¢ - 7 i
Port 3 W 26dB(Hz) Fl-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 39.55M 5.17025G 5.2098G 35.982M 5172009G  5.207991G | Inf 1

2| | 39.65M 5.17025G 5.2099G 35.982M 5172009G | 5.207991G | Inf 2
39.6M 51702G 5.2098G 35.932M 5172009G  5.207941G  Inf 3
40.4M 5.16975G 5.21015G 35.832M 5172058G  5.207831G | Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5230MHz
Ch Freq 13 Ch Freq 207 i
10 |
5.23GHz 5.23GHz -
5 10-] BEW: ﬁw—h
Span Span
100MHz 0- 100MHz 0-
REW 5= REW d
500kHz -10- 500kHz
VBW -15- VBW -20-
2MHz -20-| 2MHz o
Sweep Time -25- Sweep Time )
100ms -30-| 100ms 40
Detector Type -35- Detector Type
Peak _40- Sample =4

1 ] | | | | | -60-) 1 | | | |
Portl | 518G 5.2G 5226 5.24G 5.266 5.28G 518G 5.2G 522G 5.24G 5.26G 5.28G
Port2 [~ | ¢ - : y )
Port 3 W 26dB({Hz) Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 39.9M 5.2101G 5.25G 36.182M 5211909G  5.248091G | Inf 1

L 4| | 40.35M 521G 5.25035G 36.032M 5.211859G  5.247991G | Inf 2

40.65M 3.20935G 3.2502G 36.032M 5.211909G  5.247941G | Inf 3
40.65M 5.2099G 5.25055G 36.082M 5.211959G  5.248041G | Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5270MHz
Ch Freq 10+ Ch Freg 3-
5.27GHz 37 5.27GHz o
Span 0+ Span =
100MHz -5- 100MHz ol
RBW -10- RBWY '; ]
500kHz -15- 500kHz =
VEW -20- vew B
2MHz -25-) 2MHz 35-
Sweep Time -30-| Sweep Time 40~
100ms -35-| 100ms 45-]
Detector Type 40— Detector Type 50|
Peak 45 Sample 55—

i ] | ! | ' ! -60-) ' ! ! ' !
Portl |/ 522G 5.24G 5.266 5.28G 53G 532G 522G 524G 5.26G 528G 536G 5326
Pat2 [ | ¢ - ) ’
Port3 [ 26dB{Hz) FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 39.9M 5.25025G 5.29015G 35.982M 5.252009G | 5.287991G | Inf 1

L 2| | 40.2M 5.25G 5.2002G 36.032M 5.251959G  5.287991G | Inf 2

40.4M 5.2498G 5.2902G 36.032M 5.252009G  5.288041G | Inf 3

40.25M 5.24985G 5.2901G 35.982M 5.252009G  5.287991G  Inf 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5310MHz

( Ch Freq [ 10- ( Ch Freg [ 3

531GHz 5- 531GHz o
Span 0- Span =
100MHz -5+ 100MHz S
RBW -10- RBW S
500kHz -15- 500kHz i:
VBW -20- VBW =
2MHz -25- 2MHz .
Sweep Time -30-| Sweep Time 40~
100ms -35-| 100ms 45|
Detector Type _40-] Detector Type =i
Peak a5} Sample 55—

c 2| 50, ‘ I ‘ I ) Y 0 I I I I .
Portl [~ 5.26G 528G 536 532G 5346 536G 5.266 5236 53G 5326 531G 536G
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 40.4M 5280856 | 5330256 | 36.032M | 5.202009G | 5328041G | Inf 1

2| 405m 5.2898G 53303G 35982M  5.292009G  5.327991G  Inf 2
40.25M 5.29G 5330256 | 35982M 52920096  5327991G | Inf 3
40.45M 5.28965G  5.3301G 36.082M  5.291959G  5.328041G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5510MHz
( Ch Freq [0 A [ Ch Freq [ 10-
5.51GHz 5 5.516Hz =
Span 0- Span _g i
100MHz -5 100MHz 10
REW -10- REW 15+
500kHz -15- 500kHz 20|
VBW -20- VBW -25-]
2MHz -25- 2MHz -30-]
Sweep Time -30- Sweep Time -334
100ms 35+ 100ms <9
Detector Type -40- Detector Type :é:
Peak _45-] Sample 55|

Tt | sa se sk sse sse sk T s sk e ssie s
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 39.95M 5.4901G 5530056 | 35982M  5491950G | 5527941G | Inf 1

L 4| 403m 5.48985G 5530156 35932M  5492009G  5527941G  Inf 2

40.2M 549G 5.5302G 35.982M 54920096 5527991G | Inf 3

40.6M 5480656 5.53025G | 35982M  5402009G | 5527991G | Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5550MHz

( Ch Freq [ 10+ [ Ch Freg [ -

5.55GHz 3 5.55GHz = EL -
Span 0- Span g:
100MHz -5 100MHz 10
RBW -10- RBW 151
500kHz -15- 500kHz 20|
VBW -20- VBW -25-]
2MHz -25- 2MHz -30+
Sweep Time -30-| Sweep Time -35]
100ms 35- 100ms =9
Detector Type 40— Detector Type :;:
Peak 45— Sample =

- o [ A I ——— 0 S
Portl [/ 55G 551G 552G 553G 554G 555G 556G 557G 558G 550G 56G 55G 551G 552G 553G 554G 555G 556G 557G 558G 550G 5.6G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 40.3M 5529856 5.57015G | 35982M  5532009G  5567991G | Inf 1

L J| | 4om 5530056 5570056 | 36.082M  5531009G | 5567991G | Inf 2

40.25M 5529956 5.5702G 36.032M  5.531959G  5.567991G  Inf 3
4015M 5520956 | 5.5701G 35982M  5.531950G  5.S567041G | Inf 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5670MHz

( Ch Freq [ 10- ( Ch Freg [ 3
5.67GHz 5 5.676Hz 0]

Span 0- Span -5
100MHz _5- 100MHz -10-]
REW 40- RBW 15
500kHz = 500kHz -20-]
VBW VBW -25-]
2MHz 207 IMHz -30-
Sweep Time 25 Sweep Time -35-]
100ms -30- 100ms -40-]
Detector Type -35- Detector Type _45-]
Peak 40| Sample 50—

c 1| s ‘ I ‘ I ) T s I I I I .
Portl [~ 562G 564G 5666 568G 576 572G 5626 5646 566G 5686 517G 572G
Port2 [~/ | r - - - ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 40.95M 5649356 | 5.6903G 36.032M | 5.651950G  5.687091G | Inf 1

| 29.95Mm 565G 5689956 | 36032M  5651959G  5687991G | Inf 2
40.25M 565G 5690256 | 36.032M  5651950G  5687991G | Inf 3
40.35M 5649956 | 5.6903G 35982M  5.652059G  5683041G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5710MHz Straddle 5.47-5.725GHz

( Ch Freq [0 [ Ch Freq [
5.60GHz 5 5.60GHz

Span 0- Span

70MHz -5- 70MHz

REW -10- REW

500kHz -15- 500kHz

VBW -20- VBW

2MHz -25- 2MHz

Sweep Time -30- Sweep Time

100ms -35-| 100ms

Detector Type -40- Detector Type

Peak _45-] Sample !

- S A I I ! I I - S R ! ! ! ! ! -
Portl [~ 5.655G 567G 568G 569G 576G 571G 57256 56556 567G 563G 569G 57G 571G 5.725G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 35035M | 5.689965G6 | 57256 32.884M  5.691950G | 5724843G | Inf 1

L | | 35035M 56899656 | 5.725G 32.849M  5.691959G  5.724808G  Inf 2

35315M 56896856 | 5.725G 32.849M  5.691994G  5724843G | Inf 3

35.07M 5680036 | 5.725G 32.779M 56920296 5.724808G  Inf 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5710MHz Straddle 5.725-5.85GHz

( Ch Freq [ 0- [ Ch Freg [ =

5.745GHz =4 5.7456Hz L14
Span -10- Span 154
40MHz 15— 40MHz -20-]
RBW 20- RBW -25-]
100kHz = 50kHz -30]
VBW VBW 35
300kHz 20 200kHz -40-
Sweep Time -33- Sweep Time 45
100ms -40- 100ms -50-|
Detector Type 45— Detector Type -55-1
Peak -50-| Sample 60—

- o I I I I I I I b " 65 I I I I I I I .
Portl [/ 57256 573G 5735G 574G 57456 575G 5755G 576G 5765G 57256 572G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 3.04M 5.725G 5728046 4.118M 5725016 5729128G | 500k 1

L S| 27am 5.725G 572774G  4.018M 5725016 5729028G | 500k 2

318M 5.725G 5728186 3978M 572501G  5728983G 500k 3
3.2M 5.725G 5.7282G 4.018M 5725016 5729028G | S00k 4
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5755MHz
Ch Freq 10+ Ch Freg 10+
5755GHz 54 5755GHz o
Span 0 ’ Span S
100MHz = 100MHz =
RBW <M RBW i
-15- 15-]
ook | ooz |
20| 30
VBW VBW
25 25|
300kHz = 2MHz .
Sweep Time 35 Sweep Time 35+
100ms -40-] 100ms 40|
Detector Type 5 Detector Type =
Peak 50 Sample 50—

r S 554 ; ; ; ; = -55-| ; . ; . (-
Portl [~ 57056 572G 574G 5766 573G 58056 57056 572G 574G 576G 578G 58056
Port2 [~/ | r - - < ’
Portd [ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 24.9M 5.7379G 5.7728G 35932M | 5737009G | 5772041G | 500k 1

| 3a85Mm 5736956 5.7718G 35932M  5737009G | 5772941G | 500k 2
353M 5.7375G 5.7728G 35932M  5.737009G | 5772941G | 500k 3
3345M 5.739G 5772456 | 36132M  5736859G  5772991G | 500k 4
802.11ac VHT40-BF_Nss1,(MCS0)_4TX EBW
5795MHz
Ch Freq 5- Ch Freq 10+
5.795GHz 0- 5.795GHz =
Span 5 Span A
100MHz 10+ 100MHz =7
REW 15+ REW A
100kHz 20- 500kHz i:
VBW -25- VBW ==
300kHz -30-] 2MHz ad
Sweep Time -35- Sweep Time 354
100ms -40-| 100ms _40-]
Detector Type -45- Detector Type _45-]
Peak 50— Sample 50—

r S| 55 | | | | - 55-| | I | I -
Portl [~ 57456 576G 573G 586 582G 58456 57456 576G 578G 5.8G 582G 5.845G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 354M 5.7775G 5.8129G 36.132M | 5.776859G | 5.812991G | 500k 1

L | | 35.75M 5.7773G 5813056 | 36.082M  5776909G  5812991G | 500k 2

354M 5.7775G 5.8129G 36.032M  5.776859G | 5812991G | 500k 3
35.55M 5.7772G 5812756 | 36032M  5776000G  5812041G | 500k 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5210MHz
Ch Freq 15 Ch Freg 134
5.21GHz By 521GHz =
Span 5- Span g:
200MHz 0- 200MHz 5
RBW 5- RBW 10
1MHz -10- 1MHz 15
VBW -15- VBW 20
3MHz -20- 3MHz -23-
Sweep Time -25-| Sweep Time -30-
100ms 30- 100ms <29
Detector Type 35— Detector Type :g:
Peak 40— Sample =i

- | ase I I I I I I o Bl Tloss I I I I I I -
Portl [/ 511G 515G 51756 526G 52256 525G 52756 531G 5116 515G 51756 52G 52256 525G 52756 531G
Port2 [ | ¢ - ~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 83.7M 5.1686G 5.2523G 75462M  5.172319G  5.247781G | Inf 1

L | e3am 5.1684G 5.2517G 75562M  5.172219G  5.247781G | Inf 2

83.7M 5.1686G 5.2523G 75862M  5.172119G  5.247981G  Inf 3

24.5M 5.1681G 5.2526G 75762M 51721196 5.247881G | Inf 4
SPORTON INTERNATIONAL INC. Page No. : 156 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5290MHz
Ch Freq 10+ Ch Freg 3
5.20GHz 5 5.20GHz 0]
Span 0- Span -5
200MHz _5- 200MHz -10-]
REW 40- RBW -15-]
1MHz = 1MHz -20-|
VBW VBW -25-]
IMHz 207 IMHz -30-
Sweep Time 25 Sweep Time -35-]
100ms -30- 100ms -40-]
Detector Type -35- Detector Type _45-]
Peak _40-| Sample 50—

[ - i | , 1 1 | o 550 1 | \ 1 | | "o
Portl [/ 5196 52256 5256 52756 53G 53256 5356 539G 519G 52256 5256 52756 536G 53256 535G 539G
Port2 [~/ ¢ - Y )
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 86.1M 5.2473G 53324G 75.762M | 5.252219G  5.327981G | Inf 1

| ee2m 5.2474G 53336G 75.662M  5.252219G  5.327881G  Inf 2
86.5M 5.2472G 5.3337G 76.062M | 5.252019G | 5.328081G | Inf 3
86.1M 5.2471G 533326 76162M  5.252019G  5.328181G  Inf 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5530MHz
Ch Freq 10- Ch Freq 3 OBl m
5.53GHz 5- 5.536Hz 0] )
Span 0- Span -5
200MHz 5- 200MHz -10-]
REW 10+ RBW 15+ i
1MHz B 1MHz -20-| / i
VBW vBw -25-] : i
IMHz e IMHz 30+ : i
- 1 H
Sweep Time = Sweep Time -35- ; E
100ms -30- 100ms .40- ! §
Detector Type -35 Detector Type -45-] g E

L J L J ' i

[ [ B | ! | | | ! | i 55+ | — ! ot | I
Portl [ 543G 545G 54756 55G 55256 555G 55756 566G 563G 543G 545G 5475G 55G 5525G 555G 55756 566 563G
Port2 [/ | r - - Y ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 26.4M 5.4869G 5.5733G 75862M | 5.492019G  5.567881G | Inf 1

L s| | 86.5m 5.4871G 5.5736G 75.862M 54921196 5567981G  Inf 2

86.1M 54871G 5.5732G 75.962M  5.492019G  5567981G | Inf 3
8.7M 5.4867G 55724G 75062M 54920196 5.567081G  Inf 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5610MHz
Ch Freq 10+ Ch Freg 10+
5.61GHz 5- 5616Hz a
Span 0- Span A
200MHz 5- 200MHz =9
10+
RBW 10- RBW pd
1MHz 1MHz
15 -20-]
VBW VBW
-20- 25
3MHz 3MHz g
Sweep Time 257 Sweep Time 35+
100ms 30 100ms 5
Detector Type 325 Detector Type _45-]
Peak -40- Sample 50—

F 1 '45_| I I I 1 I I I I 1 '55_\ 1 I I 1 I| 1 1 1
Portl [~/ 551G 555G 55756 5.6G 56256 565G 56756 571G 551G 555G 5575G 56G 56256 565G 56756 571G
Port2 [~/ | ¢ - Y
Port3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 86.3M 5.5667G 5.6935G 75.962M  5.572019G  5647981G | Inf 1

L J| [ eeam 5.567G 5.6538G 76.062M 55721196 5648181G | Inf 2

86.5M 5.567G 5.6535G 75962M  5.572119G  5648081G  Inf 3

86.6M 5.5668G 5.6524G 76.062M | 5.572019G  S648081G | Inf 4
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5690MHz Straddle 5.47-5.725GHz
Ch Freq 10+ . Ch Freg 10+ 0 ““.
5.65GHz 5+ 565GHz o BBV
Span 0- Span S
150MHz 5- 150MHz =9
-10-]
RBW B RBW e
1MHz 1MHz
15- 20
VBW VBW
20+ -25-
IMHz IMHz =
Sweep Time == Sweep Time 35+
100ms -30- 100ms i
Detector Type -35- Detector Type =
Peak 40 -] Sample _50-]

1 ] | . . ! \ ' -5 | | . \ 1 i
Portl [/ 555G 566 56256 5656 56756 5JG 57256 55156 566G 56256 565G 56756 576 57256
Port2 [~/ ¢ - Y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— T1.IM 5.6473G 5.725G 72.564M 5.652024G | 5724588G  Inf 1

J| | 78.15M 564685G | 5.725G 72639M  5.65204G  5724663G | Inf 2
78.675M 56463256 5.725G 72.639M 5.652099G  5.724738G  Inf 3
T1.7M 5.6473G 5.725G 72.639M 56520246 | 5724663G  Inf 4
802.11ac VHT80-BF_Nssl1,(MCS0)_4TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq 0- Ch Freq 37
5.745GHz =H 5.7456GHz 10+
Span -10- Span -15-
40MHz 15+ 40MHz 20~
RBW By RBW =
100kHz . 100kHz =
VBW VBW
300kHz A 300kHz 0
Sweep Time =39 Sweep Time =9
100ms 4= 100ms 54
Detector Type -45- Detector Type -50-
Peak 50| Sample 55

1 1 55 | 1 | | | | | | -60- | ' | | | | | |
Portl | 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - : y )
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.2M 5.725G 5.7282G 7136M 5.72501G 5732146G 500k 1

L S 3.2m 5.725G 5.7282G 7.096M 5.72501G 5.732106G 500k 2

3.18M 5.725G 5.72818G 7.236M 5.72501G 5.732246G 500k 3
ENLY 5.725G 5.7281G 7.156M 5.72501G 5732166G 500k 4
802.11ac VHT80-BF_Nss1,(MCS0)_4TX EBW
5775MHz
Ch Freq 5- Ch Freg 10+ g 3
fasee ]| 0 || > e r
5.775GHz 5.775GHz
Span -5 Span 0
200MHz -10- 200MHz 37
RBW -15+ RBW -10-]
100kHz -20- 1MHz -15-
VEW -25- VBW -20-
300kHz -30- 3MHz -25-]
Sweep Time -35-| Sweep Time =30
100ms 40| 100ms -35-]
Detector Type 45— Detector Type 40—
Peak 50+ Sample 45—

f 1| 5o ' ' ' ' ' ' ' ' -50-) i ' ' ' | ] | '
Portl |/ 56756 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G 56756 57G 5725G 575G 5.J75G 58G 5825G 585G 5.875G
Pat2 [ | ¢ - ) ’
Port3 [ 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 76M 5.737G 58136 75.862M 5737019G  5812881G 500k 1

L 2| | 752M 5.7375G 5.8127G 75.862M 57371196 5812981G 500k 2

75.9M 5.7372G 5.8131G 75.962M 5737019G  5812981G 500k 3
T76.4M 5.7367G 5.8131G 75.762M 5737119G  5812881G | 500k 4
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FCC Test Report

Report No. : FR760624AB

For set 3 antenna/ 4T2S

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 21.725M 17.691M 17M7D1D 19.575M 17.616M
5.25-5.35GHz 21.6M 17.666M 17M7D1D 21.275M 17.616M
5.47-5.725GHz 21.925M 17.691IM 17M7D1D 15.72M 13.838M
5.725-5.85GHz 17.6M 17.691M 17M7D1D 3.76M 4.198M
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 40.65M 36.082M 36M1D1D 40M 35.832M
5.25-5.35GHz 39.5M 36.082M 36M1D1D 38.85M 35.832M
5.47-5.725GHz 39.85M 36.032M 36M0D1D 34.3T™M 32.604M
5.725-5.85GHz 35.55M 35.982M 36M0D1D 2.64M 3.498M
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 86.9M 75.962M 76M0D1D 86M 75.762M
5.25-5.35GHz 83.7M 75.762M 75M8D1D 83.4M 75.562M
5.47-5.725GHz 84.4M 75.962M 76M0OD1D 75.225M 72.414M
5.725-5.85GHz 75.4M 75.762M 75M8D1D 1.94M 3.958M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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Result
R T - Tl I e I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac
VHT20-BF_Nss2,(MC
S0) 47X
5180MHz Pass Inf 10575M | 17691M | 19625M | 17.60IM | 19725M | 17.64IM | 1975M | 17.666M
5200MHz Pass Inf 2125M | 1764IM | 21225M | 17641M | 21725M | 17.60IM | 21425M | 17.616M
5240MHz Pass Inf 2L575M | 17.666M 216M 17.616M 216M 17641M | 21425M | 17.641M
5260MHz Pass Inf 2145M | 17.666M 215M 17616M | 2135M | 17.666M | 2L375M | 17.641M
5300MHz Pass Inf 2145M | 17.64IM | 21575M | 17641M | 21425M | 17.641M | 2135M | 17.616M
5320MHz Pass Inf 21525M | 17.641M 216M 17666M | 2145M | 17.666M | 21275M | 17.641M
5500MHz Pass Inf 21575M | 17.641M | 2LO7T5M | 17.666M 21.6M 17666M | 21275M | 17.691M
5580MHz Pass Inf 21.7M 17.616M 211M 17666M | 21625M | 17.666M | 21.275M | 17.666M
5700MHz Pass Inf 21425M | 17.641M | 2135M | 17.666M 21.6M 17666M | 21925M | 17.641M
52229”22725223‘;'6 Pass Inf 1575M | 13.883M | 15795M | 13.838M 15.72M 13.838M 15.84M 13.883M
STaOHe Sradde Pass 500k 38M 4.198M 3.78M 4.238M 3.76M 4.278M 38M 4218M
5745MHz Pass 500k 17575M | 17.666M 176M 1764IM | 1755M | 17.60IM | 1755M | 17.666M
5785MHz Pass 500k 17.6M 17641M | 17575M | 17.666M | 1755M | 17.666M 17.6M 17.691M
5825MHz Pass 500k 17575M | 17691M | 17575M | 17.60IM | 17575M | 17.60IM | 17.575M | 17.691M
802.11ac
VHT40-BF_Nss2,(MC
S0) 47X
5190MHz Pass Inf 40M 36.082M 405M 35.932M 403M 36.032M 40.6M 36.032M
5230MHz Pass Inf 40M 35.932M 40M 35.832M | 4045M | 36.032M | 4065M | 35.982M
5270MHz Pass Inf 39.4M 35.932M 39.5M 35.932M 39.4M 35.932M 39.4M 35.932M
5310MHz Pass Int 39.3M 35.832M 39.5M 35.932M | 3045M | 3593M | 3885M | 36.082M
5510MHz Pass Inf 39.2M 35.932M 39.7M 35.932M 39.3M 35932M | 3895M | 35.982M
5550MHz Pass Inf 3965M | 36.032M 39.2M 35882M | 3065M | 35932M | 3915M | 36.032M
5670MHz Pass Inf 3085M | 35932M | 3955M | 36032M | 30.65M | 35.932M 39.5M 35.932M
STz Sradde Pass Inf 3437M | 32744M | 34545M | 32604M | 34545M | 32.814M | 34615M | 32.814M
STLOHe Sraddle Pass 500k 2.94M 3.498M 2.64M 3.498M 3.02M 3518M 3.04M 3538M
5755MHz Pass 500k 35M 35.932M 35.3M 3882M | 3515M | 35.932M 3BM 35.932M
5795MHz Pass 500k 3555M | 35.982M 35.3M 35.932M 35.3M 3932M | 3555M | 35.882M
802.11ac
VHTB0-BF_Nss2,(MC
S0) 47X
5210MHz Pass Inf 86.3M 75.762M 86M 75.962M 86.9M 75.862M 86.7M 75.962M
5290MHz Pass Inf 83.4M 75.662M 83.7M 75.762M 83.7M 75.562M 835M 75.762M
5530MHz Pass Inf 832M 75.662M 832M 75.562M 84.4M 75.762M 82.8M 75.562M
5610MHz Pass Inf 84.2M 75.962M 84.1M 75.762M 83.7M 75.662M 83.6M 75.862M
56592;"?27255‘3‘1‘3'9 Pass Inf 76.5M 72.564M 76.8M 72414M | 75225M | 7241aM | 76.425M | 72.630M
5%932"5'*52;;@3‘2'9 Pass 500k 2.82M 3.958M 2.64M 4.058M 1.94M 3.978M 3.16M 4.058M
5775MHz Pass 500k 745M 75.762M 74.6M 75.762M 73M 75.762M 75.4M 75.762M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5180MHz
Ch Freg = ChFreg 15- T
518GHz 10- 518GHz 10 eBnt h
Span 5- Span =
50MHz 0 S0MHz o
REW . REW =9

-5 -10-
200kHz 200kHz
-10- 15-]
VBW VBW
15+ -20-]
1MHz 1MHz =
Sweep Time == Sweep Time 30~
100ms -25- 100ms =
Detector Type -30- Detector Type i
Peak 35— Sample -45-]

1 ] | I . | 1 | -50- | . | | \ |
Portl |~ 5155G 516G 517G 518G 519G 5.2G 5205G 5.155G 516G 5176 5186 5196 526G 5.2056
Port2 [/ | r : - J
Port 3 W 26dB(Hz) Fl-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 19.575M 5.1702G 51897756 17.691M 51711296 5188821G | Inf 1

4| | 19.625M 517015G 51897756 17.691M 5171129G  5188821G | Inf 2

19.725M 51701256 5189856 17.641M 5171154G  5188796G  Inf 3
19.75M 5170125G | 5.189875G | 17.666M 5171129G  5188796G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5200MHz
Ch Freq =5 Ch Freq =9 !
’—| 15+ ’—| |
5.2GHz i 5.2GHz 10- By -h
3 10
pan Span
50MHz 37 50MHz 0-]
0-
REW - REW .
300kHz o 200kHz
VBW 5 VBW -20-
1MH 1MH
- -20- = -30-
Sweep Time 25 Sweep Time
100ms 30| 100ms 40
Detector Type Detector Type
35+ 50|
Peak _40- Sample

1 o] . | 1 | | ' -60- | | ' | | '
Portl | 5175G 518G 519G 52G 521G 522G 5.225G 5175G 518G 519G 526 521G 5.22G 5.225G
Port2 [/ | r - X - J
Port 3 W 26dB({Hz) Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.25M 5.18955G 5.2108G 17.641M 5191154G  5.208796G | Inf 1

L 4| | 21.225M 51894756 | 5.2107G 17.641M 5191154G  5.208796G | Inf 2

21.725M 31892756 | 5.211G 17.691M 5191129G  5.208821G | Inf 3
21.425M 5.1893G 52107256 17.616M 51911796 5.208796G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5240MHz
Ch Freq 15+ Ch Freg 20-
10-|
5.24GHz 5.246Hz el B
Span 5 Span
S0MHz 0- SOMHz 0-
RBW -5 RBWY a
300kHz -10- 200kHz
VEW -15- vew -20-
1MHz -20- 1MHz =
Sweep Time -25-| Sweep Time -
100ms -30-| 100ms 40~
Detector Type 35— Detector Type
Peak 40~ Sample =¥
i 1| B ! | ' | ! ' -60- | ! ' i ! '
Portl |/ 5.215G 5.22 523G 524G 525G 5.26G 5.265G 5.215G 5.22G 5236 5.24G 525G 5.26G 5.265G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB{Hz) FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 21.575M 5.2292G 5.250775G  17.666M 5.231154G  5.248821G | Inf 1
L 2| | 21.6M 52292256 | 5.250825G | 17.616M 52311546 5.248771G | Inf 2
216M 5.2292G 5.2508G 17.641M 5.231154G  5.248796G | Inf 3
21.425M 5.2292G 5.2506256G 17.641M 5231129G  5.248771G  Inf 4
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5260MHz
["ch Freq [ 107 = [ 10 1
Span 0- Span

_5-|
S0MHz 50MHz 10-]

RBW -10 RBW
300kHz -15- 200kHz -20-1
VEBwW -20- VBW
1MHz -25- 1MHz -30-
Sweep Time -30-| Sweep Time
100ms a5 100ms <
Detector Type _a0-] Detector Type =
Peak 45| Sample
c o ‘ T 60

]

Portl [~ 5.235G 524G 5256 5266 5216 5286 5.2856 52356 5,246 5256 5266 528G 5.285G
Port2 [~/ | r - - = ’
Portd [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 21.45M 52493256 | 5.270775G | 17.666M | 5.251154G | 5268821G | Inf 1
A a1sm 5.249275G  5.270775G  17.616M  5.251179G  5.268796G  Inf 2
21.35M 5.2494G 5270756 | 17.666M  5251154G  5268821G | Inf 3
21375M  5.24935G  5270725G | 17.641M  5.251179G  5.268821G  Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5300MHz
( Ch Freq [0 [ Ch Freq [ 10-
5.3GHz 5 536Hz
Span 0- Span ™
50MHz -5 50MHz 10
REW -10- REW
300kHz -15- 200kHz 20|
VBW -20- VBW
1MHz -25- 1MHz -30-]
Sweep Time -30- Sweep Time
100ms 35+ 100ms <29
Detector Type -40- Detector Type 50~
Peak _45-, Sample
- oo R A I I I e ] B - I I I—
Portl [~ 5.275G 5.28 529G 536 531G 532G 53256 5.2756 5.28 5.29G 53G 532G 5.325G
Port2 [~ | ¢ - - =~ ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 21.45M 52893256 | 53107756 | 17.641M | 5.291154G | 5308796G | Inf 1
L o | 21575M 52891756 531075G 17.641M  5.291154G  5308796G  Inf 2
21425M  5.2893G 53107256 | 17641M  5291154G  5308796G  Inf 3
21.35M 5.2893G 5310656 | 17616M  5201179G  5308796G  Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5320MHz
( Ch Freq [ 10+ [ Ch Freg [ 10- i
5.32GHz 5] 5326GHz L
Span 0- Span o
S0MHz -5 S0MHz 10
RBW -10- RBW
300kHz -15- 200kHz 20|
VBW -20- VBW
1MHz -25- 1MHz -30+
Sweep Time -30-| Sweep Time
100ms 35- 100ms =9
Detector Type 40— Detector Type 50
Peak 45— Sample
- oo [ I I I I I R I I I
Portl [/ 5205G 5.2 5316 5326 5326 534G 5.245G 5.205G 523G 5316 532G 524G 53456
Port2 [ | ¢ - - > ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 21525M  5.309325G  533085G | 17.641M  5.311154G  5.328796G | Inf 1
L S| 2em 5309256 5.33085G  17.666M 53111546  5328821G  Inf 2
21.45M 5309225G  5.330675G | 17.666M  5311154G  5328321G  Inf 3
21275M | 5.3093G 53305756 | 17641M  5311154G  5328796G | Inf 4
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5500MHz
Ch Freq 15+ Ch Freg 10+
5.5GHz 1 5.5GHz
Span 3 Span ™
SOMHz 2' SOMHz 10
RBW RBW
300kHz 1:: 200kHz 20
VBW 04 VBW
1MHz = 1MHz -30-
Sweep Time 30 Sweep Time
100ms 54 100ms =
Detector Type - Detector Type =
Peak _45- Sample
r Y| 50 ! I ! I ! ] -60-| I ! ! ! ! ]
Portl [~ 5475G 548 549G 556 551G 552G 5.5256 5.475G 5.48 549G 556 551G 552G 5.525G
Port2 [~/ | r - - - ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 21575M | 5.4892G 55107756 | 17.641M | 54911796  5508821G | Inf 1
o | 20075M 54895256 | 5.5106G 17.666M  5491154G  5508821G | Inf 2
216M 54891256 | 55107256  17.666M  5.491154G  5508821G | Inf 3
21.275M  5.489375G | 551065G  17.691M  5.491154G  5508846G | Inf 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5580MHz
Ch Freq 13 Ch Freq 10+
5.58GHz 45 5.53GHz
Span 3 Span ™
50MHz 2' 50MHz 574
RBW RBW
300kHz i:: 200kHz 20
VBW 04 VBW
1MHz . 1MHz -30-]
Sweep Time 30+ Sweep Time
100ms 254 100ms <29
Detector Type _40-] Detector Type 50~
Peak _45- Sample
. VS0 ! I ! I ! ] 60~} I ! ! ! ! |
Portl [~ 5.555G 5.56 557G 558G 559G 566G 56056 55556 5.56 557G 553G 559G 56G 5.605G
Port2 [~ | ¢ - - =~ ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ M 55690256 | 55907256 | 17.616M  5.571154G  5.588771G | Inf 1
\ | 21am 5569375G | 5.590475G  17.666M  5.571154G  5588821G | Inf 2
21625M | 5569225G | 5.59085G  17.666M | 5.571154G | 5.588821G | Inf 3
21.275M | 556925G 55905256 17.666M  5.571154G | 5.588821G | Inf 4

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

EBW

5700MHz
Ch Freq 15 Ch Freg 10+
5.76Hz 45 5.1GHz
Span 5 Span o
S0MHz 2’ S0MHz 10
RBW RBW
300kHz 12: 200kHz _30-]
VBW vBW
20-
1MHz = 1MHz -30-
Sweep Time 30+ Sweep Time .
100ms 35- 100ms :
Detector Type _a0-] Detector Type 50
Peak 45~ Sample
- oo R I I I - R I I I I—
Portl [/ 5675G 5.58 569G 576 5716 572G 57256 5675G 568G 560G 576G 571G 5726 5.725G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 21425M | 56893G 57107256 | 17.641M | 5.691154G  5708796G | Inf 1
\ | 2135Mm 56802756 | 57106256  17.666M  5.691154G  5.708821G | Inf 2
216M 5680275G | 5.710875G  17.666M  5.691154G  5708821G  Inf 3
21925M 56891256 5711056 17.641M 56911796  5708821G | Inf 4
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Report No. : FR760624AB

802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5720MHz Straddle 5.47-5.725GHz
Ch Freq 10+ . Ch Freg 10+ TE]
5716Hz 57 5716Hz &
Span 0 Span ™
30MHz 1;: 30MHz 10
RBW RBW
200kH: ;: 200kHz 20—
VBW VBW
254
1MHz = 1MHz -30-
Sweep Time 35 Sweep Time .
100ms 40~ 100ms :
Detector Type o Detector Type =
Peak 50 Sample

r o -55-, . . . . " i\ -60-, . " . . . i
Port1 W 5695G 516G 5.705G 571G 5.715G 512G 57256 5695G 5.1G 5.705G 571G 5.715G 5126 5.725G
Port2 [~/ | r - - - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 15.75M 5.70925G 5.725G 13.883M 57110795 | 5724963G  Inf 1

J | | 15.795M 57002056 5.725G 13.838M 5711094G | 5724933G  Inf 2
15.72M 5.70928G 5.725G 13.838M 5711094G  5.724933G  Inf 3
15.34M 5.70916G 5.725G 13.883M 5711094G | 5724978G  Inf 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5720MHz Straddle 5.725-5.85GHz
Ch Freq 5- Ch Freq 10+
5.745GHz 0- 5 745GHz o
Span = Span
40MHz 12' 40MHz -10-
REW pe REW .
100kHz . 50kHz
VBW = VBW -30-
300kHz 354 200kHz i
Sweep Time a0 Sweep Time
100ms _45-] 100ms =50
Detector Type 50| Detector Type o
Peak 55+ Sample :

r o -60-, . . . . . . . . -70- T . . . T T T .
Port1 W 5725G 573G 5735G 574G 5745G 575G 5755G 576G 5.765G 5725G 573G 5.735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - - - ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 3.8M 5.725G 5.7288G 4198M 5.72501G 5729208G 500k 1

L 4| | 3.78M 5.725G 5.72878G 4.238M 5.72501G 5.729243G 500k 2

3.76M 5.725G 5.72876G 4.278M 5.72501G 5.729288G 500k 3
3.8M 5.725G 5.7283G 4.218M 5.72503G 5.720248G 500k 4
802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5745MHz
Ch Freq 10+ [] Ch Freqg 20-
5.745GHz o) 5745GHz i
Span 0+ Span
S0MHz 5 SOMHz 0-
RBW -10- RBWY o
100kHz -15- 200kHz
VEW -20- VBW -20-
300kHz -25-] 1MHz
Sweep Time -30-| Sweep Time =<9
100ms -35-| 100ms 40~
Detector Type 40— Detector Type
Peak _45- Sample =¥

- o | I | I " " o I I I I .
Port1 W 572G 573G 574G 5.75G 5.766 577G 572G 5736 574G 5756 576G 577G
Port2 [ | ¢ - ~ ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 17.575M 5.7362G 57537756 17.666M 5736129G  5753796G 500k 1

L 2| [ 17.6M 57361756 57537756 17.641M 57361796 5753821G 500k 2

17.55M 57362256 5.753775G  17.691M 5736129G  5753821G 500k 3

17.55M 5.7362G 5.75375G 17.666M 573681546 5.753821G | 500k 4
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX EBW
5785MHz
( Ch Freq [ 10- ( Ch Freg [
5.785GHz 5 57856Hz
Span 0- Span
S0MHz -5- 50MHz
RBW -10+ RBW
100kHz -15- 200kHz
VBW -20- VBW
300kHz -25- 1MHz
Sweep Time -30-| Sweep Time
100ms -35-| 100ms
Detector Type _a0-] Detector Type
Peak a5} Sample
: 1| 50 ‘ I ‘ I ) | e I I I I ,
Port1 W 576G 571G 5.78G 579G 5.8G 581G 5.76G 5716 578G 579G 538G 581G
Port2 [~/ | r - - - ’
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 17.6M 57761756 57937756 17.641M 57761546 | 5793796G 500k 1
S| | 17.575M 5.7762G 57937756 17.666M 5J776154G  5793821G 500k 2
17.55M 57782256 5.793775G 17.666M 57781546 5.793821G | 500k 3
17.6M 5.776175G  5.793775G  17.691M 5776129G  5793821G 500k 4
802.11ac VHT20-BF_Nss2,(MCS50)_4TX EBW
5825MHz
( Ch Freq [ - . [ Ch Freg [
5.825GHz 5 58256Hz
Span 0- Span
S0MHz 5 S0MHz
RBW -10- RBW
100kHz -15- 200kHz
VBW -20- VBW
300kHz -25-| 1MHz
Sweep Time -30- Sweep Time
100ms -35-| 100ms
Detector Type -40- Detector Type
Peak _45- Sample
. S|S0 ‘ I ‘ I (b | s I I I I ,
Port1 W 58G 581G 5826 583G 584G 585G 58G 5816 582G 5836 534G 5.85G
Port2 [~ | ¢ - - S '
Port3 W 6dB(Hz) Fl-6dB(Hz) | Fh-8dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 17.575M 5.8162G 5.8337756 17.691M 5.816104G  5.833796G | 500k 1
L | | 17.575M 58161756 5.83375G 17.691M 55161046 5833796G 500k 2
17.575M 5.8162G 58337756 17.691M 5516104G  5833796G 500k 3
17.575M 5.8162G 58337756 17.691M 58161046 5833796G 500k 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5190MHz
( Ch Freq [ [ Ch Freg [ - i i
- |
5.19GHz = 519GHz o ol et
Span 10- Span
100MHz 5- 100MHz o
RBW 0~ RBW
500kHz -5- 500kHz 10
VEW -10- VBW
IMHz -15- IMHz -20-
Sweep Time -20-| Sweep Time
100ms 25- 100ms =
Detector Type -30- Detector Type a0
Peak a5 Sample
- o | | I | I " " s I I I I .
Port1 W 514G 516G 5186 5.2G 522G 524G 5.14G 5166 518G 5.2G 522G 5.24G
Port2 [ | ¢ - ~ ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 40M 5.17005G 5.21005G 36.082M 5.171959G | 5.208041G  Inf 1
L 2| | 405M 5.1698G 5.2103G 35.932M 51720095 | 5.207941G  Inf 2
40.3M 5.1699G 5.2102G 36.032M 5171959G | 5.207991G  Inf 3
40.6M 5.16965G 5.21025G 36.032M 5171959G  5.207991G  Inf 4
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Report No. : FR760624AB

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5230MHz
( Ch Freq [ - ( Ch Freg 20+
5.23GHz =5 523GHz BBt R
Span 10 Span &9 OB
100MHz 5+ 100MHz 0
RBW 0+ RBW
500kHz 5- 500kHz 10+
VBW -10- VBW
IMHz -15- IMHz -20-
Sweep Time -20- Sweep Time
100ms 25 100ms <
Detector Type 304 Detector Type e
Peak Z5d Sample
: 1| -0 ‘ I ‘ I ) | s I I I I ,
Port1 W 518G 5.2G 522G 5.24G 5.266 5.28G 518G 5.2G 522G 5.24G 5.26G 5.28G
Port2 [~/ | r - ’
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 40M 5.2099G 5.2499G 35.932M 52120096 | 5.247941G  Inf 1
S| | 40Mm 5.21G 5.25G 35.832M 5.212059G | 5.247891G  Inf 2
40.45M 5.20955G 5.25G 36.032M 5.211959G  5.247991G  Inf 3
40.65M 5.20965G 5.2503G 35.982M 5.212009G | 5.247991G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS50)_4TX EBW
5270MHz
( Ch Freq [ 15 [ Ch Freq
5.27GHz g 5.276Hz
Span 3 Span
100MHz l 100MHz
RBW 57 RBW
S00KkHz i:: 500kHz
VBW e VBW
2MHz 254 2MHz
Sweep Time 30+ Sweep Time
100ms 35| 100ms
Detector Type _40-] Detector Type
Peak 45— Sample
. S|S0 ‘ I ‘ I (b | -60- I I I I ,
Port1 W 522G 5.24G 5.266 5.28G 536G 532G 5.22G 524G 5.26G 5.286 53G 532G
Port2 [~ | ¢ - '
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 39.4M 5.25035G 5.28975G 35.932M 5252009G  5.287941G  Inf 1
L 4| | 39.5M 5.2504G 5.2899G 35.832M 5.252009G | 5.287941G  Inf 2
39.4M 5.2503G 5.2897G 35.932M 5.252059G | 5.287991G  Inf 3
39.4M 5.25035G 5.28975G 35.932M 5.252009G | 5.287941G  Inf 4

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

EBW

5310MHz
Ch Freq 15 Ch Freg 10+
531GHz 45 5316Hz
Span 5 Span o
100MHz 2’ 100MHz 10
RBW RBW
500kHz 12: 500kHz _30-]
VBW vBW
20-
2MHz = 2MHz -30-
Sweep Time 30+ Sweep Time .
100ms 35- 100ms :
Detector Type _a0-] Detector Type 50
Peak 45~ Sample
- o | I | I " " o I I I I .
Portl [/ 526G 528G 536 5326 534G 536G 5.26G 528G 536 5326 534G 536G
Port2 [ | ¢ - ’
Porta [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 39.3M 5.20035G  532965G  35.832M  5.202059G  5327891G | Inf 1
\ o | | 395Mm 520016 5.3296G 35932M  5.202009G6  5327941G | Inf 2
39.45M 52003G  532975G  35932M  5.291959G  5327891G | Inf 3
38.85M 5.29065G  5.3295G 36.082M 52919096  5327991G | Inf 4
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5510MHz
( Ch Freq [ 157 [ Ch Freq [ 10+
551GHz D4 551GHz
Span 57 Span ™
100MHz 2’ 100MHz 10
RBW RBW
S00kHz ﬂi 500kHz -20-
VBW VBW
20~
2MHz = 2MHz -30-
Sweep Time a0 Sweep Time .
100ms 35— 100ms :
Detector Type 40- Detector Type 50—
Peak 45— Sample
[ ] | | | ! | -60-) | | | ! i
Port1 W 546G 548G 556 552G 554G 5.56G 546G 548G 55G 552G 554G 5.56G
Port2 [~/ | ¢ - : ‘ ’
Port3 [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd ’— 39.2M 5.48035G 5.52955G 35.832M 5492009G | 5527941G  Inf 1
J1 1 39TM 5.49015G 5.52985G 35.932M 5491959G | 5527891G  Inf 2
39.3M 5.4003G 5.5206G 35.932M 54020005 | 5527941G  Inf 3
38.95M 5.4905G 5.52945G 35.982M 5491959G | 5527941G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS50)_4TX EBW
5550MHz
Ch Freq 13 Ch Freq 10+
5.55GHz g 5.556Hz
Span 3 Span ™
100MHz 2' 100MHz 574
RBW RBW
S00KkHz i:: 500kHz 20~
VBW VBW
20~
2MHz . 2MHz -30-]
Sweep Time 30+ Sweep Time .
100ms 354 100ms :
Detector Type _40-] Detector Type 50~
Peak 45— Sample
r o -50-, . T T . . T T . . . -60-, T . . . . . . . . .
Port1 W 55G 5.51G 552G 553G 554G 555G 5.56G 557G 558G 559G 5.6G .5G 551G 552G 553G 554G 555G 556G 557G 558G 559G 5.6G
Port2 [~ | ¢ - - S '
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 39.65M 5.5301G 5.56975G 36.032M 5.531959G  5.567991G | Inf 1
L 41| 39.2Mm 5.53035G 5.56955G 35.882M 5.532059G | 5567941G  Inf 2
39.65M 5.53005G 5.5697G 35.932M 5.532009G | 5.567941G  Inf 3
39.15M 5.53035G 5.5695G 36.032M 5.531859G | 5567891G  Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5670MHz
Ch Freq 15 Ch Freg 10+ R
567GHz . 567GHz 8
Span 5 Span o
100MHz 2’ 100MHz 10
RBW RBW
500kHz 12: 500kHz _30-]
VEW VBW
20~
2MHz = 2MHz -30-
Sweep Time 30+ Sweep Time .
100ms 35- 100ms :
Detector Type _a0-] Detector Type 50
Peak 45~ Sample
- o | I | I " " o I I I I .
Port1 W 562G 564G 5666 5.68G 576G 572G 562G 564G 566G 5686 571G 572G
Port2 [ | ¢ - ~ ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 39.85M 5.64985G 5.6897G 35.932M 5.652009G | 5687941G  Inf 1
L J | | 39.55M 5.6501G 5.68965G 36.032M 5.651959G | 5687991G  Inf 2
39.65M 5.6501G 5.68975G 35.832M 5.652009G | 5687941G  Inf 3
39.5M 5.65035G 5.68985G 35.932M 5.652009G  5.687941G  Inf 4
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5710MHz Straddle 5.47-5.725GHz

( Ch Freq [ 157 [ Ch Freq [ 20 1

5.69GHz 45 5.69GHz - :
Span 57 Span BaW:|
T0MHz 7 T0MHz 0+
RBW = RBW ]
-10- -10- ]
500kHz ey 500kHz :
VBW 0 VBW 20 ;
2MHz _25- 2MHz = ;
Sweep Time a0 Sweep Time ;
100ms 35— 100ms 401 ;
Detector Type 40- Detector Type = ;
Peak 45— Sample ;

r S R . . : . . | g : : : : . -
Portl [/ 5.655G 567G 568G 5606 576G 571G 57256 56556 S6IG 568G 569G S5IG 571G 5.725G
Port2 [~/ | ¢ - - = ’
Portd [/ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 34.37M 5690636 | 5.725G 32.744M  5.692064G | 5724808G | Inf 1

J| | 38545M 56904556 | 5.725G 32604M 56920646 | 5724668G | Inf 2
34545M  5.690455G | 5.725G 32814M 56920206 5724843G  Inf 3
34615M 56903856 | 5.725G 32814M 56920296 5724843G | Inf 4
802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5710MHz Straddle 5.725-5.85GHz

( Ch Freq [ 5- . [ Ch Freq [0
5.745GHz Oy 5.7456Hz

Span 5 Span A
40MHz -10- 40MHz 20
REW -15- REW

100kHz -20- 50kHz 30|
VBW -25- VBW

300kHz -30- 200kHz -40-
Sweep Time -35- Sweep Time

100ms a0~ 100ms B
Detector Type -45- Detector Type 60~
Peak -50-| Sample

- | s I I I I ! ! ! . Y - I I I I I I I .
Portl [~ 5725G 573G 5735G 574G 57456 575G 5755G 576G 5765G 57256 573G 5735G 574G 5745G 575G 5755G 576G 5.765G
Port2 [~ | ¢ - - =~ ’
Port3 [ 6dB(Hz)  Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 2.94M 5.725G 572794G | 3498M 5725016 5728508G | S00k 1

L || 26am 5.725G 572764G | 3498M 5725036 5728528G | 500k 2

3.02M 5.725G 5728026 3.518M 572501G  5728528G | 500k 3
3.04M 5.725G 572804G  3.538M 5725016  5728548G | 500k 4

802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW

5755MHz

( Ch Freq [ 10+ [ Ch Freg [ 15

5.755GHz 5 5.755GHz LA L s
Span 0- Span - '
100MHz -5+ 100MHz ol
REW -10- REW =7
100kHz -15- 500kHz 12:
VBW -20- VBW e
300kHz -25- 2MHz =
Sweep Time -30-| Sweep Time N
100ms -35-| 100ms 35|
Detector Type 40— Detector Type _40-]
Peak 45— Sample 45-]

- | -so- I I I I o Sl T s I I I I -
Portl [/ 57056 532G 574G 576G 573G 58056 57056 572G 574G 576G 578G 5.805G
Port2 [ | ¢ - ~ ’
Porta [/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 35M 5737756 5772756 35932M | 5737009G | 5772941G | 500k 1

L |1 35am 5737456 | 5.77275G | 35882M  5737009G | 5772891G | 500k 2

3515M 5737756 5.7729G 35932M  5737009G | 5772941G | 500k 3

35M 5.7375G 5.7725G 35932M 57370096 | 5772941G | 500k 4
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX EBW
5795MHz

( Ch Freq [ 10- ( Ch Freg 15+ I

5795GHz 5- 5.795GHz £14 amy ik
Span 0- Span =
100MHz -5+ 100MHz o
RBW -10- RBW =
100kHz -15- 500kHz 12:
VBW -20- VBW o
300kHz -25- 2MHz .
Sweep Time -30-| Sweep Time 30~
100ms -35-| 100ms 35|
Detector Type _40-] Detector Type i
Peak a5} Sample 45—

c 2| 50, I I I I e Y s I ‘ I ‘ I
Portl [~ 57456 576G 578G 586 582G 58456 57456 576G 578G 586G 5826 58456
Port2 [~/ | r - - ’
Port3 [~/ 6dB(Hz)  FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porta [ 35.55M 5.777G 5812556 | 35082M | 5.776050G | 5812041G | 500k 1

AREEEY 5.7772G 5.8125G 35932M  5.776959G | 5812891G | 500k 2
353M 5777456 5812756 | 35932M  5.776959G | 5812891G | 500k 3
35.55M 5.7772G 5812756 | 35.882M  5777009G  5812891G | 500k 4
802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5210MHz

( Ch Freq [ 15 [ Ch Freq

5.21GHz 10- 5216Hz
Span 5 Span

200MHz 0- 200MHz
REW 5 REW

1MHz -10- 1MHz

VBW -15- VBW

3MHz -20- 3MHz

Sweep Time -25- Sweep Time
100ms -30-| 100ms
Detector Type -35- Detector Type
Peak -40- [sampie | -

- oo - I I I I I I o Bl T s I I I I I I -
Portl [~ 511G 515G 51756 526G 52256 525G 52756 531G 511G 5156 51756 526G 52256 525G 52756 531G
Port2 [~ | ¢ - 3 ’
Port3 [ 26dB(Hz)  FI-26dB(Hz} Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Porta [ 26.3M 51671G 5.2534G 75762M | 51721196 5.247881G | Inf 1

L 4| | aem 5.1672G 5.2532G 75962M 51720196 5.247981G  Inf 2

86.9M 5.167G 5.2539G 75.862M 51721196 5.247981G | Inf 3

8.7M 5.1671G 5.2538G 75962M 51721196 5.248081G  Inf 4
802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5290MHz

( Ch Freq [ 15 [ Ch Freg 10+

5.29GHz 10- 5.296Hz a
Span 5 Span A
200MHz 0- 200MHz =7
REW -5- REW el
1MHz -10- 1MHz ;:
VBW -15- VBW e
3MHz -20- 3MHz g
Sweep Time -25-| Sweep Time 35+
100ms -30-| 100ms 40+
Detector Type 35— Detector Type _45-]
Peak 40— Sample _50-]

- o ase I I I I I I b Tl osse I I I I I I -
Portl [/ 510G 52256 525G 52756 53G 53256 535G 539G 510G 52256 525G 52756 53G 535G 535G 530G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd [/ 83.4M 5.2484G 5.3318G 75.662M  5.252219G  5.327881G | Inf 1

L | e3m 5.2482G 5.3319G 75.762M 52521196  5.327881G  Inf 2

83.7M 5.2485G 53322G 75562M  5.252219G  5.327781G  Inf 3

83.5M 5.248G 53315G 75762M 52521196 5.327881G  Inf 4
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5530MHz

( Ch Freq [ 157 [ Ch Freq [ 10+
553GHz 10+ 5.53GHz =

Span 5 Span b5
200MHz 0- 200MHz =
RBW -5- RBW ol
1MHz -10- 1MHz ;i
VBW -15-| VBW 25|
3MHz -20- 3MHz 30-
Sweep Time -25- Sweep Time 354
100ms -30-| 100ms 40+
Detector Type 35— Detector Type 45-]
Peak 40 Sample -50-1

r S T T T s B
Port1 W 543G 545G 5475G 556G 5525G 555G 5.575G  5.66G 563G 543G 545G 5475G 556G 5.525G 555G 5575G 566 5.63G
Port2 [~/ | ¢ - - = ’
Port3 [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd ’— 83.2M 5.4885G 5.5717G 75.662M 5492119G | 5567781G  Inf 1

)| [832m 548836 5.5715G 75.562M  5492219G  5.567781G | Inf 2
24.4M 5.4877G 5.5721G 75.762M 5402219G | 5567981G  Inf 3
825M 548896 5.5717G 75.562M  5492319G  5.567881G | Inf 4
802.11ac VHT80-BF_Nss2,(MCS50)_4TX EBW
5610MHz

( Ch Freq [ 15 [ Ch Freq [
561GHz e 5616Hz

Span 5 Span

200MHz 0- 200MHz

RBW -5+ RBW

1MHz -10- 1MHz
VBW -15- VBW

3MHz -20-| 3MHz

Sweep Time -25- Sweep Time
100ms -30-| 100ms
Detector Type -35- Detector Type
Peak -40-) W‘

. SR ‘ ‘ I ‘ ‘ ‘ - | s — ‘ I i I -
Port1 W 551G 555G 5575G 5.6G 5625G 565G 5.675G 571G 551G 555G 55756 56G 56256 565G 56756 571G
Port2 [~ | ¢ - - 3 ’
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 84.2M 5.5679G 5.6521G 75.982M 5572019G  5.647981G | Inf 1

L 2| 841m 5.5682G 5.6523G 75.762M 55721195 | 5647881G  Inf 2

83.7M 556846 | 5.6521G 75.662M  5572219G  5647881G | Inf 3

83.6M 5.5683G 5.6519G 75.862M 55721195 | 5647981G  Inf 4
802.11ac VHT80-BF_Nss2,(MCS0)_4TX EBW
5690MHz Straddle 5.47-5.725GHz

( Ch Freq [ 15 [ Ch Freg [ 10-

5.65GHz o= 565GHz =
Span 5 " Span A
150MHz 0- 150MHz =
RBW -5 RBWY el
1MHz -10- 1MHz ;:
VEW -15+ VBW =
3MHz -20- 3MHz 30-
Sweep Time -25-| Sweep Time 35+
100ms -30-| 100ms 40+
Detector Type 35— Detector Type _45-]
Peak 40 Sample .50-

- 2| a5 I I I I ‘ (b | s I ‘ o I I |
Port1 W 5575G 566G 5.625G 5656 56756 571G 57256 5.575G 56G 5.625G 565G 5.675G 576G 5.725G
Port2 [ | ¢ - ~ ’
Port3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Ports [ 76.5M 564856 | 5.725G 72.564M | 5.652174G | 5724738G | Inf 1

L J| | 76.8M 5.6482G 5.725G 72.414M 56521746 | 5724588G  Inf 2

75.225M 56497756 | 5.725G 72.414M 56522496 | 5724663G  Inf 3

76.425M 56485756 5.725G 72.639M 5.652024G  5.724863G  Inf 4
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5690MHz Straddle 5.725-5.85GHz

EBW

Ch Freq 57 Ch Freg
5.745GHz S 57456Hz
Span -5 Span
40MHz -10- 40MHz
RBW -15- RBW
100kHz -20- 50kHz
VEBwW 25 VBW
300kHz -30- 200kHz
Sweep Time -35-| Sweep Time
100ms -40-| 100ms
Detector Type 45+ Detector Type
Peak 50— Sample
r 3 554 0 0 0 0 0 0 0 \ -65-! : 0 0 0 : : : i
Port1 W 5725G 573G 5733G 574G 5745G 575G 5.755G 576G 5.765G 5725G 573G 535G 574G 5745G 575G 5795G 576G 5.765G
Port2 [~/ | r - - ’
Port3 W 6dB(Hz) FI-6dB(Hz) ~ Fh-6dB(Hz) N OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’— 282M 5725026 5.72784G 3.958M 5725016 5.728968G 500k 1
|| 2684M 5.725G 5.72764G 4.058M 572501G  5729068G 500k 2
1.94M 5.7262G 5.72814G 3.978M 5.72501G 5.728988G 500k 3
316M 572502G  5.72818G 4.058M 572501G  5729068G 500k 4
802.11ac VHT80-BF_Nss2,(MCS50)_4TX EBW
5775MHz
Ch Freq 10+ Ch Freq 13
5.775GHz 5 57756Hz £
Span 0- Span 5
200MHz 5 200MHz 0-
RBW -10- RBW =57
100kHz -15- 1MHz -10-|
vBw -20- VBW -15-|
300kHz -25-| 3MHz -20-|
Sweep Time -30-| Sweep Time -25-1
100ms -35-| 100ms 230
Detector Type -40- Detector Type 35—
Peak _45-] Sample 401
r ~ [ 504 . . . . . . . . -45-| : . . . —— : .
Port1 W 5675G 5JG 5725G 575G 57756 58G 5825G 585G 5875G 5675G 5JG 5725G 575G 5775G 58G 5825G 585G 5.875G
Port2 [~ | ¢ - S '
Port 3 W 6dB(Hz) FI-6dB(Hz)  Fh-6dB(Hz)  OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Portd ’7 74.5M 5.738G 5.8125G 75.762M 5737119G  5812881G | 500k 1
L 4| | 748M 5.7375G 5.8121G 75.762M 5737119G  5812881G 500k 2
3M 5.7374G 5.8104G 75.762M 5.737019G  5812781G 500k 3
75.4M 5.7378G 5.8132G 75.762M 57371196 5.812881G 500k 4
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FCC Test Report

Report No. : FR760624AB

For set 4 antenna/ 4T1S
Summary

Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 19.75M 16.442M 16M4D1D 19.275M 16.392M
5.25-5.35GHz 19.85M 16.442M 16M4D1D 19.15M 16.392M
5.47-5.725GHz 19.8M 16.442M 16M4D1D 14.76M 13.163M
5.725-5.85GHz 16.35M 19.79M 19M8D1D 3.14M 3.438M
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 20.65M 17.641M 17M6D1D 20.3M 17.591M
5.25-5.35GHz 20.85M 17.641M 17M6D1D 20.3M 17.591M
5.47-5.725GHz 20.65M 17.641M 17M6D1D 14.985M 13.763M
5.725-5.85GHz 17.575M 24.838M 24M8D1D 3.78M 3.938M
802.11ac VHT40_NssL,(MCS0)_4TX
5.15-5.25GHz 39.9M 36.032M 36M0D1D 38.95M 35.882M
5.25-5.35GHz 40.45M 36.032M 36M0D1D 39.25M 35.882M
5.47-5.725GHz 40.2M 36.032M 36MOD1D 34.58M 32.779M
5.725-5.85GHz 35.95M 36.532M 36M5D1D 3.14M 3.458M
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 85.3M 75.762M 75M8D1D 84.9M 75.562M
5.25-5.35GHz 85.9M 75.762M 75M8D1D 84.7M 75.562M
5.47-5.725GHz 86.8M 76.162M 76M2D1D 77.325M 72.414M
5.725-5.85GHz 75.3M 75.962M 76M0D1D 3.14M 5.537M
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 21.6M 17.666M 17M7D1D 20.975M 17.616M
5.25-5.35GHz 21.675M 17.691M 17M7D1D 21M 17.616M
5.47-5.725GHz 21.7M 17.716M 17M7D1D 15.495M 13.808M
5.725-5.85GHz 17.6M 17.716M 17M7D1D 3.78M 4.098M
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 40.8M 36.032M 36M0D1D 39.95M 35.932M
5.25-5.35GHz 40.6M 36.032M 36M0D1D 40.15M 35.932M
5.47-5.725GHz 40.95M 36.082M 36M1D1D 35.035M 32.779M
5.725-5.85GHz 35.95M 36.082M 36M1D1D 2.74M 3.978M
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 87.3M 76.062M 76M1D1D 87.1M 75.762M
5.25-5.35GHz 86.8M 75.962M 76M0D1D 86.4M 75.662M
5.47-5.725GHz 86.8M 76.062M 76M1D1D 77.7M 72.564M
5.725-5.85GHz 75.7TM 75.962M 76M0D1D 3.1M 7.096M

Max-N dB = Maximum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for 5.725-5.85GHz band / Maximum 26dB down bandwidth for other band;
Min-OBW = Minimum 99% occupied bandwidth;
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FCC Test Report Report No. : FR760624AB

Result
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_4TX
5180MHz Pass Inf 10625M | 16417M | 19525M | 16.442M | 1945M | 16.417M 19.4M 16.417M
5200MHz Pass Int 1065M | 16392M | 1975M | 16.442M 19.6M 16302M | 10525M | 16.417M
5240MHz Pass Inf 1065M | 16417M | 19.475M | 16442M | 10475M | 16417M | 10275M | 16.417M
5260MHz Pass Inf 19675M | 16417M | 19775M | 16417M | 19.175M | 16442M | 19.625M | 16.442M
5300MHz Pass Int 19675M | 16417M | 19525M | 16.417M 195M 16442M | 1985M | 16.442M
5320MHz Pass Inf 10625M | 16417M | 19.75M | 16442M | 1915M | 16.417M 19.8M 16.302M
5500MHz Pass Inf 19.5M 16302M | 19275M | 16392M | 19.475M | 16392M | 19.35M | 16367M
5580MHz Pass Inf 1055M | 16.417M 19M 16367TM | 10575M | 16.442M 10.8M 16.392M
5700MHz Pass Int 19675M | 16417M | 10.225M | 16.302M 19.5M 16.442M 19.8M 16.392M
57522;"'2272522"3‘:'9 Pass Inf 15015M | 13178M | 1476M | 13.163v | 1488M | 13193V | 14955M | 13.178M
sgzgynggggg‘;'e Pass 500k 3.16M 3.478M 3.14M 3.458M 3.16M 3.438M 3.18M 3.478M
5745MHz Pass 500k 16275M | 16942M | 16325M | 16.617M 163M 17316M | 1635M | 16.842M
5785MHz Pass 500k 163M 19515M | 16325M | 16592M | 16275M | 1979M | 16325M | 17.341M
5825MHz Pass 500k 16325M | 18.441M 163M 16717M | 16275M | 17.866M | 16325M | 18.316M
802.11ac
VHT20_NssL,(MCS0)_
47X
5180MHz Pass Int 2045M | 17.591M 20.6M 17616M | 2065M | 17.616M 203M 17.616M
5200MHz Pass Inf 20425M | 17616M | 20575M | 17.616M 206M 17641M | 20325M | 17.641M
5240MHz Pass Inf 20325M | 17.641M | 2045M | 17.641M | 20475M | 17616M | 20325M | 17.501M
5260MHz Pass Int 20475M | 17.641M 20.7M 17641M | 2065M | 17.616M | 20325M | 17.616M
5300MHz Pass Inf 2045M | 17.616M | 20.85M | 17616M | 20525M | 1750IM | 20575M | 17.641M
5320MHz Pass Inf 205M 17616M | 20525M | 17616M | 2055M | 17.591M 20.3M 17.501M
5500MHz Pass Int 205M 17.501M 204M 17501M | 20575M | 17.616M | 20275M | 17.591M
5580MHz Pass Inf 20475M | 17616M | 2035M | 17.616M | 2055M | 17616M | 20375M | 17.616M
5700MHz Pass Inf 20525M | 17641 | 2055M | 17.59IM | 20.65M | 17.616M 205M 17.616M
57522;"?27255‘3‘1‘3'9 Pass Inf 14985M | 13793M | 1500M | 13778M | 1518M | 13808M | 1500M | 13.763M
STz Svacdle Pass 500k 3.78M 3.998M 3.86M 3.938M 3.86M 3.938M 3.78M 3.958M
5745MHz Pass 500k 17.55M 1934M | 16875M | 17.791M | 17.15M 1980M | 17525M | 18.791M
5785MHz Pass 500k 17575M | 23463M | 17525M | 17.816M | 17525M | 21.339M | 17.575M | 20.565M
5825MHz Pass 500k 17525M | 24838M | 17525M | 17.941M 17.2M 22330M | 17575M | 20.865M
802.11ac
VHT40_Nss1,(MCS0)_
47X
5190MHz Pass Inf 3975M | 35.982M 39.8M 35.982M 39.7M 35.932M 39.2M 35.882M
5230MHz Pass Inf 3985M | 35.982M 39.9M 35.932M 30.8M 36032M | 3895M | 35.932M
5270MHz Pass Int 39.9M 35.932M 40.4M 3.982M | 4045M | 36.032M 40.2M 36.032M
5310MHz Pass Inf 39.8M 35.982M 39.6M 35882M | 3055M | 35982M | 3925M | 35982
5510MHz Pass Inf 30.8M 35.932M 39.9M 35.982M 39.6M 35.982M 39.3M 35.932M
5550MHz Pass Int 40.1M 35.982M 402M 36032M | 3065M | 35882 | 30.55M | 36.032M
5670MHz Pass Inf 39.9M 35932M | 4015M | 36.032M 39.8M 35.932M 39.3M 35.982M
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
57512;"'22725253‘;'9 Pass Inf 3486M | 32849M | 34895M | 32884M | 34755M | 32.840M | 3458M | 32.779M
575132"5H;§£g‘;'e Pass 500k 3.14M 3.478M 3.14M 3.478M 3.22M 3.478M 3.16M 3.458M
5755MHz Pass 500k 35.05M | 36032M | 3525M | 35982M 35.3M 36.032M 33.8M 35.982M
5795MHz Pass 500k 35M 36.382M | 3505M | 36.082M 35.7M 36532M | 3595M | 36.332M
802.11ac
VHT80_NssL,(MCS0)_
47X
5210MHz Pass Inf 85.1M 75.762M 84.9M 75.662M 85.3M 75.662M 85.3M 75.562M
5290MHz Pass Inf 84.7M 75.562M 84.7M 75.762M 85.2M 75.762M 85.9M 75.762M
5530MHz Pass Inf 84.5M 75.762M 84.8M 76.162M 85.6M 75.662M 85.5M 75.662M
5610MHz Pass Inf 86.8M 76.062M 86.7M 76.062M 86.6M 75.862M 86.7M 75.762M
S0oHz Svaddle Pass Inf 7755M | 72414M | 77.325M | 72489M | 77.55M | 72564M | 77.325M | 72.414M
5«;9%5285;2':?.; Pass 500k 3.14M 5.677M 3.14M 5.537M 3.14M 5.557M 3.14M 5577M
5775MHz Pass 500k 7LIM 75.762M 67.6M 75.962M 739M 75.862M 75.3M 75.762M
802.11ac
VHT20-BF_NssL,(MC
S0) 4TX
5180MHz Pass Inf 2L475M | 17.666M 215M 17616M | 21475M | 17.641M | 21525M | 17.641M
5200MHz Pass Inf 21.4M 17641M | 21225M | 17.641M | 21325M | 17.641M 216M 17.666M
5240MHz Pass Inf 21375M | 17.641M | 20975M | 17.666M | 21225M | 17.666M | 21525M | 17.616M
5260MHz Pass Inf 21575M | 17.691M 21.6M 17616M | 2L15M | 17.666M 215M 17.641M
5300MHz Pass Inf 2L575M | 17.666M | 21.225M | 17.666M 21M 17641M | 21475M | 17.641M
5320MHz Pass Inf 21.3M 17666M | 2L675M | 17.641M 21.4M 17666M | 21675M | 17.641M
5500MHz Pass Int 2155M | 17.641M | 20875M | 17.666M | 21275M | 17.666M 212M 17.666M
5580MHz Pass Inf 21475M | 17.69IM | 2125M | 17.666M | 2135M | 17.666M | 21125M | 17.666M
5700MHz Pass Inf 21.3M 17666M | 21525M | 17.666M | 21275M | 17.691M 217M 17.716M
57522;"?27255‘3‘1‘3'9 Pass Inf 15675M | 13838M | 15495M | 13823V | 15555M | 13808M | 1557M | 13.808M
STz Svacdle Pass 500k 38M 4.098M 3.78M 4.138M 3.86M 4.218M 3.78M 4.218M
5745MHz Pass 500k 17525M | 17.716M | 17575M | 17.666M | 17525M | 17.666M | 17.575M | 17.666M
5785MHz Pass 500k 1755M | 17.666M | 17.575M | 17.666M 176M 17716M | 17575M | 17.666M
5825MHz Pass 500k 17575M | 17691M | 1755M | 1769IM | 17.55M | 17.666M | 17.55M | 17.666M
802.11ac
VHT40-BF_NssL,(MC
S0) 47X
5190MHz Pass Inf 40.2M 3932M | 4045M | 35.982M 40.8M 3982M | 4055M | 36.032M
5230MHz Pass Inf 3995M | 35982M | 40.05M | 36.032M 40.1M 36032M | 4035M | 35.982M
5270MHz Pass Int 402M 35.982M | 4025M | 36.032M | 4015M | 36032M | 40.45M | 36.032M
5310MHz Pass Inf 4055M | 36.032M 40.6M 35.982M 40.2M 3932M | 4045M | 36.032M
5510MHz Pass Inf 3995M | 35.982M 40.3M 35.932M 402M 35.982M 40.6M 35.982M
5550MHz Pass Inf 40.3M 35.982M 40M 36.082M | 4025M | 36.032M | 4015M | 35.982M
5670MHz Pass Inf 4095M | 36032M | 39.95M | 36032M | 4025M | 36.032M | 4035M | 35.982M
57512;"'22725253‘;'9 Pass Inf 35035M | 32884M | 35035M | 32849M | 35315M | 32849M | 3507 | 32.779M
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R R I - I el I T
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
STIONrz Sracdle Pass 500k 3.04M 4.118M 2.74M 4,018M 3.18M 3.978M 3.2M 4,018M
5755MHz Pass 500k 35.05M | 35982M | 353V | 36.082M | 3595M | 3598M | 346M | 35.982M
5795MHz Pass 500k 3505M | 36032M | 355M | 36082M | 353M | 3608M | 352M | 36.082M
802.11a
VHTB0-BF_Nss1,(MC
50)_47X
5210MHz Pass Inf §73M | 7596M | 873M | 7576M | 87AM | 75.962M | 87.aM | 76.062M
5200MHz Pass Inf 868M | 75662M | 864M | 7576M | 865M | 75.962M | 864M | 75.862M
5530MHz Pass Inf 864M | 7586M | 865M | 7586M | 86IM | 75.962M | 867M | 75.962M
5610MHz Pass Inf 868M | 7596M | 868M | 7606M | 865M | 75.962M | 866M | 76.062M
509Nz Sraddle Pass Inf 72IM | 72564M | 7815M | 7263M | 78675M | 72639M | 777M | 72639M
SO0z Swaddle Pass 500k oM 7.136M 32M 7.006M 3.18M 7.036M 3.M 7.156M
5775MHz Pass 500k 757M | 7596M | 754M | 75.962M | 755M | 75662 | 756M | 75.862M

Port X-N dB = Port X 6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band
Port X-OBW = Port X 99% occupied bandwidth;
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802.11a_(6Mbps)_4TX EBW
5180MHz
Ch Freq 15+ Ch Freg 10+ B8l b
518GHz L= 518GHz :

Span 3 Span ™
SOMHz 2' SOMHz 10
RBW RBW
200kHz 1:: 200kHz 20
VBW VBW
20-
1MHz = 1MHz -30-
Sweep Time 30 Sweep Time .
100ms 35— 100ms :
Detector Type e Detector Type =
Peak 45— Sample
r Y| 504 ! I ! I ! ] -60-| I ! ! ! ! ]
Portl [~ 5155G 5.16G 517G 518G 519G 526 52056 5155G 516G 517G 518G 519G 526G 5.205G
Port2 [~/ | r - - < ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 10625M | 51699756 | 5.1896G 16417M | 51717796 | 5188196G | Inf 1
J| 119525M  5.1701G 5189625G | 16442M  5.71779G  5188221G | Inf 2
19.45M 51701256 51895756  16417M  5.171779G  5188196G | Inf 3
19.4M 5170525G | 5.189925G  16417M  5.71779G  5188196G | Inf 4
802.11a_(6Mbps)_4TX EBW
5200MHz
Ch Freq 13 Ch Freq 10+
5.26Hz 45 5.26Hz
Span 3 Span ™
50MHz 2' 50MHz 574
RBW RBW
200kHz i:: 200kHz 20
VBW VBW
20-
1MHz . 1MHz -30-]
Sweep Time 30+ Sweep Time .
100ms 354 100ms :
Detector Type _40-] Detector Type 50~
Peak 45— Sample
. V80 ! I ! I ! | 60~} I ! ! ! ! |
Portl [~ 5175G 5.186G 519G 526 521G 522G 52256 5175G 518G 519G 526G 521G 5226 5.225G
Port2 [~ | ¢ - - =~ ’
Portd [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Porth [ 19.65M 51899756 | 52096256 | 16392M  5.191779G  5208171G | Inf 1
\ J| | 19.75M 5189925G | 5.209675G  16442M  5.191779G  5208221G | Inf 2
196M 51901G 5.2097G 16.392M  5191779G  5208171G | Inf 3
10.525M 51901756 | 5.2097G 16417M 51917546 5.208171G | Inf 4
802.11a_(6Mbps)_4TX EBW
5240MHz
Ch Freq 15 Ch Freg
5.24GHz 45 5.246Hz
Span 5 Span
50MHz 7 50MHz
REW 37 REW
200kHz 107 200kHz
vew 13 VBW
20-
FLY B ) [z |
Sweep Time 30+ Sweep Time
100ms 35— 100ms
Detector Type _a0-] Detector Type
Peak 45~ Sample
- oo [ - I I I - " 60 - I I I—
Portl [/ 5.215G 5.22 523G 524G 525G 526G 5.2656 5215G 5226 523G 524G 525G 526G 5.265G
Port2 [ | ¢ - ~ ’
Porta [/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Portd [ 19.65M 5.229975G | 5.249625G | 16417M | 5.231779G  5.248196G | Inf 1
\ | 119475M 52301256 5.2496G 16.442M 52317796 5248221G | Inf 2
19475M | 5.2301G 5.249575G | 16417M  5.231779G  5248196G | Inf 3
19.275M 52305256 5.2498G 16417M 52317796  5248196G | Inf 4
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX EBW
5260MHz
Ch Freq 57 Ch Freg 10+ 1
5.25GHz 0- 5.26GHz :
0- g h
Span -5- Span
50MHz 104 S0MHz 10
RBW e RBW
200kHz 20+ 200kHz -20-
VBW VBW
1MHz =7 1MHz -30+
Sweep Time == Sweep Time
100ms -35- 100ms <
Detector Type -40- Detector Type o
Peak 45— Sample
1 ] | | | | | | -60-, | | | | | |
Portl |~ 5.235G 5.24G 5.25G 526G 521G 5.28G 5.285G 5.235G 524G 5256 5.26G 52716 5.28G 5.285G
Port2 [~ | ¢ - y )
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 19.675M 5.24995G 52606256 16.417M 5.251779G | 5.268196G  Inf 1
J | | 19.775M 5.249925G  5.2697G 16.417M 5.251779G | 5.268196G  Inf 2
19175M 5.250425G  5.2696G 16.442M 5.251779G  5.268221G  Inf 3
19.625M 5.25015G 5.269775G  16.442M 5.251779G | 5.268221G  Inf 4
802.11a_(6Mbps)_4TX EBW
5300MHz
Ch Freq 5- Ch Freq 10+
536GHz 0+ 536Hz 0
Span -5 Span
S50MHz -10- S50MHz 10
REW 5 RBW
200kHz 30 200kHz -20-
VBW VBW
1MHz 7 1MHz -30+
Sweep Time =04 Sweep Time
100ms 35- 100ms <
Detector Type -40- Detector Type 50~
Peak 45— Sample
1 1 0 | | 1 | | ' -60- | | ' | | '
Portl | 5.275G 5.28 529G 53G 531G 5326 5325G 5.275G 5.28G 5.29G6 53G 5316 532G 5.325G
Port2 [/ | r - X - J
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.675M 529G 53096756 16.417M 5291779G  5.308196G | Inf 1
L J | | 19.525M 5.200125G  5.30965G 16.417M 5.201804G | 5308221G  Inf 2
19.5M 5200125G  5.309625G  16.442M 5.291779G | 5308221G  Inf 3
19.85M 52000756 53099256  16.442M 5.201779G | 5308221G  Inf 4
802.11a_(6Mbps)_4TX EBW
5320MHz
Ch Freq 5- Ch Freg 10+ i
t
532GHz 0- 532GHz ™ 1
0- El J—h
Span 5- Span
50MHz -10- 50MHz 10
REW 5 REW
200kHz 20+ 200kHz -20-
VEW VBW
1MHz B 1MHz -30
Sweep Time -30- Sweep Time
100ms 35+ 100ms <
Detector Type -40- Detector Type s50-
Peak -45-] Sample
f 1| 304 ' | ' | ' ' -60-) ] ' ' ' ' '
Portl |/ 5.295G 5.3 531G 5326 533G 534G 5.345G 5.205G 53G 5316 532G 5336 5.34G 5.345G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.625M 5.310025G 53296506 16.417M 5311779G | 5328196G  Inf 1
L J | | 19.75M 5.30995G 5.3297G 16.442M 53117796 | 5328221G  Inf 2
19.15M 5.31045G 5.3296G 16.417M 5311779G | 5328196G  Inf 3
19.8M 53101G 5.3299G 16.392M 5311804G  5.328196G  Inf 4
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FCC Test Report Report No. : FR760624AB
802.11a_(6Mbps)_4TX EBW
5500MHz
Ch Freq 57 Ch Freg 3
55GHz 0- 55GHz o
Span -5 Span =
50MHz 104 S0MHz 12'

REW o REW b=
200kHz 200kHz

-20- -25-
VBW VBW

5= 30
1MHz 1MHz =
Sweep Time == Sweep Time 40~
100ms -35- 100ms =
Detector Type -40- Detector Type i
Peak 45— Sample _55-]

1 ] | | | \ . ' -60-, | | | . \ \
Portl |~ 5475G 548 549G 536G 551G 552G 5.525G 5475G 548G 549G 55G 531G 5.52G 5.525G
Port2 [~/ | r - - J
Port 3 W 26dB(Hz) Fl-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Port4 ’— 19.5M 5.49015G 5.50965G 16.392M 54918045 | 5508196G  Inf 1

J | | 19.275M 54903756 5.50965G 16.392M 5491804G | 5508196G  Inf 2

19.475M 5.49015G 5.5096256 16.392M 5491804G  5.508196G  Inf 3
19.35M 5.49045G 5.5098G 16.367M 5491804G | 5508171G  Inf 4
802.11a_(6Mbps)_4TX EBW
5580MHz
Ch Freq 5- Ch Freq 3-
5.58GHz 0- 5.586Hz i
Span -5 Span =
50MHz 10- 50MHz bl
151
RBW 5 RBW =y
200kHz 200kHz
- -25-]
VBW VBW
-25- -30-
1MHz 1MHz 35—
Sweep Time =04 Sweep Time _40-
100ms 35 100ms =
Detector Type -40- Detector Type 50|
Peak _45- Sample _55-]

1 ] . I . | 1 | -60-) | . . . | |
Portl | 5.555G 5.56/ 557G 538G 559G 56G 5605G 5.555G 556G 557G 5.58G 539G 56G 5.605G
Port2 [~ | ¢ - : y )
Port 3 W 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.55M 5.570025G | 5.589575G 16.417M 5.571804G  5.588221G | Inf 1

L 4| [ 19Mm 5.5705G 5.5895G 16.367M 5.571804G | 5588171G  Inf 2

19.575M 5.5701G 5.589675G  16.442M 5.571779G | 5.588221G  Inf 3
19.8M 55701256 5.583925G  16.392M 5.571804G | 5588196G  Inf 4
802.11a_(6Mbps)_4TX EBW
5700MHz
Ch Freq 5- Ch Freg 3-
5.7GHz 0- 5.7GHz o
Span -5- Span =
S0MHz 10 S0MHz bl
RBW _ RBWY el
-15 -20-
200kHz 200kHz
20- -25-
VEW VBW
-25- -30-
1MHz 1MHz 35-
Sweep Time -30- Sweep Time 40~
100ms 35 100ms 5
Detector Type -40- Detector Type 50|
Peak -45- Sample 55—

f 1| 304 ' | ' | ' ' -60-) i ' ' ' ! '
Portl |/ 5.675G 5.68 569G 571G 571G 572G 5.725G 5675G 568G 569G 57G 571G 572G 5.725G
Pat2 [ | ¢ - ) ’
Port3 [ 26dB(Hz) FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) Port
Portd ’7 19.675M 569G 57096756 16.417M 5.691804G | 5708221G  Inf 1

L J | | 19.225M 56903756 5.7096G 16.392M 56018045 | 5708196G  Inf 2

19.5M 5.69015G 5.70965G 16.442M 56091779G | 5708221G  Inf 3

19.8M 5.690125G  5.709925G 16.392M 5.691779G  5.708171G  Inf 4
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